YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 40.1

ENGLISH MANUAL




When using this product, basic precautions should always be followed, including the following:
Please read the instruction carefully before starting to use this product.

Danger - 1o reduce the risk of electric shock:
*Always unplug this product from the electrical outlet immediately after using and before cleaning.

Warning — To reduce the risk of burns, fire, electric shock, or physical injury:

1. The product should never be left unattended while plugged in. Unplug the product from the outlet when not in use.

2. Close supervision is necessary when this product is used by or near children, invalids, or disabled persons.

3. Be sure to use the product only for its intended use as described in this manual. Do not use any attachment not
recommended by the manufacturer in order to avoid any danger or accidents.

4. Never operate the product if it has a damaged cord or plug, if it is not working properly, if it has been damaged, or dropped
into water. Please return the product to the service center of seller for examination and repair.

5. Do not carry this product by the supply cord or use the cord as a handle.

6. Keep the cord away from hot surfaces or ground.

7. Never operate the product with the air vents blocked. Keep the air vents free of lint, hair, etc.

8. Never drop or insert any objects into any openings.

9. Do not use or operate outdoors.

10. Do not operate where aerosol (spray) products are being used or where oxygen is thin.

11. Before turning the product power off, turn all controls to the off position then remove the plug from the outlet.

12. Connect the product to a properly grounded outlet only.

13. If the treadmill is foldable, when user finishes using the treadmill, the elevation needs to be back to original position.

14. When user is using the treadmill, it cannot be folded at the same time.

15. Keep a safety zoom of 2000mm x 1000mm away from the treadmill.

16. This machine is only intended for household use.

17. For the treadmill with folding function and electric elevation, be sure that the elevation is 0 before folding (To avoid
interference of the components).

18. Stop using the treadmill if you feel faint, dizzy, or short of breath.

19. Wear appropriate exercise clothes when using the treadmill. Do not wear loose clothes that could become caught in the
treadmill. Athletic support clothes are recommended for both men and women. Always wear athletic shoes. Never use the
treadmill with bare feet, wearing only stockings, or in sandals.

. Please read all precautions and instructions in this manual in detail

before using this equipment. Save this manual for future reference.




GROUNDING INSTRUCTIONS

The products must be grounded first. If malfunction or breakdown occurs, grounding will provide a path of least
resistance for electric current to reduce the risk of electric shock.

The product is equipped with a cord having an equipment-grounding conductor and a grounding plug.

The plug must be plugged into an appropriate outlet that is properly installed and grounded in accordance with all local
codes and ordinances.

Dan Jer - improper connection of the equipment-grounding conductor can result in a risk of electric shock. Check
with a qualified electrician or serviceman if you are in doubt as to whether the products are properly grounded. Do not
modify the plug provided with the product — if it will not fit the outlet, have a proper outlet install by a qualified
electrician.

The products is for use on nominal 220-240 volt and has a grounding plug that looks like the plug illustrated in the
figure . Make sure that the product is connected to an outlet having the same configuration as the plug.

There is no need to use any adapter for this product.

Figure
Grounding methods

GROUNDED OUTLET

GROUNDED PIN




OPEN THE BOX YOU CAN FIND THE ALL PARTS AS BELOW.

® ® ®| @
€ © &
® © ) @ @
=2 /)
N /"/
0 | Va
- ® ® ® ®|/ ®
Part list
No. Description Quz;ntlt No. Description Qutz;ntl
1 MAIN FRAME 1PCE 11 FLAT WASHER M8 4PCS
2 LEFT UPRIGHT 1PCE 12 ARC WASHER 2PCS
3 RIGHT UPRIGHT 1PCE 13 SAFETY KEY 1PCE
4 CONSOLE SET 1SET 14 LUBRICATION OIL 1PCE
5 BASE COVER-L 1PCE 15 SCREWDRIVER 1PCE
6 BASE COVER-R 1PCE 16 WRENCH 6MM 1PCE
7 BOLT M10*50MM 2PCS 17 WRENCH 5MM 1PCE
FRAME WHEEL
*
8 BOLT M8*15MM 4PCS 18 COVER-L 1PCE
FRAME WHEEL
*
9 SCREW M5*12MM 4PCS 19 COVER-R 1PCE
10 FLAT WASHER APCS

M10




STEP 1

Please note that this treadmill need at least 2 people to
finish assembly.

Open the carton box, and take out all the protection
foam and assembly parts.

3. As the photo shows, take out the running deck from
the box, lay it on the flat floor, and then cut the belt.

1.  Liftup the left upright(2) and right upright(3),and
then use the #6 wrench(16) to fasten each
upright onto the base with each 3pcs of bolt
M10*50mm(7) and flat washer M10(10)

2. Do not tightly fasten all the bolts and screws at

this step.




STEP 3

A
i

Connect the signal wire from console to
the signal wire of the left and right
uprights.

Use the 5# wrench (17) to fasten the
console to the left and right upright with
each 4pcs M8x15 bolts (8) and flat
washers M8(11)

Pay attention to the connection of the
cable, a wrong connection or rough
operation would cause damage of the
connector

Tightly fasten all the bolts at step 2 and
step 3

STEP 4

1.Use the screwdriver(15) to fasten the
left base cover(5) and right base cover(6)
onto the left and right uprights with 4pcs
bolt M5*12(9).

2.Use the screwdriver(15) to fasten the
left frame wheel cover(18) and right frame
wheel cover(19) onto the main frame(1)
with 4pcs of bolt M6*10.




NOTE: For your safety and comfort, please check if all screws are
fastened.Congratulation! A brand new motorized treadmill has been successful
assembled!




GENERAL SAFETY TIPS

A. Practice mounting and dismounting your treadmill before beginning your workout.

B. Attach the Safety Key to the Computer (the treadmill will not operate without the Safety Key). Clip the other end of
the Safety Key to your clothing before exercising to ensure the treadmill will stop if the user accidentally walks off the
Treadmill.

C. If the user falls off the Treadmill, the Safety Key will come off the Computer and the treadmill will stop at once to
avoid further injury.

D. Do not stand on the Walking Belt while starting the Treadmill. Straddle the Belt and stand on the plastic Foot Rails.
E. The Treadmill will start at 1.0KM/H after countdown. If you are a new user, stay at a slow speed and hold onto the
Hand Grips until you become comfortable.

QUICK REFERENCE GUIDE

1 1 1
| GAUTION H ' i CAUTION
o your salely. plesse 1 ! H ® Placq the SAFETY KEY onto
consale befors starting the
treadmill, the treadmill can not be
used Without SAFETY KEY.
1




A | TIME WINDOW E | QUICK INCLINE BUTTON I | INCLINE+/- BUTTON

B | DISTANCE WINDOW F_| QUICK SPEED BUTTON J | SPEED+/- BUTTON
C | INCLINE WINDOW G | MODE BUTTON K[ START BUTTON
D | SPEED WINDOW H | PROGRAM BUTTON L | STOP BUTTON

DISPLAY FUNCTION

TIME: Accumulates total workout time from 0:00 to 99:00 minutes.

PULSE: When pulse signal is detected by grasping both stainless steel pick-ups on front handrails,
it will display yourcurrent heart rate in beats per minute from 50 to 200..

INCLINE: Displays the current deck incline from starting at level 1 to 15.

SPEED: Displays the current belt speed from starting at 1.0Km/h to 18.0Km/h.

CALORIE: Accumulates calorie consumption during exercise. Max. Value is 990 KCAL.
DISTANCE: Accumulates total workout distance from 1.00 to 99.0 kilometers by count-up.
Accumulates total workout distance from 99.0 to 1.00 kilometers by count-down.




GETTING STARTED

NOTES:

1. Check to make sure nothing is on or will hinder the movement of the treadmill.

2. Plug in the power cord and turn the treadmill ON.

3. Stand on the foot rails of the treadmill.

4. Attach the safety key clip to part of your clothing.

5. Put the safety key into the safety key hole in the console, and then the treadmill will be on start/ready status.
6. You have two options to start your workout:

A.QUICK START

Simply press the START button to begin working out.

B.SELECT A PROGRAM

Select manual program by pressing MODE button or pressing PROGRAM buttons to enter manual program,
8 training goals or 3 user programs.

QUICK-START OPERATION

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press the START button to begin belt movement after count-down. Use the SPEED +/- or QUICK SPEED
buttons to adjust the desired speed at any time during training; use the INCLINE a/v or QUICK INCLINE buttons to
adjust the incline at any time during training.

STEP 3: To get a pulse reading, simply grasp stainless steel pick-ups on handrails. It may take a few seconds for the
display to reach the actual number. The pulse rate will be displayed on PULSE window.

STEP 4: During quick-start operation, TIME, CALORIE and DISTANCE will count up.

MANUAL PROGRAMS OPERATION

NOTES: Under this program, one of DISTANCE, CALORIE and TIME can be set count-down for your workout,
the others will count up during your workout, after one count-down reach zero, program will be ended and
stop the belt movement, if you need to continue, press the START button to begin belt movement after count-

down.
STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

10



STEP 2: Press MODE button, the TIME window will display 30:00, press SPEED +/- button to set count-down TIME
from 5:00 minutes to 99:00 minutes. If you do not like to set TIME for count-down and pass to others, press MODE
again, the DIST window will display 1.0, you can set count-down DISTANCE from 1.0KM - 99.0KM. If you do not like
to set DISTANCE for count-down and pass to others, press MODE again, the CAL. window will display 50, you can set
count-down CALORIE from 20 KCAL to 990 KCAL.

STEP 3: After finishing setting count-down for your workout, press START to begin belt movement after count-down.
STEP 4: During the program you can adjust the speed and incline by pressing SPEED +/- and INCLINEA/vbuttons, or
QUICK SPEED and QUICK INCLINE buttons to jump

directly to a setting.

STEP 5: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer.

PRESET PROGRAMS OPERATION

NOTES:

All the preset programs are made up with 18 time-based segments; the speed and incline are preset on each
segment. The elapse time of 18 segments on each program will be automatically arranged according to the time
you set for your workout time. There are 64 preset programs for 8 different training goals, and 8 different intensity
levels on each training goals.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status.

STEP 2: Press PROGRAM button to scroll through the 8 training goals, and BODY FAT function. A training goal will be
selected once you press PROGRAM button. After selecting a training goal, press MODE button to select a intensity from L1
to L8. After selecting a intensity, then press SPEED +/- buttons to modify the elapsing time. The pre-set elapsing time of
each program is 30:00 minutes, and it can be set from 5:00 to 99:00 minutes.

STEP 3: After modifying the elapsing time, press START button to accept and begin your workout.

STEP 4:During procession of program you can adjust the SPEED & INCLINE by pressing SPEED +/- and INCLINEAV
buttons, or use QUICK SPEED and QUICK INCLINE buttons to jump directly to a setting. However, the SPEED and
INCLINE you adjust will only be effective on the ongoing segment, after the segment finished, the SPEED and INCLINE will
process with preset values.

STEP 5: Press STOP button to stop your workout or pull safety key away from its position to shut down the computer.

11



USING THE PULSE FUNCTION

The PULSE Window on your Computer works in conjunction with the Pulse Sensors on both handrails. When you are
ready to read your pulse:

1. Place both hands firmly on the Pulse Sensors. For the most accurate reading, it is important to use both hands.

2. Your estimated heart rate will display in the PULSE window approximately 5 seconds after you hold the Pulse Sensors.
3. This estimate is not exact and persons with medical conditions and/or a specific need for accurate heart rate
monitoring should not rely on the estimations provided.

USER PROGRAM

his program is for user to edit a personal program; the speed and incline of each segment can be edited according
as personal’s desire. There are 18 segments on this program for user to edit workout program.

Once the program is set, it will be stored on the computer, the computer will proceed the program by pressing
START/STOP button. There are totally 3 user program can be edited.

If you want to re-edit the program, just follow the steps described as bellow.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status, keep pressing PROG

button until the distance window display U-1, then the TIME window display 30:00, press SPEED+/- to set the program time.

STEP 2: Press MODE button to set segment 01, press INCLINEA/V to set incline and press SPEED+/- to set speed on this
segment. After finish setting segment 01, press MODE button to set all other 2-18 segments.
STEP 3: After finish setting all 18 segments, the program will be stored, and then press START button to load this program.

HEART RATE CONTROL PROGRAM

NOTE: THOSE PROGRAMS WORKS ONLY WHEN YOUR TREADMILL IS COME WITH HRC PROGRAM, AND THIS
PROGRAM SHALL BE USED WITH HEART RATE CHEST STRAP.

The Heart Rate program is designed to keep your heart rate at a desired amount of “beats per minute” by
automatically adjusting the incline and speed. For example, you have programmed in a desired heart rate of 125
BPM and your heart rate is only at 110 BPM. If you are wearing the Heart Rate Transmitter correctly, the incline or
speed will automatically increase to intensify the work load, causing your heart rate to slowly climb to 125 BPM.
The treadmill will attempt to maintain your target heart rate through adjustments to the incline or speed for the
remainder of your workout.

12



In the same respect, if your heart rate is above your programmed amount of BPM’s, the incline or speed will
automatically decrease to lower your heart rate. You may at any time during the Heart Rate Program
adjust/override the speed and/or the incline by simply pressing the correct button.

There are 3 HRC programs as follow:

H-1.

On this program, the treadmill will keep your heart rate at a desired amount of “beats per minute” by automatically
adjusting the speed only.

H-2.

On this program, the treadmill will keep your heart rate at a desired amount of “beats per minute” by automatically
adjusting the incline only.

H-3.

On this program, the treadmill will keep your heart rate at a desired amount of “beats per minute” by automatically
adjusting the speed and incline.

STEP 1: Attach the Safety key to wake display up; the treadmill then will be on start/ready status. Press MODE button, the
INCLINE window will display H-1. Press MODE button to select H-1 to H-3.

STEP 2: After selecting the program, Press MODE button, the TIME window will bling, press SPEED+/- or INCLINEA/V to
set time. Press MODE button again, the DIS. window will bling, press SPEED+/- or INCLINEA/V to set your age. Press
MODE button again, the CAL. window will bling, press SPEED+/- or INCLINEA/v to set TARGET HEART RATE.

STEP 3: After finish setting the lasting time of the program, press START/STOP button to start the program.

BODY FAT SCALE

This function is to estimate your body fat according to the basic information of you body condition.

This estimate is not exact and persons with medical conditions and/or a specific need for accurate body fat value
should not rely on the estimations provided.

STEP 1: Press PROGRAM button repeatedly, on the “11” time pressing PROGRAM button, the TIME window will display
FAT. Press MODE button to set the relative parameters: GENDER, AGE, HEIGHT and WEIGHT.

STEP 2: After entering BODY FAT function by pressing MODE button, the INCLINE window will display F1, the DIST
window will display 1, it represents GENDER, press SPEED +/- button to set gender from 1 - 2, 1 represents MALE,

2 represents FEMALE. Then press MODE button to go to next step.

13



STEP 3: After pressing MODE button, the INCLINE window will display F2, the DIST window will display 25,

it represents AGE, press SPEED +/- button to set age from 10-99. Then press MODE button to go to next step.
STEP 4: After pressing MODE button, the INCLINE window will display F3, the DIST window will display 170,

it represents HEIGHT, press SPEED +/- button to set height from 100CM-200CM. Then press MODE button to
go to next step.

STEP 5: After pressing MODE button, the INCLINE window will display F4, the DIST window will display 70,

it represents WEIGHT, press SPEED +/- button to set weight from 20KG-120KG. Then press MODE button to
go to next step.

STEP 6: After finished setting all the necessary information of your body condition, press MODE button again, the
INCLINE window will then display F5, the DIST window will display “----”, it means the computer start to work for
calculating, then hold the pulse sensor on handrail with both of your hands, around 8 seconds after, the body fat
result will be displayed on INCLINE window.

BODY FAT CHART

The result that given by body fat scale can be a reference of body condition, check your body condition according to the
left chart with the result you get from the treadmill.

Body condition Result
Fat BMI > 30
Overweight 26 < BMI < 30
Fit 19 <BMI < 25
Thin BMI < 19

14



PRESET PROGRAM CHART

P1. WEIGHT LOST

Level 1 SPEED(KM/H) 1 2 2 3 3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 1 2 2 3 4 4 5 6 8 8 10 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 1 2 3 4 5 5 6 8 9 10 12 10 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1 2 3 4 6 7 8 10 11 12 13 11 10 8 7 5 4 2
Level 5 SPEED(KM/H) 2 3 4 5 7 7 8 10 12 14 14 13 12 10 9 6 4 2
Level 6 SPEED(KM/H) 2 3 4 5 7 9 10 12 13 14 14 13 12 10 9 6 5 3
Level 7 SPEED(KM/H) 2 3 5 6 8 9 10 12 13 14 15 13 12 10 9 6 6 3
Level 8 SPEED(KM/H) 2 3 5 6 8 10 12 14 14 15 15 14 13 11 9 7 6 3

P2. CARDIO TRAIN

Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 11 12 13 14 14 15 15 14 14 12 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4

15



P4. POWER WALK

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1
Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1
P3. FAT BURN
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4




P5. INTERVAL

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5
P6. ROLLING
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 2 3 2 1 2 3 2 1 2 3 2 1 2 3 2 1 1

Level 2 SPEED(KM/H) 2 3 4 3 2 3 4 3 2 3 4 3 2 3 4 3 2 2

Level 3 SPEED(KM/H) 2 3 4 5 4 3 4 5 4 3 4 5 4 3 4 5 4 3

Level 4 SPEED(KM/H) 2 4 5 6 5 4 5 6 5 4 5 6 5 4 5 6 5 3

Level 5 SPEED(KM/H) 2 5 6 7 6 5 6 7 6 5 6 7 5 6 7 6 5 3

Level 6 SPEED(KM/H) 3 6 7 8 7 6 7 8 7 6 7 8 7 6 7 8 7 4

Level 7 SPEED(KM/H) 3 7 8 9 8 7 8 9 8 7 8 9 8 7 8 9 8 4

Level 8 SPEED(KM/H) 3 8 9 10 9 8 9 10 9 8 9 10 9 8 9 10 8 4




P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

Level 1 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 3 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 10 12 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 10 10 12 12 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 10 12 13 12 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 10 12 13 13 12 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 10 12 13 13 14 13 12 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 12 9 6 3 2
SPEED(KM/H) 2 4 6 8 10 10 12 12 13 13 14 14 13 12 10 7 5 3

19



HOW TO FOLD THE TREADMILL

Before folding the treadmill, unplug the power cord.
CAUTION: You must be able to safely lift 45
pounds (20kg) in order to raise, lower, or move

the treadmill.

1.Hold the treadmill with your hands in the locations
shownat the right. CAUTION: To decrease the
possibility ofinjury, bend your legs and keep your
back straight. Asyou raise the treadmill, make sure
to lift with your legsrather than your back. Raise
the treadmilluntil the running deck is firmly held by the
folding pole as the right figure shows.

2. If you want to put the treadmill to the work position,

Firstly pull the folding knob outward as figure shows,
And then lay down the running deck light onto floor

HOW TO MOVE THE TREADMILL

Hold the handrails as shown and place one foot against awheel.
Tilt the treadmill back until it rolls freely on the

wheels. Carefully move the treadmill to the desired

location.

Never move the treadmill without tipping it back.

Toreduce the risk of injury, use extreme caution

While moving the treadmill. Do not attempt to

move thet readmill over an uneven surface.

Place one foot on a wheel, and carefully lower the

Treadmill until it is resting in the storage position.




WARNING! Before performing any maintenance to your treadmill, always unplug the power cord from the surge
protector.

CLEANING: Routine cleaning of your TREADMILL will extend the life of your treadmill.

WARNING! To prevent electrical shock, be sure the power to the treadmill is OFF and the unit is unplugged from the
wall electrical outlet before attempting any cleaning or maintenance.

AFTER EACH WORKOUT: Wipe off the console and other treadmill surfaces with a clean, water dampened soft
cloth to remove excess perspiration. USE NO CHEMICALS.

WEEKLY: Use of a treadmill mat is recommended for ease of cleaning. Dirt from your shoes contacts the belt and
eventually ends up underneath the treadmill. Vacuum underneath the treadmill once a week.

DECK LUBRICATION: The walking belt has been pre-lubricated at the factory. However, it is recommended that
the walking board be checked periodically for lubrication to ensure optimal treadmill performance. Every 10 days or 10
hours of operation, lift the sides of the walking belt and feel the top surface of the walking board as far under as you
can reach. If you feel signs of silicone, no further lubrication is required. If it feels dry to the touch, lubrication is
needed. Ask your retailer or call Service line for the type of silicone.

TO APPLY LUBRICANT TO THE WALKING BOARD

1) Position the walking belt so that the seam is located on top and in the center of the center of the walking board.

2) Insert the spray nozzle into the spray head of the lubricant can.

3) While lifting the side of the walking belt, position the spray nozzle between the walking belt and the board
approximately 10cm from the front of the treadmill. Apply the silicone spray to the walking board, moving from the front
of the treadmill to the rear. Repeat this on the other side of the belt. Spray approximately 4 seconds on each side.

4) Allow the silicone to 'set’' for one minute before using the treadmill.

WARNING: Do not over-lubricate the walking board. Excess lubricant should be wiped off with a clean towel

Banda
Running S
beit
Tabla
Board
1/ /
I —
' —
\ )‘)\ 21
] 9




Running belt tension adjustment

The treadmill has been adjusted and passed QC inspection before leaving the factory. If there is phenomenon of
bias running of the belt, the possible reasons might be:

A. The frame is not stably laid

B. The user is not running on the center of the running belt;

C. The user’s two feet are not using even strength.

For bias which cannot be fixed automatically, try the following methods to fix the belt, as picture shown

If the belt tends to move to the right, you should turn the
belt adjustment screw on the right in clockwise direction.
We recommend you turn 1/4 turn each time and check
how it works. If the belt remains slanting to the right
,then turn the belt adjustment screw on the left in
counterclockwise direction 1/4,as shown in the picture A

If the belt tends to move to the left, then turn the belt
adjustment screw on the left in clockwise direction for
1/4 turn. If the belt remains slanting to the left ,then turn
the belt adjustment screw on the right in
counterclockwise direction for 1/4 turn, as shown in the
picture B

After having been used for a period, the belt might be
slightly elongated, and slipping and halting might appear
when a person is running on it. When these phenomena
appear, you should secure the screws on both sides for
1/4 turn. If the belt is too tight, just loosen the screw on
both sides for 1/4 turn, as shown in picture C.







NO. DESCRIPTION Q;T NO. DESCRIPTION Q;T
T BASE 1 50 BASE WHEEL$44"18$8.5 2
2 INCLINE RACK 1 50 | FRAME WHEEL ¢5122°¢ 85 2
3 MAIN FRAME 1 51 HANDRAIL END CAP 2
4 LEFT UPRIGHT 1 52 HANDRAIL FOAM 2
5 RIGHT UPRIGHT 1 53 RUNNING DECK 1
6 BOLT M10*50 6 54 RUNNING BELT 1
7 SCREW M6+20 2 55 FOOT RAIL FASTENER 6
8 BOLT M10"60 1 56 POWER CORD JACK 1
9 BOLT M10*40 3 57 BASE CUSHION 2
10 BOLT M10*45 2 58 DC MOTOR 1
11 BOLT M8*45 1 59 CONTROLLER 1
12 BOLT M8*40 2 60 POWER SWITCH 1
13 BOLT M8*28 1 61 CIRCUIT BREAKER 1
4 BOLT M8*50 2 62 MAGNETIC RING 1
15 BOLT M8*15 4 63 INCLINE MOTOR 1
16 BOLT M8*90 1 64 FRONT ROLLER 1
17 BOLT M8*55 1 65 REAR ROLLER 1
18 SCREW M6*25 8 66 AIR CYLINDER 1
19 SCREW M5+28 8 67 HANDRAIL BUTTON-LEFT 1
20 SCREW M6*10 2 68 HANDRAIL BUTTON-RIGHT 1
21 SCREW M5+12 12 69 KEY PAD 1
22 SCREW M8*15 4 70 CABLE GROMMET 1
23 SCREW M4*12 6 71 STOP COLLAR 2
24 SCREW M4*10 9 72 AUDIO CABLE 1
25 SCREW M4*30 4 73 'AC CABLE L=400 BLACK 1
26 NUT M10 6 74 'AC CABLE L=400 RED 1
27 NUT M8 6 75 AC CABLE L=100 RED 1
28 NUT M5 8 76 POWER CORD 1
29 FLAT WASHER M10 14 77 MOTOR RUBBER PAD 2
30 FLAT WASHER M8 9 78 PHOTONIC SENSOR 1
31 SPRING WASHER M8 4 79 SENSOR BRACKET 1
32 SCREW M4*12 14 80 MOTOR BASE 1
33 BOLT M8*65 2 81 BOTTLE HOLDER-RIGHT 1
34 SCREW M4*35 4 82 BOTTLE HOLDER-LEFT 1

NSOLE PLASTIC HOUSING-

35 SCREW M3+6 22 ga | CONSO UngR? OUSING 1
36 SCREW M4+8 4 ga [ CONSOLEPLASTIC HOUSING 1
37 SAFETY KEY 1 85 COMPUTER PLASTIC 1
38 MOTOR COVER 1 86 SILICON PAD 1
39 REAR END CAP 1 87 COMPUTER SET 1
20 BRAND STICKER HOLDER 1 88 AIR CUSHION 2
41 BASE COVER-LEFT 1 89 SPRING CUSHION 4
42 BASE COVER-RIGHT 1 90 | PLASTIC BUSHION(INCLINE RACK) | 4

PLASTIC BUSHION(INCLINE

43 FRAME WHEEL COVER 2 o1 OTOR) ( 2
44 SIDE RAIL 2 92 BASE CAP 4
45 MOVING WHEEL COVER 2 93 SIGNAL CABLE-1 1 INTERSPORT ATHLETICS SA
46 CONSOLE RACK 1 94 SIGNAL CABLE-2 1
47 MOTOR BELT 1 95 END CAP 1 18-20 SOROU
48 CUSHION $20*$6.5*13 6 96 SPEAKER 1

e FOOTPD : 15125 MAROUSI
GREECE +302102806019

24



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 40.1

GREEK MANUAL




MNa TNV ac@AAgIa 0ag Kal TNV 0wWaTA XPAON TNG CUCKEUNG, TTPETTEI va akoAouBouvTal ol BaCIKEG TIPOQUAGEEIG CUNTTEPIAAUBAVOVTAG TO

TTOPAKATW:

MapakaAw dIaBACTE TTPOCEKTIKG TIG 0ONYIES TTPIV XPNOIUOTIOINCETE TOV DIAOPOO.

Kivouvog — lNa mnv atro@uyn NAEKTPIKOU BPAXUKUKAWUATOG:

*[1avTa va KAEIVETE TOV KEVTPIKO OIQKOTITN Kal va ByAdeTe TNV CUCKEUN atro TNy TTPifa JETG aTrd KABE Xprion Kal KAaBe @opd TTou KAVETE

ouvTApPNOoN

Mposgidotroinon — Na Tnv ammo@uyn Tou PioKoU £YKAUUATOG, PWTIAS, BPaXUKUKAWUATOS | TPAUPATIONOU :

1. TloT€ unv aQrVveTe TNV CUCKEUN OTO peUa OTav OV XPNOIKOTTOIEITE, apalpéoTe TO BUTPA aTTd TNV TIPIa OTAV TEAEIWOETE TNV TTPOTTOVNON
oag.

2. Hkovmivr) emtpnon gival amrapaitntn étav o d1ddpopog XPNoIKoTToIEiTE atrd TTaIdId N AToua PE avaTTnpia .

3. XpnaoiyoTrolgite Tov dIGdPOKO PMOVO YIa TOV OKOTTO TTOU €EUTTNPETEI KOl £XEI OXEDIAOTEI ATTO TOV KATACOKEUAOTH (OIKIAKK XPAon). MEYIOTOG
XPOVOG ouveXouevNng Asitoupyiag gival Ta 50 AeTta & yia péyioTto Bapog xpRoTn £wg 120 KIAG.

4. T1oTé€ unv XPNOIYOTIOIEITE TO TTPOIOV AV £XEl POAPUEVO KAAWDIO 1 @IS, €AV deV AEITOUPYE CWOTA, av €XEI KATAOTPAPEN A £XEI TTECEI KATTOIO

uypPo. NMapakaAoUpe va ETTIKOIVWVIOETE AUECO E TO KEVTPO EUTTNPETNONG TOU Service yia EAeyX0 Kal ETTIOKEUT).

Mnv peTagEPETE TTOTE TOV BIAOPOPO aTTO TO KOAWDIO TPOPOdOCIaG ) va XPNOIUOTTOINCETE TO KAOAWDIO WG AafBH.

KpaTAoTe T0 KOAWDIO POKPIG ATTO BEPUAIVOUEVEG ETTIQAVEIEG 1] TKOVN.

MoTé unv AEITOUPYEITE TO TTPOIOV E TOUG QEPAYWYOUGS UTTAOKAPIOUEVOUG. KpaTHoTE Ta avoiypoTa agpa Xwpig xvoudi, HaANId, KATT.

Mnv piXVeTE ) EI0AYETE AVTIKEIMEVA OTA AVOiYUOTA.

Mnv XpnOIWOTTIOIEITE | ATTOBNKEUETE TOV DIAOPOPO O EEWTEPIKOUG XWPOUG.

0. Mnv xpnoipoTrolgite Tov DIAOPOUO O€ XWPOUG OTTOU EXETE WEKAOTEI Y€ KATTOI0 aerosol (spray). H ouokeun TTpETTEl va XPNOIMOTIOIEITE O€

OWMATIO PE KaBapr aTuOoPAIPA.

11. Mpiv TNV OTTEVEPYOTTOINGN TOU PEUPATOG TNG CUCKEUNG, YUPIOTE OAOUG TOUG BIOKOTITEG OTN B€an Off Kal 0Tn CuvEXEIa APaIPETTE TO QI
ato Tnv Tpida.

12. ZuvdEOTe TO TTPOIOV G€ UIA CWOTA YEIWPEVN TTPICO HOVO TOU aTreuBeiag Kal Ox1 o€ TTOAUPTTPICO.

13. Av 0 di1adpouog eival o B€on avadiTTAwonG Kal 0 XpHoTng £xEl OAOKANPWOEl TN Xprion Tou S1adpOuou N avw@EéPEIa TTPETTEI va Eival TTIoW
aTnVv apxIkr Tng B€on (UNdEv).

14. Otav o XproTng XpnoiuoTrolei To dIGdPOUO, dev UTTOPET va dITTAWBEI TUYXPOVWG.

15. MNa v ac@AAgIa 0ag KPATAOTE TNV TTEPIUETPO YUPW ATTO ToV IGdPONO KaBapr) atrd eUTTOdIa O€ JIa aKTiva 2 PETpa X 1.

16. AuTé 10 unyxavnua TTpoopideTal HOVo yia OIKIOKA XPron.

17. Ta Tov di1ddpopo pe TITucaduevn AsiIToupyia Kal NAEKTPIKN aviywaon, va €ioTe aiyoupol 6T N avuywaon €ival atn 8éon 0 TTpIv TNV
avadiTTAwaon.

18. Z1auaTtroTe va XpnaoidoTroleite To d1adpouo av aioBavBeite AirroBupia, {AAn, ) SuGKoAia oTnv avarvor.

19. ®opdre Ta katdAAnAa polxa Kal TTarmouTola Kabwg aoknoTe. Mnv @opdTe @apdid poUxa TTou PTTopEi va macTolv oTo diddpopo. MNavra

va @OPATe aBANTIKA TTOTTOUTOIN TPECIUATOG KAl VIO TNV ATTOQUYH TPAUUATIOPOU aTTayOPEUETAl VO TRPEXETE EUTTOANTOI N POPWVTAG GAVOGAIQ

KATT.

Hoo~NOoO

MapakaAoUpe S1aBAOTE TIG 0BNYiEG ATTO TO £yXEIPiIDIO AETTTONEPWG TIPIV ATTO THV

XpPNon Tou S1adpopou. ATToOnKeUOTE AUTO TO £YXEIPIBIO YIa HEAAOVTIKA avapopd.

26




OAHrIIEZ TEIQZHZ

H ouokeun TTpéTTel va gival yeiwpévn TTpwta. Edv TTapouciacTei duaAeitoupyia ) BAABN, n yeiwon TTapéxel pia diadpoun
€EAAXIOTNG QVTIOTAONG YIA TO NAEKTPIKO PEUMA VIO VA PEIWOETE TOV KivOuvo NAeKTpoTTANEiag. O diadpopog eival
e€OTTAIOPEVOG e Eva KAAWDIO TToU £xel aywyo Kal Buoua yeiwong. To Buopa TTpétel va ouvdebei oe KaTAAANAN TTpila, oTa
16 AMPERE(AMP) atré Tnv ao@dAcia Tou NAEKTPIKOU COG TTiVAKA 1 OTTOIx €ival CWOTA EYKOATECOTAPEVN KAl YEIWMEVN
oUPPWVa PE OAOUG TOUG TOTTIKOUG KWOIKES Kal dIaTAyuaTa.

KINAYNOZX — AavBaopuévn ocuvdeon Tou aywyou YEiwong Tou £EOTTAICUOU UTTOPEI va 0dnynoel o€ KivOuvo NAEKTPOTTANEIaG.

EAEyETE pe évav eEEIBIKEUPEVO NAEKTPOAOYO av £xETE AU@IBOAIEC WG TTPOG TO AV N CUOKEUN €ival KATAANAa yeiwpévn. Mnv
TPOTTOTTOIEITE TO PIG TTOU TTAPEXETAI JE TO TTPOIOV — av eV TaIPIACEl OTAV TTPICO TOU OTTITIOU 0OG, EYKATOOTAOTE TV
KATAAANAN TTpila aTTd £EEIBIKEUUEVO NAEKTPOAOYO.

O1 cuokeuég TTou gival yia Xprion o€ Tédon 220-240 volt kai £xel BUoPa yeiwong TTou Poiadel ue TNV TTPIda TTOU ATTEIKOVICETAI
oTnV €IKOva Kai £xel TNV idla dlaudppwaon oTnv £€£000 Tou BUOHUATOG BEV UTTAPXEI KAMia AvAyKn va XPNOIKOTIOINCETE
OTTOIOONTTOTE AVTATITOPA YIA QUTO TO TTPOIOV.

Figure
Grounding methods

GROUNDED OUTLET

GROUNDED PIN

27



ANOIM'QONTAZ THN 2ZYZKEYAZIA OA BPEITE TA NAPAKATQ MEPH

® ® ® ®
€ © @ &
® © o ® ®
= //
e N L 4
@ ® ® o/ S ®
ANIZTA EZAPTHMATQN
No. MEPIFPA®H MOZOTHTA | No. NEPIFPA®H NOZOTHTA
1 MAIN FRAME 1PCE 11 FLAT WASHER M8 4PCS
2 LEFT UPRIGHT 1PCE 12 ARC WASHER 2PCS
3 RIGHT UPRIGHT 1PCE 13 SAFETY KEY 1PCE
4 CONSOLE SET 1SET 14 LUBRICATION OIL 1PCE
5 BASE COVER-L 1PCE 15 SCREWDRIVER 1PCE
6 BASE COVER-R 1PCE 16 WRENCH 6MM 1PCE
7 BOLT M10*50MM 2PCS 17 WRENCH 5MM 1PCE
8 BOLT M8*15MM 4PCS 18 | FRAME WHEEL COVER- 1PCE
9 SCREW M5*12MM 4PCS 19 | FRAME WHEEL COVER- 1PCE
FLAT WASHER M10 4PCS

28



BHMA 1

1. NapakaAw onUEIOTE 0TI yia Tov dIAdPOUO
Xpeldovtal TOUAAXIOTOV 2 ATOUA YIa va OAOKANPWOETE
TNV CUVaPUOASYNON.

2. AvoicTe 1o KourTi, Kai BydATte 6Aa Ta agppwdn Kail Ta
UTTOAOITTO TTOPEAKOEVA.

3. O1rwg deixvel N pwToypaia, ByAaATe To KUpPIO
TTAQio10 aTrd To KouTi, TOTTOBETAOTE TO O€ ETTITTEDO
TTATWHA, KAl OTN CUVEXEIQ KOWTE TO TTAQCTIKO TOEPKI
aoc@aAciag.

2UMBoUAR: H kovooAa Tou diadpdpuou eival
OUCKEUQOMEVN O€ KOUTI Kal €ival TOTTOBETNUEVN KATW
atro 10 KUpIo TTAaiolo Tou Siadpouou. MNapakaAw va
€ioTe TTPOOEKTIKOI KABWG BydleTe TO KATW WEPOG TOU
O1adPOUOU aTTO TNV OUCKEUATIa TOU..

1. ZnKwaoTe Tov aploTepd opBoaTdTn (2) kal Tov OeEi
opBooTdrn (3)& oTaBePOTTOINOTE TOUG OTO KUPIO
mAaiolo(1).XpnoigotroinoTe 1o kA€1di allen 6(16) &
TomroBetoTe 3 Bidec M10x50 (7) & podéha M10
(10) ava TAgupd.

Mpoc€gTe va unv TTPOKaAECETE CnUIG OTO KAGAWDIO
oétav e1I6AyeTe TOUG 0PBOCTATEG OTO KUPIO TTAQICIO.

2. Mnv ooicete Ta pmrouldvia & TiG Bideg ae auTd TO

Briua.

29



BHMA 3

2.

2UuvOEOTE TTPWTA TO KAAWSIO GAPOTOG OTO
Tavw PEPOG TNG OEEIAC Kal apIOTEPNS
KOAWVOG JE TNV TTPOEKTACH TOU KaAwdiou
NG KOVOOAQG. AWwOTE TTPOCOXA OTN
ouvdean Tou KaAwdiou, pia AavBacuévn
ouvoeaon Ba TrpokaAéoel BAGRN oTo
OUVOECHO Tou KaAwdiou.

O1rwg deixvel n eIkdva, XPNOIUOTIOINGTE TO
KA€1di allen 5 (17)yia va eyKaTaoTACETE TNV
kovooAa(4) avw oTov apioTepd & 6e€16
opBoaTdTn XpnoihoTIoIWVTaG 4 Bideg
M8x15 (8) & 4 podéAeg MB(11).

‘Emrerma o@i€te 6Aeg TIg Bidec atrd Ta
Briparta 2&3 KaAd.

1. Xpnowyotroinate 1o Kataafidl (15) yia
VO OTEPEWOETE TO APIOTEPO KAAUM A
NS Baang (5) kai To deEi KAAUPMO
Bdaong (6) TTavw oTov aploTePO & Be&i
0pBoaTATN XPNOIPOTIoIVTAG 4 BidEg
M5x12(9)

2. XpnoiyotroinoTe 1o katoaBidl (15) yia
VO OTEPEWOETE TO APIOTEPO KAAUMUA
NG P6dag(18) kai 10 BEEi KAAUPPQA TNG
podag (19) TTavw Kuplo TTAaicio(1)
xpnoigotroiwvtag 4 Bideg M6x10.

30



|

ZHMEIQZH: Na tnv aoc@daAsia oag eAEyETe 611 £Xouv BIdwOEi OAeg o1 Bideg
owoTd.

31



FENIKEXZ 2YMBOYAEZX ' A THN AZODAAEIA ZAX

A. Mpiv EekivioeTe TNV TTPOTTOVNON 0Ag €ival EUBUVN TOU XPHOTN N avayvwon Twv 0dnylwv attd  To eyXeIpidio waoTe va BeRaiwBeite OTI
YVWPICETE KAAA TNV AcIToupyia Tou d1adpOuOoU.

B. TotmmoBeteioTe 10 KAEIDI ao@aAgiag TTavw aTnv KovaoAa(o diddpouog dev Ba AsiToupyei xwpig To KAEIDI ao@aAeiag).

MpoocapudaTe TNV AAAN akpn atrd TO KAEISI YE TO clip TTAvw oTa pouxa 0ag, WOTE va e§ac@alioeTe 6T 0 diddpopuog Ba oTauaTtroel av o
XPAOTNG dEV TOV XPNOIKOTTOIEI CWOTA.

I". Av 0 xproTng TTéael atro Tov dIadpouo TOTE TO KAEISi ao@aAciag Ba Byel atrd Tnv B€on Tou Kai 0 SIAdPOPOG Ba OTANATACE! APECWS
WOTE VA ATTOPEUXOET TTEPAITEPW TPAUNATIOHOG.

A. Mnv oTékeoTe TTAVW OTOV TATINTA KATA TNV €KKivon Tou d1adpoou, TTaTRoTE 0TaBEPd OTA dUO TTAAIVA TTAAOTIKA DE&i Kal aploTEPO.
E. MatwvTtag 1o TTAAKTPO start o diddpouog peTpdel avriotpo®a 3,2,1,0, kai {ekivagl o€ xaunAr taxutnta ota 1.0 xAp/wpa. Av giote
aApXApIOG PEXPI VA ouvnBioeTe PEIVETE OE MIO XAMNAR TaXUTNTA KAl KpatnBeite yepd atrod TIG XeIPOAABEG.

OAHIOZz I'PHIOPHZ XPHZHZ

CAUTION
® For

ur safety, please

|
1 ® Placg the SAFETY KEY onto

consale before starting the
treadmill, the treadmill can not be
used Without SAFETY KEY.

]

32



A | TIME WINDOW E | QUICK INCLINE BUTTON I | INCLINE+/- BUTTON

B_| DISTANCE WINDOW F_| QUICK SPEED BUTTON J | SPEED+/- BUTTON
C | INCLINE WINDOW G | MODE BUTTON K[ START BUTTON
D | SPEED WINDOW H | PROGRAM BUTTON L | STOP BUTTON

AEITOYPIEIEZ KOMIMIOYTEP

XPONOZX: ABpoicel To ouvoAikd xpovo trpotrovnong atod 0:00 éwg 99:00 AetrTd.

MAAMOI: MNMpétrel va KPATATE Kal TOUG U0 PETAAAIKOUG aioBnNTAPES TwV TTAAPWY OTIG AaBEg degid kal aploTePd
WOTE VO avixveuovTal ol TTAAPoi 0ag. ZTnv 006vn Ba eupavioTei N TPEXOUCA TIUN TWV TTAAPWY 0O avd AETTITO aTTO
50 éwg 200.

Avweépegia: H 0086vn gpgavicel Tnv KAion Tou d1adpOpou TTPOog Ta TTAvVW EEKIVWVTAG aTTo 1%£Ewc15%.
TAXYTHTA: H 066vn gpgavilel Tnv Tpéxouca Taxutnta Tou diadpouou Eekiviovtag atrd 1.0xAu/wpa

¢wg 18.0xAu/wpa.

OEPMIAEZ: ABpoilel Tnv ouvoAikr katavaAwon Beppidwv Katd Tnv dIApKEIa TNG TTPOTTOVNON 0AG.

MéyioTtn Tiun gival o1 990 Beppidec.

AtréoTaon: ABpoilel Tnv cuvoAiki atréoTacn TTou diavueTe o€ XINOPETpa atrd 1 €wg 99,0 ueTpwvTag TTPOG Ta
Tavw. ABpoilel TNV ouVOAIKH attéoTacn TTou diavueTe o€ XINOUETPa aTTd 99.0 £wg 1 JETPWVTAG TTPOG TA KATW.

33



ZEKINQNTAZ
2HMEIQZH:

1. BeBaiwBeite 61 TiTroTa dev eutrodicel Tnv Kivnon Tou diadpopou.

2. YuvdéoTe TO KOAWDIO TPOPODOTIaG Kal EVEPYOTTOINOTE TOV JIASPOO.

3. 210B¢ite TTATWVTAG OTOBEPA OTA dUO TTAAIVA TTAAOTIKA EEi Kal aploTePO.

4. NpooapudoTe 10 clip atmd 10 KA£Idi ao@aAgiag TTAvw OTO POUXO OAG.

5. BAATe 10 KA€IDi ao@alAsiag oTnv o1 TTAvw oTNV KOVOOAQ, KAl OTN CUVEXEIA O BIAdPOUOG Ba gival £TOINOG YA VA EEKIVAOEL.

6. YTrdpxouv KOUUTTIA pUBUIoNG Kal OTIG OUO XEIPOAABEG, BeCIA cival n TaxUTNTA + Kal TaXUTATA-, apIOTEPA €ival N avw@épela + Kal
AVWEEPEIA -, OTTOU KTEAOUVTAI 01 iBIEG AEITOUPYIEG OTTWG KAl GTO KOUTTIOUTEP TOU BI0dPOUOU.

7. Kard mn didpkeia NG TTpoTTovnon 060G o€ OTTOIAdATIOTE AEIToupyia OTav TTATATE TO KOUPTTi STOP 0 d1ddpouog Ba oTapaTtAoEl, av BEAETE
va ouvexioeTe TNV TTPOTTévVNoN oag TTatwvTag 70 START OAa Ta TTponyouueva 6edopéva TTApAPEVOUVY Kal 0 dIAdPONOG Ba EeKIVIOEl va
KIVEITAl HETA aTTO 5 deUTEPOAETTTA. AV BEAETE O BIADPONOG VA €ival 0€ KATAOTAOT £TOINOTNTAG, TTATAOTE TO KOUMPTTT STOP TTGAI ETA TNV
TTauon Tou diadpduou

8. 'Exete dUO0 €TMIAOYEG VIO VA GEKIVAOETE TNV AOKNOA 0OG:

A.QUICK START(I'pAyopn £kkivhon).

ATTAG TTatioTe To TTAAKTPO START yia va §eEKIVAOETE TNV TTPOTTOVNOTN COG.

B.SELECT A PROGRAM (EIAégTe rpoypappa). Matwvtag 1o kouuTri MODE (etmiAoyn) & £tteita 10 TTARKTPO PROGRAM €TTIAEGETE Eva
até Ta 8 TTpokaBopIouéva TTpoypdupaTa ) éva atrd Ta 3 xprioTn (user) kal uoTtepa TTathoTe START.

AEITOYPIEIA FPHFOPH EKKINHZH

BHMA 1: >uvdéoTe 10 KA£IOi ao@aAgiag oToO KOUTTIOUTEP Kal O dIASPOUOG Eival 0€ KATAOTACT AVAPOVAG VIO VO EEKIVIOEL.

BHMA 2: lMatote 1o TAAKTPO START Kal JETA ATTO 5 deUTEPOAETTITA VTIOTPOPNG HETPNONG O BIGBPOUOG Ba EeKIVAOEl. XPNOIKJOTTOINCTE
Ta KOUUTTIA SPEED +/- ) Ta KOUpTTId ypAyopng TTIAOYAG TNG TaXUTNTAG YIa va puBuiceTe TNV TTOUPNTA TaXUTATA OTTOIOBATTOTE OTIYHN
BéAeTe a1Td TO KOUTTIOUTEP. H TAXUTATO UTTOPEI £TTIONG VA pUBUIOTET KAl aTTd T KOUPTTIA 0ThV Be€IA XeIpoAaBr). XpnoIuoTroifoTe Ta
kouuTnid INCLINE A/VA Ta KoupuTtid ypriyopng TTIAOYAG TNG QVWQEPEING YIA VO PUBUICETE TNV KAION TTOU ETTIBULEITE OTTOIOBNATTOTE OTIYHN
BéAeTe a1Td TO KOUTTIOUTEP. H avw@Eépeia pTTopei €1TioNG va pUBUICTET KAl ATTO TA KOUUTTIA OTNV apIoTEPR XEIPOAARH).

BHMA 3: lNa va €xeTe PETPNON TWV TTAAUWY ATTAG KPATAOTE YEPA TOUG aloBNTAPES aTro TIG XEIPOAARBES. MTTopEi va XpelaoToUV PEPIKA
OEUTEPOAETITO WATE OTNV 08AvN va &€ite TNV akpIB METpnon. H ouxvotnTa Twv TTaAPWY Ba epgavioTei aTto TTapdbupo PULSE.

BHMA 4: lMatrote 1o KouuTri STOP yia va OTAPATACETE TNV TTPOTTOVNON 00G i TPAPRNAEETE TO KAEIBI ac@alciag atrd mn B£on Tou yia va
TepUaTioeTe TN AciIToupyia Tou diadpduou. MNatwvTag 10 TTARKTPO STOP Ba oTAPATACEI TO TTPOYPAPHA, av BEAETE VA CUVEXIOETE TNV
TTPOTTOVNON OOG, UTTOPEITE Va TTaTAOETE TO KOUPTTI START Kal OAa Ta TTponyouleva dedouéva Ba ouvexioouv TNV KATauéTpnon amo 10
onueio TTou oTapaTioate. O dIGdPOUOG Ba EEKIVATEI HETPWVTAG AVTIOTPO®A UCTEPA OTTO TECOEPA DEUTEPOAETTTA.

BHMA 5: Katd tn didpkela Tng Taxeiag ekkivnong ol Asitoupyieg xpoévou, Bepuidwy Kal atréoTaong JETPOUV TTPOG TA TTAVW.

34




ZHMEIQZH:XEIPOKINHTH ENIAOIH MPOIrPAMMATOZ

210 TTACiCIO ASITOUPYIaG VOGS TTPOYPAUMATOG, av EXETE TTIAEEEI aTTOOTAON, BEPUidEG N XPOVO TO AVTIOTOIXO TTPOYPANKA TTAVTA
METPAEI TTPOG TA KATW.

Katd tnv didpkeia TnG TTpotévnon oag Otav 10 TTPOypapua pndevioel, 101 0 d1ddpouog Ba otauaTtioel autdépaTa. Edv emBupeite va
ouvexioete TTATAOTE TO TTANKTPO START Kail 0 d1Gdpouog Ba Eekivioel HETA aTTd 5 deuTEPOAETTTA.

BHMA 1: NMpocapudoTe 10 KAEIOI ao@aAcgiag TTévw oTnv 086vn Kai 0 dIddpopog gival o€ KATAOTAON £TOINOTATAG YIA VO EEKIVIOEL.
BHMA 2: lMatoTte 1o TAAKTPO €AoYy ) MODE, 161¢ 0TnV 006V 010 TTapdBupo TTou PETPAEl TOV XPOVo gu@avideTal n £vOeIgn
30:00.Emrerra matAoTe Ta TAAKTPa SPEED +/- yia va puBpuicete Tov xpovo va perpdel avTiotpo@a atod 8:00 éwg 99:00 Aetrrd.

Edv dev emBupegiTe va opioeTe TOV XpOVO VA PETPAEI AVTIOTPOPA UTTOPEITE va €TTIAECETE AAAN e@apuoyr]. Mnv TTatioETe TA TTANKTPA
SPEED +/- aA\G dueoa mathoTe 10 TTARKTPO MODE Kai oTnv 086vn oTo TTapdBupo TTou PeTpdcl Bepuidec/atréoTacn Ba eu@avioTei n
évoeign 1.0, TOTE PTTOPEITE VO PUBUICETE TOV UTTOAOYIONO TNG ATTOOTACNG QVTIOTPOPA TTATWVTAG Ta TTARKTPA SPEED +/- atré 1.0xAM
€wg 99.0xAu.

Edv dev emBupeite va opioeTe TOV UTTOAOYIOUO TNG ATTOOTACNG UTTOPEITE Va £TTIAEEETE AAAN epappoyr. Mnv TTaTAOETE TA TTANKTPA
SPEED +/- aAAG dueoa mathoTe 10 TTARKTPO MODE ¢ava kai otnv 086vn o1o TapdBbupo 1Tou peTpdel Beppideg/amoéoTaon Ba
edpavioTei n évoeign 20, TOTE PTTOPEITE VO PUBUICETE TOV UTTOAOYIOUO TWV Bepuidwy avTioTpo@a TTaTWVTAG Ta TTARKTPa SPEED +/-
ato 20kcal éwg 990kcal.

BHMA 3: AQoU TeAEIWOETE PE TNV XEIPOKIVNTN ETTIAOYH €@appoyr TTpoypduuaTog TatroTe To TTAAKTPO STARTKal o diddpopog Ba
gekivoel £tTeIma aTmo 4 OeuTEPOAETTTA.

BHMA 4:Katd tnv didpKeia Tou TTPOYPAUHOTOS ITTOPEITE VO pUBUIoETE TNV TaXUTNTA TTATWVTAG TO TTARKTPO SPEED +/- & TnVv KAion
TaTwVTAgINCLINEA/V.ETTiong n taxutnTa &N KAion gmopei va puBuiotouv Kal aTrd Ta KOUUTTIA OTIG XEIPOAAPBEG.

BHMA 5:MatoTe 10 TTARKTPO STOP yia va oTAPATACETE TNV TTPOTTOVNON 0ag N TPARALTE TO KAEISi ao@aleiag atrd TO KOUTTIOUTEP KAl
0 014dpopog Ba TeppaTioel apéowd. MNaTtioTe 10 TTARKTPO STOP Kai To TTPOYpauua Ba oTapatioel auéows. EQv BéAeTe va ouveyioeTe
TTaTAOTE TO TTANKTPO START,T6TE 0 S1GdpOou0G Ba EekivAoel HETA aTTO 4 SeuTEPOAETTTA Kal TO TTPOYpauua Ba Eekivrioel aTTd eKei TTOU
gixate otapatioel. Metd Tnv TTavon Tou diadpduou av BéEAeTe 0 dIGdpoPOoG va gival o€ KATAoTAoH AvaPOVAG TTATHOTE TO TTANKTPO
STOP.

2HMEIQZH:MPOEMIAErMENA NMPOIrPAMMATA

OAa 1a TTpokaBopicuéva TTPoYPAPPATA Eival XWPIoHEVA 0€ DEKAOXTW BACIKA TUAPATA KAl N TaxUTnTa €€l TTPOKABOPIoTEI yia KABE
THAMA. O xpovog TTou pecoAafei atrd Ta SEKAOXTW THAHATA O& KABE TTPpOYPaUua, OpieTe auTOUATA AVAAOYA UE TO XPOVO TTOU €XETE
EMAECEL YTTdpyouv 8 TTpokaBopicuéva TTPoYPAPHaTa yia 8 dIa@opeTIKoUG GTOXOUG TTPOTTOVNONG Kal 8 SIaPOPETIKA £TTITTEdA £€VvTOONG
yla KGBe éva oTOXO

TpoTévnong.

BHMA 1: NMpocapudaTe 10 KA€ISi ao@aAgiag TTévw oTnv 086vn Kai o d1ddpopog gival o€ KAaTAaTaoN £TOIMOTATAG YIA VO EEKIVITEL.

35



BHMA 2: lMatote 10 TAAKTPO PROGRAM yia va PETOKIVNOEITE KAl va TTIAEEETE éva ATTO T OKTW TTPOKABOPIoHEVA TTPOYPAN AT
TPoTTéVNONG Kal £TTEITa TNV €1TIAOYH BODY FAT . ‘Eva TTpoypapua TpoTrévnong 1o eTTIAEYETE KABE @opd TTou TTIECETE TO TTARKTPO
PROGRAM.AQOU £xeTe €TIAECEI TO €TTITTEDO TNG EvTAONG, ETTEITA TTATAOTE TO TTANKTPO speed +/- yia va puBuicoupe To XpOvo TTou
peooAaBei. H TpokaBopiouévn TiUr Tou Xpdvou yia KaBe TTpoypappa gival 30:00 Aetrtd kail ptropei va puBpuioTei amméd 8:00 éwg 99:00
AeTTTA.

BHMA 3: AQou £xeTe kaBopioel TNV TIUA Tou Xpovou, TTaTACTE TO TTANKTPO START yIa va EEKIVIOETE TNV TTPOTTOVNON GAG.

BHMA 4: Katd tnv didpkeia evog TTPOYPAUHOTOG ITTOPEITE VO pUBUICETE TRV TaXUTNTA KAl TNV AVWEEPEIA TTATWVTAG TO TTARKTPO
SPEED+/- & INCLINEA/V aTnv 086vn n Ta KOUUTTIA 0TNV XEIPOAARA. H TINR TNG TaxUTNTag apopd TO THAKA TNG OTIVUAG TTOU TPEXETE Kal
OTav TeAgiwaoel N TaxUTNTa N AVWEEPEIR ETTAVEPXETAI OTIG TIPOKABOPICUEVES TIUEG.

BHMA 5: lMatote 10 TAAKTPO STOP yia va OTAPATACETE TNV TTPOTTOVNON Cag N TPAPRNETE To KAEIDI ac@aAgiag atrd To KOPTTIOUTEP Kal O
O14dpopog Ba TepuaTioel auEéowc.

METPHXZH TQON KAPAIAKQN NMAAMQN

2T0 KOUTTIOUTEP TOU Bladpdpou oTo TTapdBupo Pulse Asitoupyei n €vOeiEn Twv TTOAPWY G€ CUVOUACHO E TOUug dUO aloBnTAPES TTOU
Bpiokovtal oTIG XelpoAaBég. OTav emBupeiTe va BAETTETE TOUG TTAAPYOUG OAG :

1. ToroBeTAOTE KaI Ta dUO 0ag xépia oTaBepd aToug BUO aIoBNTAPES. Na va £xeTe akpIPr) HETPNON €ival UTTOXPEWTIKG VA KPATATE KAl
TOoug U0 AICONTHPEG.

2. O exTIHWPEVOGS XPOVOG Yia va BeiTe Toug TTaAPoU oag oTo TTapdBupo Pulse cival TTEvTe SeUTEPOAETTTA APOU EXETE KPATHOEI TOUG
aiobnTpEg.

3. H pérpnon &ev gival akpiBAg Kal ATopa PE I0TPIKES TTABRAOEIG TTOU £X0OUV TNV avAyKn yia akpIfA TTapakoAouBnon Tng KapdIakrg
ouxvotnTag dgv Ba TTpéTTel va BacifovTal OTIG EKTIMACEIG TTOU TTAPEXOVTAI.

NMPOIrPAMMA XPHZTH

Me auTd TO TTPOYPAUMA O KABE XProTNG YIO VO UTTOPET va ETTECEPYAOTEI TO TTPOCWTTIKO TOU TTPOYPapua. H Taxdtnta Kail n KAion kKGBe
TMAMATOG PTTOPOUV VA pUBUICTOUV CUUPWVA PE TNV €TTIBUNIa Tou XpnoTn. YTrdpyouv 18 Tuipata o€ autd 10 TIPOYPANKA Yia va
emeEEPYAOTEI O XPAOTNG TO TTPOYPAPMA TTPOTTOVNONG TOU.

MOAIG puBuioTei To TTPOypaupa Ba atmodnkeuTei oTov uTToAOYIOTH. MaTtAoTE To KoupTi START/STOP yia va EekivioeTe. YTTApYXOUV OTO
oUvOoAO 3 TTPOCWTTIKA TTPOYPAN AT TTOU JTTOPEITE VA ETTECEPYATTEITE.

Edv B¢AeTe va eme€epyaoTeite Eava 1O TTPOYPANMG , AKOAOUBAOTE Ta TTAPAKATW BrAPaATa:

BHMA 1: MNpoocappdoTe 10 KAEIOi ao@aAgiag TTavw atnv 006vn Kai o SIAdPOoO0G gival o€ KATAOTACN ETOINOTNTAG YIO VO EEKIVIOEL.

O d1adpopog T6TE Ba €ival o€ KATAOTAON ETOINOTNTAG, CUVEXIOTE va TTaTATe TO KOUUTTi PROG péxpl va epgavioTei oto TapdBupo distance

n €voeign U-1, émeima oto mapdBupo TIME va epgavioTei n évdeign 30:00, ratiote SPEED+/- yia va opioTe TNV wpa TOU TTPOYPAUMATOG.

36



BHMA 2: lMatAioTte 10 KoupTtri MODE yia va puBpicete 1o TuApa 01, ratiote INCLINEA/V yia va puBuiceTe TNV avw@EpEeia Kal HETA
TTatioTe SPEED+/- yia va puBuiceTe TV TaxUTNTA AuToU TOU TUAUATOG. EQAOCOV TEAEIWOETE e TNV pUBUIoN Tou TuAuaTog 01, TTaTAOTE
10 KOUpTTi MODE yIa va puBpioete OAa Ta GAAa TuARaTa aTmd 10 2 £€wg 10 18.

BHMA 3: ApoU oAoKANpwaETE TNV pUBUION Kal TwV 18 TUNUATWY, TO TTPOYPAPUa Ba aTTOBNKEUTEN KAl ETTEITA TTATACTE TO KOUMTTI
START yia va QOpTWOETE AUTO TO TTPOYPAUMA.

NMPOIrPAMMA EAEIMXOY TQN KAPAIAKQN NAAMQN

ZHMEIQZH: Autd Ta TTpoypduuaTta Asitoupyouv Pévo otav o diddpopog d1abétel HRC mpdypapua , Kal autd 1o TTPOYPAMKA UTTOPED va
XpnoigoTroigital hue TRV {wvn yia Kapdlakoug TTAAROUG.

To Tpoypauua eAéyxou Tou KapdIakou TTAAROU oxedIA0TNKE yia va diatnpei Tov Kapdlakd oag TTOANO GTo £€mMOUUNTO TTOCOOTO
“TTaApoug avda AeTTTO puBuifovrag autouata TNV KAion kai Tnv TaxuTnTa.

MNa TTapadeiypa , £XeTe TTPOYPApuaTiosl Evav emOuuntd Kapdiakd pubuod ota 125 BPM kail 0 Kapdlakog pubudg oag eival oTa

110 BPM. Edv @opdTte TOV TTOUTTO TOU KapdiakoU pubuol cwaoTd n KAion kai n taxutnta 6a auénbouv aveBalovtag €101 TO QOPTIO HE
atrotéAecpa va avéRel o kapdiakdg oag pubuog apyd oto 125 BPM. O diddpopog Ba diatnproel Tov aTOX0 Tou Kapdiakou cag pubuou
MECW TTPOCAPUOYWY TNG KAIONG Kai TNV TaxUTNTAG yia To UTTOAOITTO TNG TTPOTTOVNONG 0a¢. Me Tov id1o TpOTTo £Av 0 KapdIakdg 0ag
PUBUOG cival TTAvw aTTd TO TTPOYPAHMATIONEVO pUBUG BPM n kAion f n taxotnta Ba peiwbouv autéuata yia va Jeiwdei Kal o Kapdiakod
0aG pubudg. MTTopEiTE OTTOIOOATTIOTE GTIYMI KATA TNV SIAPKEIQ TOU TTPOYPANUATOS VA TTPOCOPHUOCETE / TTAPAKANWETE TNV TaxXUTNTA 1 Kal
TNV KAioN TTATWVTAG ATTAG TO CWOTO KOUMTTI.

Ymapyxouv 3 HRC mrpoypduuara:

H-1.

2€ auTd TO TTPOYPAUUA O BIGdPOHOG Ba diatnproel ToV Kapdlakd pubud TTou €XEIG TTPOYPAUUATIOEN " TTAANOG avd AeTTTd " puBpifovTag
autéuarta Tnv TaxuTnTa.

H-2.

2€ auTd TO TTPOYPAUUA 0 BIGdPOHOG Ba diatnproel Tov Kapdiakd pubud TTou €XEIG TTPOYPAUUATIOE " TTAANOG ava AeTTTd " puBpifovTag
auTtépaTa TNV KAIion.

H-3.

37




2€ autd 1O TTPOYPAUUa O dIadpouog Ba diatnpAcel Tov KapdIakS PUBPO TTOU €XEIG TTPOYPAMMATIOE! ~TTAAPOG ava AeTTTé "puBuifovTtag
autopaTta TNV TaxuTNTa Kai TNV KAion.

BHMA 1: MNpocappdoTe 10 KAEIOi ac@aAgiag TTavw aTnv 006vn Kai o SIGdPONO0G gival 0€ KATAOTAON ETOINOTNTAG YIA VO EEKIVATEL.
MéoTe 10 KoupTri MODE péxpl va epgavioTei ato TapdBupo INCLINE n évdeign H-1. TMi€ote 10 koupTri MODE yia va eTTIAéEETE aTTd H-
1 éwg H-3.

BHMA 2: A@ou emAEgeTE TO TTPOYPOUUA , TNIECTE TO KOUPTTi MODE, péxpl va avoiéel 1o TapaBupo TIME, méote SPEED+/- )
INCLINEA/V yia va opiceTe Tnv wpa. MNatioTe 1o koupTtri MODE &ava uéxpr To rapdBupo DIS. va avoigel, méote SPEED+/- N
INCLINEA/V yia va opiceTe Tnv nAikia. MNatioTe {avd 1o koupTtri MODE, uéxpi o TapdBupo CAL. va avoiéel,

méoTte SPEED+/- j INCLINEA/V yia va opioTe Tov emBuunTo kKapdioko aag pubuod.

BHMA 3: A@ou oAokAnpwaoeTe TNV pUBPIoN TNG SIAPKEIAG TOU TTPOYPAPPATOG , TTIECTE TO KOUPTTi START/STOP yia va EEKIVATETE TO
TTPOYPAMA.

BHMA 4: Me1d 10 TTadtnua Tou TARKTpou MODE, oto TrapdBupo INCLINE 6a epgaviotei 10 F 3, To TTapdbupo DIST Ba

epgavioer 170, 61Tou avTITTpoowTTeUEl TO UYOG, TTATACOTE To TTARKTPO SPEED +/- yia va puBpioete 10 Uwog amd 100CM-200CM.

21N ouvéxela TTatnoTe To TTANKTPO MODE yia va pyeTaBeite 1o €TTOPEVO BAMA.

BHMA 5: Apou méoete 1o TANKTPO MODE, 10 TTapdBupo INCLINE B6a eugavioel 1o F 4, 1o TapdBupo DIST Ba gugavioel

70,061T0U AVTITTPOOWTTEUEI TO BAPOG, TTATAOTE TO TTARKTPO SPEED +/- yia va puBuioeTe 10 Bdpog atmd 20kg-120kg. 21n cuvéxeia
TratioTe 1o TTAAKTPO MODE yia va peTafeite 010 €TTOMEVO BAMQ.

BHMA 6: AQoU oAokAnpwOei n puBuIon Pe TNV iIcaywyr] AWV TwV CGTOIXEIWV yIa TNV KATAOTACON TOU CWHATOG 0AG, TTATAOTE

10 TTANKTPO MODE Kal oTn auvéxela oto TapdBupo INCLINE 6a eugavioTei 1o F 5, oto TTapdBupo DIST, Ba eugavioTei n

£vdeIgn "---", autd onuaivel TNV £vapén yia ToV UTTOAOYICHO TwV OTOIXEIWY. 2TN OCUVEXEIO KPATAOTE TOUG AICONTAPESG TTAAPWY JE

Ta 800 0ag XEPIa aTrd TIG XEIPOAABEG KAl UETA ATTO 8 DEUTEPOAETTTA 1 EVOEIEN TOU CWHATIKOU AiTToug Ba TTPETTEl va P@avideTal

o1o TmapdBupo INCLINE.

MINAKAZ I'lA TO ZQMATIKO AINOZ
To atroTéAeopa TToU diveTal YIA TO CWHATIKG AITTOG OTOV TTOPAKATW TTiVaKA gival PIa avag@opd TG KATAoTaong Tou CWHATOG,
eAEYETE TNV KATAOTOON TOU CWUATOS 0AG, avAAOya HE TO apIOTEPO YPAPNUA HE TO OTTOTEAECUA TTOU TTAIPVETE ATTO TOV
d1addpopo.

quowon ATtTroTéAeoua
OWHATOC

Maxuoapkog BMI > 30
Y1épBapog 26 < BMI < 30
2€ QOpUQ 19 < BMI < 25
NAITToBapig BMI < 19

38




MINAKEZ NMPOENIAErTMENQN NPOIrPAMMATQN
P1. WEIGHT LOST

Level 1 SPEED(KM/H) 1 2 2 3 3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 1 2 2 3 4 4 5 6 8 8 10 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 1 2 3 4 5 5 6 8 9 10 12 10 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1 2 3 4 6 7 8 10 11 12 13 11 10 8 7 5 4 2
Level 5 SPEED(KM/H) 2 3 4 5 7 7 8 10 12 14 14 13 12 10 9 6 4 2
Level 6 SPEED(KM/H) 2 3 4 5 7 9 10 12 13 14 14 13 12 10 9 6 5 3
Level 7 SPEED(KM/H) 2 3 5 6 8 9 10 12 13 14 15 13 12 10 9 6 6 3
Level 8 SPEED(KM/H) 2 3 5 6 8 10 12 14 14 15 15 14 13 11 9 7 6 3

P2. CARDIO TRAIN

Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 11 12 13 14 14 15 15 14 14 12 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4

39



P4. POWER WALK

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1
Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1
P3. FAT BURN
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4




P5. INTERVAL

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5
P6. ROLLING
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 2 3 2 1 2 3 2 1 2 3 2 1 2 3 2 1 1

Level 2 SPEED(KM/H) 2 3 4 3 2 3 4 3 2 3 4 3 2 3 4 3 2 2

Level 3 SPEED(KM/H) 2 3 4 5 4 3 4 5 4 3 4 5 4 3 4 5 4 3

Level 4 SPEED(KM/H) 2 4 5 6 5 4 5 6 5 4 5 6 5 4 5 6 5 3

Level 5 SPEED(KM/H) 2 5 6 7 6 5 6 7 6 5 6 7 5 6 7 6 5 3

Level 6 SPEED(KM/H) 3 6 7 8 7 6 7 8 7 6 7 8 7 6 7 8 7 4

Level 7 SPEED(KM/H) 3 7 8 9 8 7 8 9 8 7 8 9 8 7 8 9 8 4

Level 8 SPEED(KM/H) 3 8 9 10 9 8 9 10 9 8 9 10 9 8 9 10 8 4




P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

Level 1 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 3 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 10 12 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 10 10 12 12 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 10 12 13 12 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 10 12 13 13 12 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 10 12 13 13 14 13 12 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 12 9 6 3 2
SPEED(KM/H) 2 4 6 8 10 10 12 12 13 13 14 14 13 12 10 7 5 3

43



ANAAINAQZH TOY AIAAPOMOY

1. Ta va avadirAwoete Tov 81ddpouo, TTpwTa atrd OAa KAEioTE TOV OIOKOTTTN.

2. BeBaiwbeite 611 0 dIAdpOPOG dev £XEl KATTOIA KAION.

3. ZnNKWOTE TTPOG TA TTAVW TO KEVTPIKO TTAQICIO yIa va euBUYpaUUIOTEN KAl va
£€pBel oe TTaPAAANAN Béon ye  TOoV UTTOAOITTO OKEAETS TOU BladPAOU.
2TEPEWOTE TO OATTEDO e TOV €10IKG CWARVA OTAPIENG OTTWG QaiveTal KAl
atd TNV EIKOVOypaPnuévn EIKOVA.

4. BefaiwBeite 611 TO 6ATTESO BpPICKETAI OTNV CWATH BECN PE TOV CWARvVaA
oTPIENG.

EKAINAQZH TOY AIAAPOMOY

1. T v ekditTTAwon Tou dIadpdoU YPOVTIOTE VA UTTAPXEI XWPOG ETTAPKAS
YIO va yivel CwoTd ,a@roTe XWPO TTEPITTOU £VOG PETPOU YUPW aTTd TOV
O1G4dpOoPO, XWPIG va UTTAPXOoUV EUTTOdIO YIa TNV KAAN AsIToupyia Tou Kal
TOTTOBETNON TOU OTOV XWPO OOG.

2. XZTn OUVEXEID KPOTWVTOG PE Ta 2 XEPIa 00G TOV BaCIKO OKEAETO TOU
O1adpduoU HE TO TTOSI CAG OKOUNTIAOTE TO AUOPTICEP OTAPIENG WOTE O
O1GdPOPOG Va aTTac@AAicEl Kal ETTEITO OTTPWETE TTPOG TO TTATWHA PE APEUES
KIVAOEIG, TOTE O BACIKOG OKEAETOG KATERAIVEI AuTOUATA KAl TTPIV PTACEI OTO
éva PETPo atrdéoTacng atmod 1o OATTES0 Ba TTPETTEI va £XETE AP OEI
ammoéoTaon éva PETPO atrd Tov SIadPOoHO yia va £pBel oTnv TEAIKN Béon
OTTWG BEiXVEl Kal N lIkovoypdenaon.

NnQz NA META®EPETE TON AIAAPOMO

1: AmevepyoTtrolgioTe TOV DIAKOTITH.

2: BydAte 10 BUoua atmmoé Tnv Tpila.

3: AvaditAwoTe Tov SIadpOoO.

2TNV OUVEXEIQ, apoU €XeTe akoAouBnoel Ta 3 avapepBEvVTa BACIKE BAPATA, KPATHOTE TIG
XEIPOAABEG Kal avaonkwoTe Tov TrePiTTou 30-40 Poipeg wg To 0THBOG KAl UTTOPEITE VA TOV
METOQEPETE OTTWG OEIXVEI KAl N EIKOVOYPAPNUEVN PUTOYPAPIa




NQz ©A BAAETE AINANTIKO 2TO AAMNEAO TOY TPEZIMATOZ

1° BHMA TotroBeteioTe TOV TATINTA TPEEIUATOG £T01 WOTE N PAPA va €ival TTPOG TA TTAVW Kal OTO KEVTPO Tou daTtrédou.

2° BHMA Evw OnKWwVETE TNV GKPN TOU TATINTA TPEEINATOG, TOTTOBETEIOTE TO AKPOPUGIO TOU OTTPEI AVAPETT GTOV TATINTA TPELIUATOG
Kai To ddTredo TrepiTTOoU 6 “ (ivioeg) atrd 1o PTTPoaTIvo TUAUA Tou diadpduou. ATTAWGTE TO OTTPEI TNG GIAIKOVNG aTa dATTEd0
METAKIVWVTAG TO ATTO TO ITTPOCTIVO PEPOG TOU S1adpOoU TTPOG Ta TTiow. ETravaAdBete Tnv diadikagia kai atré TNV GAAn TTAEupd ToU
TarnTa. WeKAOTE TTEPITTOU Yia 4 deUTEPOAETITA aTTO KABE TTAEUPA.

30 BHMA A@noTe TNV OIAIKOVN va «aTabei» yia OEKA AETTTA TIPIV XPNOIUOTTOINCETE Tov Oiddpopo. ‘ETeita evepyoTroijoTe Tov
01adpopo & BAATE Tov 0TV TaXUTNTa 3kM & a@OTE TOV va AeITOUpPYEi yia GAAa 5 AETTTA Xwpig va avéRel Kaveig eTTavw. Oa pTropeite
va XPNOIKNOTTOINCETE TOV OIAdPOPO PETA aTTo 1 wpa. AuTr) TNV ouykekpipévn diadikaoia Ba akoAouBeite TTavTa OTav Ba TTPETTEl va
KA&veTe AiTTavon oTo dATTeEdOo Tou dIadpouou.

MPOEIAOMOIHZH ZHMANTIKH : Mnv utrép — Airt@ivete 10 8ATTed0 TPECiaTog. YTTEPBOAIKA TTOCOTNTA AITTAVTIKOU TTPETTEI VA
QTTOMAaKPUVOET okouTTi(ovTag TNV PE pia TTeTo€Ta. ETTiong €ival onuavTiko yia TV TTpwWTn ¢opd oTav 0 dIadpouog cuvapuoAoynBei
aTTO TNV CUCKEUOOIQ TOU, TTPIV JTTEI OE AEITOUPYIa VO NITTAVETE TO BATTEDO HE TO TTAXUPEUCTO AITTAVTIKO OIAIKOVNG TTOU
TTEPINAUBAVETE OTO OET cuvappoAoynong. Emerra atmd 20 wpeg xpriong Tou diadpduou Ba Airtaivete 10 OATTESO UE TO €10IKO
ANITTaVTIKG OIAIKOVNG TTOU €ival o€ Jop@r) oTTpél & To TTPouNBeUe0TE YOVO OTTO KATAOTANATA Opydvwy yuuvaoTikrg. MPOZOXH!!! AN
FINETAI ENTATIK'H XPHZH TOY AIAAPOMOY ENAZ IMANTAZ (TAMHTAZ) MIMOPEI NA XPHZEI ANTIKATAXZTAZHZ ZE
MIKPOTEPO XPONIKO AIAZTHMA AHAAAH METAZY 18 EQX 24 MHNQN. MErIIZTH KAAH AEITOYPTIA TOY TAMHTA
EINAI TA 3 XPONIA META MNPEIEI NA TINETAI ANTIKATAXTAZH.

MPOEIAOMOIHZH I'lA TO ZMNPEI ZIANIKONHZ
KPATHZTE TO MAKPIA AMNO TA MAIAIA 1!

Av uTtdp&el KaTaTmoon f WEKAOPOG KaTeuBeiav oTo TTpOCWTTO {NTACTE IATPIKA CUUPBOUAT.

AuTé TO TTPOIGV PTTOPEI Va TTPOKOAETEI BAGRN 1 aTTWAEID av BeV XPNOIPOTTOINBEI CUPPWVA PE TIG 0dNYiEG XPrioNG TOU.
AuTé 1O TTPOIGV TTWAEITAI IO TNV TTEPITITWON TNG AiTTavong Kal pévo Kail Ye Tnv TTpoUTToeon 11 Ba XpNOIYOTTOIEITAI
ATTOKAEIOTIKA PE €UBUVN TOU ayopacTr) KAl OTI Ol KATAOKEUQOTEG KAl avTITTPOOWTTOI &V PEPOUV KAMia euBuvn o€ oxéon ue
auTd TO TTPOIOV.

'1 \ Banda
\ Running
beit

45




Kafapiouog

AQaIpEoTE TNV OKOVN aTTO TOV JIAOPOUO PE NAEKTPIKI) OKOUTTA 1 hE Eva TTavi EAa@Pd vOTIoPEVO. AvadITTAWOTE TO dATTEDO Kal KaBapileTe
TAKTIKG TO TTATWHA PE NAEKTPIKA okoUTra. AuTo Ba oag BonBroel va eTmUNKUVETE TNV didpkela TnNG {wrg Tou diadpduou 0ag.

Mnv xpnoigoTroigite TTOoTE SIAAUTIKA 0TO BATTEDO ) OTOV TATINTA TPEEiUaTOG. H XprAon Twv SIGAUTIKWYVY UTTOPET va PEIWOEI TNV aTTapaitnTn
AitTravon Tou datrédou Kal Tou TATTNTA.

Kevtpdapiopa Tou 1yavra Tpeigatog

Otav TpEXETE ) TTEPTTATATE, UTTOPEITE VO AOKEITE HEYaAUTEPN OUVANN YE TO £va TTOdI At ~ 6T To GAAo. AuTd Ba Kdvel Tov TATTNTA va
TPEEiMATOG va @Uyel atrd To KEVTPO. AUTOG 0 BIAOPONOG £xel OXEDIOOTEI KOl KATOOKEUAOTEI WWOTE va €€A0PAAICEl N CWOTH Kivnon Tou
TATTINTA VA €iVal TTAVTA KEVTPAPIOUEVN ETTAVW OTO dATTEDO TPEECINATOG. MEPIOTACIOKA O TATINTAG IOWG XPEIACETAI ETTITTAEOV pUBUION YA va
dlatnpnBei kevipapiopévog. MNa va KeVIPAPETE TOV TATINTA, XPNOIUOTTIOIEIOTE TO E0WKAEIOTO KA1 Allen yia va puBpiocete Tn B€on Tou
oW PAOUAOU.

Al0dIKaoia KEVTPAPIOUATOG TOU TATINTA TPEEIUATOG

1.)Mnv @opdte @apdid pouxa , YpaBdareg , A @apdid KOOUAPATA OTaV KAVETE AUTH TNV pUBUIoH.

2.)Mnv oTpé@eTe TTOTE TA PTTOUAGVIA TTEPICCATEPO aTTO Va TNG OTPOPNG KABE popd.

3.)Mavrote va oiyyete TNV Wia TTAeUPA KAl va XOAAPWVETE TNV AAAN yia va eUTTODIOETE UTTEPPOAIKO OQIigIuo A XaAdpwaon Tou TATNTA.
4.)A\eitoupynoTe Tov diddpouo. PubpioTe Tov TdtTnTa 0TV AciToupyei o diddpopog e ( 4 xAp/wpa-km/h)xwpig va Bpioketal KATTOI0G TTAVW
oToV TATTNTA.

AQOoU KAVETE TNV PUBUICT, TTEPTTOTACTE ETTAVW OTOV TATTNTA YIA 5 AETTTA TTEPITTOU YIA VA TOV €AEYEETE. AV gival ATTaPAITNTO VO
eTavoAdpete Tnv diadikacia aAAG TTOTE unv OTPEPETE TA PTTOUAGVIA TTEPICCOTEPO ATTO Va TNG OTPOYNS KABE @opd. YTTEPBOAIKO COIEIUO
TOU TATTNTA PTTOPEN va pEIOEl onPavTIKA TNV didpkela CwAG Tou TATTATA.

AN O IMANTAZ KAINEI ANO APIZTEPA :

-ZTPEYTE TO PUTTOUAGVI TOU apIoTEPOU pAOUAOU KATA ¥4 TNG OTPOPAG BegIdoTpOPa(CQitiio — Tavuon).

-ZTPEYTE TO PUTTOUAGVI TOU BEEIOU pAouAou KaTd Va TG OTPOPNG aploTEPOOTPOPA(XAAGPWON).

AN O IMANTAZ KAINEI ANO AE=IA :

-ZTPEYTE TO PUTTOUAGVI TOU BEEIOU pAouAou KaTd Va TG oTPpo@nG deCI0oTpOoYa(Cigiuo — Tdvuon).

-ZTPEYTE TO PUTTOUAGVI TOU apIoTEPOU PAOUAOU KATA ¥ TNG OTPOPNAGS apIoTEPOOTPOPA(XaAdpwon).

PYOMIZH TANYZHZ TOY IMANTA TPE=ZIMATOX

Av 6Tav Bdadete 1o TTOdI ETTAVW OTOV TATTNTA TPEEiMATOG, AIoBAveoTE va YANIOTPAEl TOTE O TATINTA €XE€I Yivel EAAOTIKOGKAI YAIOTPA atrd Ta
paouAa. OAol oI TATINTEG ATTOKTOUV EAACTIKOTNTA PE TOV KaIpd. AuTH gival pia @ualoAoyikh Kal cuvnBiouévn puBuion og KABe dIadpopo.
MNa va peiwooupe 10 YAioTpnua, oTpéwTe Kal Ta 2 utrouAdvia Allen Tou oTrioBiou pdouAou kKatd 1o V4 TNG OTPOPNAG OTTWG PAiveETAl.
AokiudoTe Tov d1ddpouo avd yia va eAéyEete av YAIoTpdel. ETTavaAdpete epdoov gival atrapaitnTo aAAd TTOTE unv OTPEPETE TA
MTTOUAGVIA TOU pAOUAOU TTEPICCOTEPO ATTO ¥4 TNG OTPOPNAGS KABE Qopd.

46







Mposgidotroinon: O diddpopog TTPETTEl va TOTTo0eTNOET péoa o€ dwHATIO OTTou dev UTTAPXEI uypaaia. ATTayopeusTal TO vepd Kal
OTT0100MTTOTE AANO QVTIKEIHEVO (EKTOG €IIKNG GIAIKOVNG) va TOTTOBETEITAI ] va €I0€pXETAI HETQ OTO DIASPOO.

ETtriong pnv TommoBeteite T0 O1GOPOUO TTAVW O€ XOAIA ] HOKETEG, UTTAPXEI TTEPITITWON va TTPOoKANBei BAGRN atrd Ta xvoudia Kal Tn okovn
TOU XaAIoU 1} TG MOKETAG.

Na diatnpeite Ta T€ooegpa TTOdIA TOU dladpdpou oTabBepd OTO £8aPOG WATE va diatnpei opaAin atabepdTnTa.

H tpida TTpétTel va £XEl KAAR YEiwaon Kal va aTToQeUYETE VA XPNOIKMOTTOIEITE AAAN NAEKTPIK OUOKEUR OTNV idIa TTapoXr PEUUATOG UE TO
d1Gdpopo.

MapakaAoUue va @opdTte aBANTIKG poUxa Kal TTATTOUTOIO TTPOKEINEVOU VA KAVETE OIAOPOUO Kal aTTayopeUETAl AUOTNPG va TPEXETE TTAVW
OTO OIAOPONO XWPIC TTATTOUTOIA.

AUO0 A TTEPICTOTEPA ATOMUO ATTAYOPEUETAI VA XPNOIUOTTOIOUV To dIddpouo Tautdxpova r diadoxikd. Na yvwpilete o1 T péyIoTo B&pPog
XPAOTN avaypd@eTal OTIG TTPOdIAYPAPES TOU KATAOKEUQOTH.

ATtrayopeUeTal va TTATATE OTOV TATINTA Kal va EEKIVATE TO d1adpopo. Mapakaloupe oTabeite aTIg BUO TTAEUPEG TOU BIAdPOUOU KAl KPOTAOTE
N xeIpoAafn Tpiv EekivAoeTe TO DIAdPOPO: ATAV EEKIVAOEI JE TN MIKPOTEPN TaXUTNTA, GPXIOTE va TPEXETE ETTAVW OTOV TATTNTA.

O a108nTpag TTaAPwWY Bev gival o€ Kapia TTEPITITWON 1aTPIKOG EOTTAICUOG KAl TO OTTOTEAECUA TTOU eP@Aavidel gival aTTAf evnuépwaon yia To
Xxpnortn.

MapakaAoupe oBRoTe TO BIAOPOUO APOU TEAEIWOETE TNV £EA0KNCA 0ag & BYAATE TRV a1Td TNV TIPICA.

Ta TTaudId TTPETTEI VO T KPATATE MAKPIG aTTO TO PNXAvnua 6Tav AEITOUPYEI.

TNV TTEPITITWON TToU 0 dIAOPONOG AEITOUPYEI YIa EYAAO XPOVIKO dIdoTnUa PE TO PEYIOTO BAPOG XPHOTN KAl OTIG PEYIOTEG TAXUTNTEG
pTTOPEl va TTPpoKANBEi BAGRN GTO POTEP, TO KOPTTIOUTEP, TOV TATTNTA 1] TO OATTESO.

Z¢ TrepITITwon 1Tou aioBavBeite otroiadritrote duo@opia ) adloBeaia, TTaPaKAAOUUE OTAPATACTE APECWS TO BIAdPOUO.

O d1adpopog TpéTTel va AitaiveTal KABe 12 wpeg kaBnuepivig Asitoupyiag Pe €101KO aTTpél OIANIKOVAG & Ox1 oTroladnTToTe OIAIKGVN 1 GAAO
NITTAVTIKO TTOU BEV TO €XETE TTPOPNOEUTEI ATTO KATAOTAKATA TTOU TTWAOUV JOVO Opyava YUPVAOTIKAG . Z€ TTEPITITWOTN TTOU 0 dIAdPONOG eV
XPNOIYOTIOIEITAI VIO TTEPICCATEPO aTTO dUO PAVEG, ATTAITEITAI VA Yivel AiTravon TTpIv Th XpAoN.

O péyioTog Xpdvog ouvexouevng xpriong Tou diadpopou eival Ta 60 Aetrtd. Eival ammapaitnto va yivel radon / didAeippa yia 30 AeTrTd.
2TnNV OUVEXEIQ PTTOPEITE Kal TTAAI va xpnaoipoTroinoeTe Tov diddpopo cag. Mpoooxn! Mn xpnoiyotroigite otrpél OIAIKOVNG aTrod
XpwyuatoTrwAegia- Bev{ivadika- €idn epyaAciwy Ta OTroia TTEPIEXOUV TEPAOV.

48






NO. DESCRIPTION Q;T NO. DESCRIPTION Q;T
T BASE 1 50 BASE WHEEL$44*18"98.5 2
2 INCLINE RACK 1 50 | FRAME WHEEL ¢5122°¢ 85 2
3 MAIN FRAME 1 51 HANDRAIL END CAP 2
4 LEFT UPRIGHT 1 52 HANDRAIL FOAM 2
5 RIGHT UPRIGHT 1 53 RUNNING DECK 1
6 BOLT M10*50 6 54 RUNNING BELT 1
7 SCREW M6*20 2 55 FOOT RAIL FASTENER 6
8 BOLT M10"60 1 56 POWER CORD JACK 1
9 BOLT M10*40 3 57 BASE CUSHION 2
10 BOLT M10*45 2 58 DC MOTOR 1
11 BOLT M8*45 1 59 CONTROLLER 1
12 BOLT M8*40 2 60 POWER SWITCH 1
13 BOLT M8"28 1 61 CIRCUIT BREAKER 1
12 BOLT M8*50 2 62 MAGNETIC RING 1
15 BOLT M8*15 4 63 INCLINE MOTOR 1
16 BOLT M8*90 1 64 FRONT ROLLER 1
17 BOLT M8*55 1 65 REAR ROLLER 1
18 SCREW M6*25 8 66 AIR CYLINDER 1
19 SCREW M5+28 8 67 HANDRAIL BUTTON-LEFT 1
20 SCREW M6*10 2 68 HANDRAIL BUTTON-RIGHT 1
21 SCREW M5+12 12 69 KEY PAD 1
22 SCREW M8*15 4 70 CABLE GROMMET 1
23 SCREW M4*12 6 71 STOP COLLAR 2
24 SCREW M4*10 9 72 AUDIO CABLE 1
25 SCREW M4*30 2 73 'AC CABLE L=400 BLACK 1
26 NUT M10 5 74 'AC CABLE L=400 RED 1
27 NUT M8 6 75 AC CABLE L=100 RED 1
28 NUT M5 8 76 POWER CORD 1
29 FLAT WASHER M10 14 77 MOTOR RUBBER PAD 2
30 FLAT WASHER M8 9 78 PHOTONIC SENSOR 1
31 SPRING WASHER M8 4 79 SENSOR BRACKET 1
32 SCREW M4*12 14 80 MOTOR BASE 1
33 BOLT M8*65 2 81 BOTTLE HOLDER-RIGHT 1
34 SCREW M4*35 4 82 BOTTLE HOLDER-LEFT 1

NSOLE PLASTIC HOUSING-

35 SCREW M3+6 22 ga | CONSO UngR? OUSING 1
36 SCREW M4+8 4 ga | CONSOLE EEI;STTOISA HOUSING 1
37 SAFETY KEY 1 85 COMPUTER PLASTIC 1
38 MOTOR COVER 1 86 SILICON PAD 1
39 REAR END CAP 1 87 COMPUTER SET 1
20 BRAND STICKER HOLDER 1 88 AIR CUSHION 2
41 BASE COVER-LEFT 1 89 SPRING CUSHION 4
42 BASE COVER-RIGHT 1 90 | PLASTIC BUSHION(INCLINE RACK) | 4

PLASTIC BUSHION(INCLINE

43 FRAME WHEEL COVER 2 o1 OTOR) ( 2
44 SIDE RAIL 2 92 BASE CAP 4
45 MOVING WHEEL COVER 2 93 SIGNAL CABLE-1 1
46 CONSOLE RACK 1 94 SIGNAL CABLE-2 1
47 MOTOR BELT 1 95 END CAP 1
48 CUSHION $20*$6.5*13 6 96 SPEAKER 1

BASE FOOT PAD 4

50



EMTYHZH HAEKTPIKOY AIAAPOMOY

H eyyunon 1oxvsei:yia (2) £€Tn a1 TNV NnUEPOUNVIA ayopdg TOU TTPOIOVTOG OTO HOTEP & TO NAEKTPOVIKA HEPN(TTAAKETA-KOVOOAQ).
yia éva (1) €Tog oTov IHdvTa TpeSipaTog Kail To dATedo epéoov ouvTnpndei cwoTd pe 1O €181KO OTPEl GIAIKOVNG.
H eyylnon KaAUTITEl TUXOV KATAOKEUOOTIKG AGBOG.
*H Tux6v avTikaTdoTaon aviaAAQKTIKOU €ival TNV KPioN TWV TEXVIKWV.
*H ouvappoAdynon, €Aeyxog , puBuion TaTTNTa €mIRAPUVEl XPNUATIKA TOV KATAVOAWTH.
*H emiokewn Tou TexVIKoU Trépav Twv 14 NUEPOAOYIOKWY NUEPWV ATTO TNV NUEPOMNVIa ayopds emRaApUVEl XPNHATIKA TOV KATAVOAWTHA ,UE TNV
eKdoToTE XpE€Wwon atrd Thv ETAIPEIa .
*EkT66 opiwv ZEpPIg, Ba atroaTéAAOVTAI OTO KEVTPIKO ZEPPIG.
1. BA4Pn péoa o€ 14 nuépeg ammd Tnv nuepounvia ayopds Ba TapaAapBavovTal JECWw PETAPOPIKAG ATTO TOV XWPEO TOU TTEAATN.

>€ auTh TNV TTEPITITWON Ta £€§0da peTagopdg Bapuvouv Tnv eTaipeia. (E@ocov eival uTrTaimidTnTa TNG CUCKEUNG ).
2. BAAGBN petd TNG 14 nuépeg atmd TNV nUEPOPNVia ayopds Ba peTa@épovtal aTTd ToV TTEAATN OTNV YETAPOPIKH ETAIPEI .

Ta é€0da yeTAQOPAG aTTO TNV PETAPOPIKN PEXPI TO ZEPRBIG KAl TO AvTIOTpoYo Bapuvouv Thy eTaipeia. (E@doov gival UTTAITIOTNTA TG CUCKEURG).
*H eyyunon 1ox0gl yovo yia ToV TTPWTO AYyOPACTr) TOU TTPOIOVTOG.
*H eyyunon 1oxUel povo €Av TO TTPOIGV AEITOUPYEI O€ OTTITI (KAl OXI O€ YUuvaoTrpid, CUAAGYOUG, KOIVOXPNOTOUG XWPEOUG K.A.).
*H emokeur) otrolaodntmoTe BAGRNG TTPAYUATOTTIOIEITAI TO GUVTOPOTEPO BUVATOV.
*KdaBe atraitnon amolnuiwong Tou TTEAATN, €iTe Adyw EAAEIPNG AVTAAAGKTIKWYV €iTE Adyw KABUoTEPNONG ETTIOKEUNG, BeV gival duvarTr).

H EFTYHXZH AEN EXEI IZXY

*AT6 utrépTacn n diakupavon oto dikTuo TG AEH™.
*Ot1av n BAABRN TTpoéABel atrd kakr XpAon A Kok cuvthpnon(un AiTravon Tou InavTa TPESiNATOg) TTITWOEIS, VEPO, PWTIA, KEPAUVOUG.
*Emiong n eyyunon dev KAAUTITEl aVOAWOIPA UNIKG OTTWG KOAWDIA, aioBNTAPES, TTAAOTIKA pépn, TATTNTA, 8&TTEdO0 TA OTTOI0 KATAOTPAPNKAV OTTO KAKT)
xpnon n dAAng atiag.
*H eyyunon &ev kaAuTrTel BAARN oTO PoTéP N oTroia TTPoRABE atrd dToua BAPoUg TTEPAV TWV TTPOBIAYPAPWY TOU KATAOKEUAOTH N AAAOUG £CWYEVIG
TTAPAYOVTEG.
*H eyyunon &ev kaAUTTTEl BAARN OTO YOTEP N TA NAEKTPOVIKA N PNXAVIKA uépn n otroia TTponABe atrd uttePBOAIK TAVUCN(TEVTWUA) TOU TATINTA N GAAOUG
eCwyevng TTapdyovteg(@Bopd oTov TATTNTA N TO BATTEDO).
*H eyyunon &ev kaAuTrTel BAARN atrd uttaIméTnTa PN £60UCIOBO0TNPEVWY ATOPWY YIO TNV ETTIOKEUN N TNV OuvTrpNnon Tou diadpdéuou.
*H gyyunon dev KaAUTTITEl BAGRN TTOU TTPOKANBNKE ATTO KOKI OUVAPUOASYNON.
['a va 10x0 n eyydnon TPETTEl va ouvodeUEeTal ATTd TNV aTTOdEIEN ayopdG.
Ze 6Aeg TIG TTAPATIAVW TTEPITITWOEIS O XPNOTNG EMIBAPUVETAI HE TO KOOTOG ETTICKEWNGS KAl AVTAAAAKTIKWV.

*H etaipia kai o eicaywyéag dev euBUVOVTAI Yia TUXWV TUTTOYPA@IKE AGOn.

*To Tpoidv £xel éykpion KukAogopiag otnv EupwTraikr) Koivétnta, CE

*3 € TTEPITTTWON TTOU UTTAPXEl TTPORANKA aTnV TTEPIOXH 0ag PE To dikTuo TNG AEH emmikoIvwvroTe Pe To Service Tou diadpouou yia Tnv Xprion Tou
avdaAoyou €COTTAIGOU.

INTERSPORT ATHLETICS SA
18-20 SOROU
15125 MAROUSI

GREECE +302102806019

51




YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 40.1

ROMANIAN MANUAL




Pentru siguranta dumneavoastra si pentru utilizarea corecta a dispozitivului, trebuie sa respectati masurile elementare de precautie,
inclusiv urmatoarele:

1.

Va rugam sa cititi cu atentie instructiunile inainte de a folosi banda de alegare.

Pericol — Pentru evitarea unui scurtcircuit electric:

1.

arowdn

o

13.
14,
15.

16.
17.
18.
19.

20.
21.

Inchideti intotdeauna intrerupé&torul principal si scoateti stecherul din priza dupa fiecare utilizare si de fiecare data cand efectuati
operatiuni de intretinere.

Avertisment — Pentru a evita riscul de arsuri, incendiu, scurtcircuit sau traumatizare:

Nu lasati niciodata aparatul in priza atunci cand nu este utilizat. La terminarea antrenamentului, scoateti stecherul din priza.
Supravegherea atenta este necesara atunci cand banda de alergare este utilizata de catre copii sau persoane cu dizabilitati.

Folositi banda de alegare numai in scopul predestinat si pentru care este proiectat de producator (pentru uz la domiciliu). cu o durata
maxima de folosire de 50 minute & greutatea maxima a utilizatorului sa nu depaseasca 120 kg.

Nu utilizati niciodata produsul in cazul in care are un cablu sau un stecher deteriorat, daca nu functioneaza corect, daca a fost distrus
sau s-a varsat pe acesta vreun lichid. Va rugam sa contactati imediat centrul de servicii pentru consumatori din cadrul service-ului,
pentru inspectie si reparatii.

Nu transportati banda de alergare tragand-o de cablul de alimentare cu curent electric si nu folositi cablul ca méaner.

Tineti cablul la distanta de suprafete incalzite sau de praf.

Nu utilizati niciodata produsul cu orificiile de ventilatie blocate. Pastrati deschiderile de aer libere de scame, par etc.

. Nu introduceti obiecte in orificiile aparatului.
. Nu folositi si nu depozitati banda de alergare in spatii exterioare.
. Nu folositi banda de alergare in spatii in care ati pulverizat cu un aerosol (spray). Dispozitivul trebuie sa fie utilizat intr-o camera cu aer

curat.
Inainte de a opri alimentarea aparatului cu curent electric puneti comutatorul de functii in pozitia off si apoi scoateti stecherul din priza.
Conectati produsul, singur, direct la o prizéd cu impamantare corecta si nu la un triplu stecher.

In cazul in care banda de alergare este in pozitie inclinata si utilizatorul nu mai foloseste banda de alergare, declivitatea trebuie sa
revina in pozitia initiala (zero).

Atunci cand utilizatorul foloseste banda de alergare, aceasta nu poate fi pliata simultan.

Pentru siguranta dumneavoastra, mentineti spatiul din jurul benzii de alergare liber de obstacole, pe o raza de 2 metri x 1.

Acest aparat este destinat numai pentru uz la domiciliu.

Pentru banda de alergare cu functie de pliere si mecanism electric de ridicare, inainte de a plia aparatul, asigurati-va ca nivelul
mecanismului de ridicare este in pozitia 0.

Daca simtiti o stare de lesin, ameteala sau o dificultate in respiratie, opriti utilizarea benzii de alergare.

Tn timpul exercitiului, purtati imbracaminte si incaltaminte adecvata. Nu purtati haine largi care pot fi prinse in banda de alergare. Purtati
intotdeauna incaltaminte sportiva pentru alergat si, pentru evitarea traumatizarilor, este interzis sa alergati desculti sau purtand sandale
etc.

Va rugam sa cititi cu atentie instructiunile din manual inainte de a utiliza

banda de alergare. Pastrati acest manual pentru referinte viitoare.

53



INSTRUCTIUNI DE IMPAMANTARE

In primul rand, dispozitivul trebuie sa fie legat la pamant. In cazul in care apar defectiuni sau deteriorari,
impamantarea ofera o cale de rezistenta minima pentru curentul electric, in vederea reducerii riscului de
electrocutare.

Banda de alergare este echipata cu un cablu cu conductor si fisa de impamantare. Fisa de impamantare trebuie
sa fie introdusa intr-o priza corespunzatoare la 16 AMPERE (AMP) din siguranta panoului electric care este corect
instalata si impamantata, in conformitate cu toate codurile si dispozitiile locale.

PERICOL - Conectarea necorespunzatoare a conductorului de impamantare a echipamentului poate constitui
un pericol de electrocutare. Daca aveti indoieli in privinta faptului ca aparatul este corect impamantat, apelati la
un electrician autorizat pentru verificare. Nu modificati stecherul furnizat cu produsul - in cazul in care nu se
potriveste in priza din domiciliul dvs., apelati la un electrician autorizat pentru a va instala o priza

corespunzatoare.
Dispozitivele care sunt utilizate cu o tensiune de 220-240 V si dispun de o fisa de impamantare asemanatoare cu

fisa ilustrata in figura de mai jos, nu necesita utilizarea unui adaptor pentru acest produs.

FISA CU IMPAMANTARE

54



DESCHIZAND AMBALAJUL, VETI GASI URMATOARELE PARTI COMPONENTE

@ ® ® @
€ © @ P
® © @ @ @
= //
@/
@ ; — ~N ™~ /
/&
@ ® ® |/ @

LISTA Pi\R'[ILOR COMPONENTE
Nr. Descriere Cantitate | Nr. Descriere Cantitate
1 MAIN FRAME 1PCE 11 FLAT WASHER M8 4PCS
2 LEFT UPRIGHT 1PCE 12 ARC WASHER 2PCS
3 RIGHT UPRIGHT 1PCE 13 SAFETY KEY 1PCE
4 CONSOLE SET 1SET 14 LUBRICATION OIL 1PCE
5 BASE COVER-L 1PCE 15 SCREWDRIVER 1PCE
6 BASE COVER-R 1PCE 16 WRENCH 6MM 1PCE
7 BOLT M10*50MM 2PCS 17 WRENCH 5MM 1PCE
8 BOLT M8*15MM 4PCS 18 | FRAME WHEEL COVER- 1PCE
9 SCREW M5*12MM 4PCS 19 | FRAME WHEEL COVER- 1PCE
FLAT WASHER M10 4PCS

55



PASUL 1

1. Varugam sa retineti ca pentru asamblarea benzii
de alergare sunt necesare cel putin 2 persoane.

2. Deschideti cutia si scoateti toate materialele
spumoase si alte accesorii.

3. Asa cum este ilustrat in fotografia alaturata,
scoateti cadrul principal din cutie, asezati-l pe o
podea cu suprafata plana si, in continuare, taiati
cureaua de siguranta din material plastic.

Sfat: Consola benzii de alergare este ambalata
intr-o cutie care este plasata sub cadrul principal al
benzii de alergare. Va rugam sa fiti atenti la
scoaterea partii de jos a benzii de alergare din
ambalaj

PASUL 2

1. Ridicati stalpul stang de sustinere (2) si stalpul
drept de sustinere (3) si fixati-i de o parte si de
alta a cadrului principal. (1).Folositi cheia allen
6 (16) & Folositi cheia allen 6 (16) & fixati 3
suruburi M10x50 (7) & saibe M10 (10) pentru
fiecare parte. Aveti grija sa nu zgariati cablul
atunci cand fixati stalpii de sustinere.

2. Nu strangeti buloanele si suruburile in cadrul
acestui pas.

56



PASUL 3

Conectati firul de semnal de la consola la
firul de semnal al montantilor stanga si
dreapta. Atentie la felul in care faceti
legatura, o manevra gresita poate provoca
probleme de conexiune a cablului.

Dupa cum arata imaginea folositi cheia
allen 5 (17) pentru a monta consola intre
stalpul de sprijin din stanga & stalpul de
sprijin din dreapta folosind 4 suruburi
M8x15 (8) si saibe M8(11).

Ulterior strangeti bine suruburile folosite la
pasii 2&3.

PASUL 4

1. Folositi surubelnita (15) pentru a fixa
capacul stang al bazei (5) deasupra
stalpului de sprijin stdng cu 4suruburi
M5x12(9). Faceti acelasi lucru cu
capacul drept al bazei (6)

2. Folositi surubelnita (15) pentru a fixa
capacul rotii cadrului stang (18) si
capacul rotii cadrului drept (19) pe
cadrul principal (1) cu 4 bucati de
surub M6 * 10.

57



|

NOTA: Pentru siguranta si confortul dumneavoastra, dupi ce ati finalizat
asamblarea, verificati daca ati strans toate suruburile in mod corespunzator!.

|

58



SFATURI GENERALE PENTRU SIGURANTA DUMNEAVOASTRA

A. Tnainte de inceperea antrenamentului este responsabilitatea utilizatorului de a citi instructiunile din manual pentru a se asigura ca
stie bine cum functioneaza banda de alergare.

B. Introduceti cheia de siguranta in consola benzii de alergare (banda de alergare nu va functiona fara cheia de siguranta). Adaptati
clipsul de la celalalt capat al cheii pe imbracamintea dvs., pentru a va asigura ca banda de alergare se va opri daca nu va fi folosita in
mod corect.

C in cazul in care utilizatorul cade de pe banda, cheia de siguranta va iesi din pozitie si banda de alergare se va opri mediat, pentru
evitarea vatamarii in continuare.

D. La pornirea benzii de alergare, nu stati pe covorul rulant. Calcati ferm pe ambele sine din material plastic, din stanga si din dreapta.
E. Prin apasarea butonului de pornire START, banda de alergare porneste numaratoarea inversa 3,2,1,0 si incepe sa functioneze la o
viteza redusa, de 1.0 km/ora. Daca sunteti incepator, pana sa va obisnuiti, ramaneti la o viteza mica si tineti-va ferm de manere.

INSTRUCTIUNI DE UTILIZARE RAPIDA

CAUTION
& For your safety, please

1 ® Placg the SAFETY KEY onto
| consele befors starting the
treadmill, the treadmill can not be
used Without SAFETY KEY.

]

59



A | TIME WINDOW E | QUICK INCLINE BUTTON I | INCLINE+/- BUTTON

B_| DISTANCE WINDOW F_| QUICK SPEED BUTTON J | SPEED+/- BUTTON

C | INCLINE WINDOW G | MODE BUTTON K | START BUTTON

D | SPEED WINDOW H | PROGRAM BUTTON L [ STOP BUTTON
FUNCTIILE COMPUTERULUI

TIMP: Insumeazé timpul total de antrenament, de la 0:00 pana la 99:00 minute

PULS: Trebuie sa atingeti ambii senzori metalici pentru masurarea ritmului cardiac, aflati pe manerele din
stanga si din dreapta, pentru a va detecta pulsul. Pe ecran va apare valoarea curenta a pulsului dvs. pe minut,
cu valori de la 50 pana la 200.

VITEZA: Pe ecran se afiseaza viteza actuala a benzii de alergat, incepand de la 1.0 km/ora si panala 18.0
km/ora.

CALORII: Tnsumeaza consumul total de calorii in timpul antrenamentului dvs. Valoarea maxima este de 990
calorii.

Distanta: Insumeaza distanta totala pe care o parcurgeti, in kilometri, de la 1.00 pana la 99.0 in masurare
ascendenta. insumeaza distanta totala pe care o parcurgeti, in kilometri, de la 99.0 péna la 1.00 in masurare
inversa.

INCLINARE: Pe ecran se afiseaza inclinarea benzii de alergat, cu incepere de la 1 si panala 15%.

60




NOTIUNI DE BAZA

NOTA:

1. Asigurati-va ca nimic nu blocheaza miscarea benzii de alergat.

2. Conectati cablul de alimentare si apasati pe butonul de pornire a benzii de alergare.

3. Stati calcand ferm pe ambele sine din material plastic, din dreapta si din stanga.

4. Atasati clipsul cheii de siguranta pe imbracamintea dvs.

5. Introduceti cheia de siguranta in consola si banda de alergare este gata de functionare.

6. Ambele méanere sunt dotate cu butoane de reglare, la dreapta se afla viteza + si viteza -, la stdnga se afla inclinarea + si inclinarea -
, de unde se opereaza aceste functiuni, ca si de pe computerul benzii de alergare.

7. In timpul antrenamentului si in orice mod de functionare ar fi setata, la apasarea butonului STOP, banda de alergare se opreste
imediat. Daca doriti sa va continuati antrenamentul, apasand pe butonul de pornire START, toate datele setate anterior raman valabile
si banda de alergare va incepe sa se miste dupa 5 secunde. Daca doriti ca banda de alergare sa se afle in modul de asteptare,
apasati din nou pe butonul STOP dupa oprirea benzii.

8. Aveti doua optiuni pentru a incepe antrenamentul:

A. QUICK START

Apasati doar pe butonul START pentru a incepe antrenamentul.

B. SELECT A PROGRAM (Selectati un program). Apasand pe butonul MODE (selectare) si apoi pe butonul PROGRAM, alegeti unul
dintre cele 8 de programe sau 3 programe de utilizator.

FUNCTIA DE PORNIRE RAPIDA

PASUL 1: Conectati cheia de siguranta la consola si banda de alergare se va afla in modul de asteptare pentru a porni.

PASUL 2: Apasati pe butonul START si dupa 5 secunde de numaratoare inversa, banda de alergare va porni. Utilizati butoanele
SPEED +/- sau butoanele de reglare rapida a vitezei pentru a seta viteza dorita de pe consola, oricand doriti. Viteza poate fi, de
asemenea, ajustata si prin butoanele de pe manerul din dreapta. Folositi butoanele INCLINE A/v sau butoanele de selectare rapida
ainclinarii pentru a regla inclinatia dorita de pe consol&, oricand doriti. Inclinarea poate fi, de asemenea, ajustata prin butoanele
aflate pe manerul din stanga.

PASUL 3: Pentru a va masura ritmul cardiac, tineti doar ferm senzorii de puls de pe méanere. Pot trece cateva secunde pana la
afisarea pe ecran a masurarii precise. Frecventa pulsului va apare in fereastra PULSE.

PASUL 4: In cadrul functiei de pornire rapida, timpul, caloriile si distanta, vor urma o numaratoare

ascendenta.

61



NOTA: SELECTAREA MANUALA A PROGRAMULUI

Ca parte a oricarui program, daca ati selectat distanta, caloriile sau timpul, numaratoarea va fi intotdeauna inversa.

in timpul antrenamentului, atunci cand programul este resetat, banda de alergare se opreste automat. Daca doriti sa continuati,
apasati butonul START si banda de alergare va porni dupa cinci secunde.

PASUL 1: Introduceti cheia de siguranta in consola si banda de alergare este pregatita de functionare.

PASUL 2: Apasati pe butonul de selectare MODE si pe ecranul care afiseaza ora, va apare indicatia 30:00. Apasati apoi butoanele SPEED +/-
pentru a seta timpul cu numaratoare inversa, de la 8:00 pana la 99:00 minute.

Daca nu doriti sa setati afisarea timpului cu numaratoare inversa, puteti alege o alta aplicatie. Nu apasati butoanele SPEED +/- ci apasati
imediat butonul MODE si pe ecran, pe afisajul care masoara caloriile/distanta, va apare indicatia 1.0. Acum puteti ajusta calcularea distantei,
cu numaratoare inversa, prin apasarea butoanelor SPEED +/-, de la 1.0km pana la 99.0km.

Daca nu doriti sa setati calcularea distantei, puteti alege o alta aplicatie. Nu apasati pe butoanele SPEED +/- ci apasati din nou pe butonul
MODE si pe ecran, pe afisarea care masoara caloriile/distanta va apare indicatia 20. Acum puteti ajusta calcularea caloriilor, cu numaratoare
inversa, prin apasarea butoanelor SPEED +/-, de la 20kcal pana la 990kcal.

PASUL 3: Dupa terminarea setarii manuale a programului, apasati pe butonul START si banda de alergare va porni dupa 4 secunde.

PASUL 4: In timpul programului puteti regla viteza apasand pe butonul SPEED +/- & inclinatia, apasand pe butonul INCLINE A/VDe
asemenea, viteza & inclinatia pot fi ajustate si prin butoanele de pe manere.

PASUL 5: Pentru a opri antrenamentul, apasati pe butonul STOP sau trageti cheia de siguranta din pozitie si banda de alergare se va opri
imediat. Apasati pe butonul STOP si programul se va opri imediat. Daca doriti sa continuati, apasati pe butonul START si banda de alergare va
porni dupa 4 secunde, continuand programul din punctul in care a fost oprit. Dupa oprirea benzii de alergare, daca doriti ca aceasta sa fie in
modul de asteptare, apasati pe butonul STOP.

NOTA: PROGRAME PRESETATE

Toate programele presetate sunt impartite in optsprezece sectiuni principale si viteza este presetata pentru fiecare sectiune in parte.
Durata de timp a fiecarui program din cele optsprezece sectiuni este setata automat in functie de durata pe care ati selectat-o.

Exista 8 de programe presetate pentru 8 obiective diferite de antrenament si 8 nivele diferite de intensitate pentru fiecare obiectiv de
antrenament.

PASUL 1: Introduceti cheia de siguranta in consola si banda de alergare se va afla in modul de asteptare, pentru a porni.

PASUL 2: Apéasati butonul PROGRAM pentru a alege unul dintre cele opt programe de antrenament presetate si apoi selectati BODY FAT. De
fiecare data cand apasati butonul PROGRAM se selecteaza cate un program de antrenament. Dupa ce ati ales nivelul de intensitate, apasati
pe butonul SPEED +/- pentru a regla intervalul de timp. Valoarea duratei de timp presetata pentru fiecare program este de 30:00 de minute si
poate fi ajustata de la 8:00 pana la 99:00 de minute.

PASUL 3: Dupa ce ati setat intervalul de timp, apasati pe butonul START pentru a incepe antrenamentul.

PASUL 4: In timpul derularii unui program puteti regla viteza ap&sand pe butonul SPEED +/- pe ecran sau pe butoanele de pe manerul drept.
Rata vitezei vizeaza sectiunea aflata in derulare Tn momentul in care alergati si cand aceasta se termind, viteza revine la valorile presetate.
PASUL 5: Apasati pe butonul STOP pentru a opri antrenamentul sau trageti cheia de siguranta din consola si

banda de alergare se va opri imediat.

62



MASURAREA RITMULUI CARDIAC

Pe consola benzii de alergare, in afisajul PULSE, apare indicatia frecventei cardiace in combinatie cu cei doi senzori care sunt amplasati pe
manere. Atunci cand doriti sa verificati ritmul cardiac:

1. Asezati mainile ferm pe cei doi senzori. Pentru a obtine o masurare precisa este obligatoriu sa atingeti ferm ambii senzori.

2. Timpul estimat pentru verificarea ritmului cardiac pe afisajul PULSE este 5 secunde din momentul in care ati atins ferm senzorii.

3. Masurarea nu este exacta si persoanele cu afectiuni medicale, care au nevoie de o monitorizare exacta a frecventei cardiace, nu trebuie sa
se bazeze pe estimarile furnizate.

PROGRAM DE UTILIZATOR

Cu acest program, fiecare utilizator isi poate edita programul personal. Viteza si inclinatia fiecarei sectiuni pot fi ajustate in functie de dorinta
utilizatorului. Exista 18 sectiuni in acest program pentru ca utilizatorul sa isi editeze programul de instruire.

Odata configurat programul va fi salvat pe computer. Apasati butonul START / STOP pentru a incepe. Exista un total de 3 programe personale
pe care le puteti edita.

Daca doriti sa editati din nou programul, urmati acesti pasi:

Pasul 1: Reglati cheia de securitate de pe ecran si banda de alergat este gata de pornire. Banda de alergat va fi apoi in modul de asteptare,
continuati sa apasati butonul PROG pana cand apare U-1 in fereastra de distanta, apoi 30:00 in fereastra TIME, apasati SPEED +/- pentru a
seta ora programului.

Pasul 2: Apasati butonul MODE pentru a regla sectiunea 01, apasati INCLINEA / v pentru a regla in sus si apoi apasati SPEED +/- pentru a
regla viteza acestei sectiuni. Dupa ce ati terminat setarea sectiunii 01, apasati butonul MODE pentru a seta toate celelalte sectiunide la 2 la
18.

Pasul 3: Dupa finalizarea configurarii tuturor celor 18 sectiuni, programul va fi salvat si apoi apasati butonul START pentru a incarca acest
program.

INDICATIA DE MASURARE A GRASIMII CORPORALE

Prin aceasta functie se estimeaza grasimea corporala, conform unor informatii de baza privind corpul dvs.

Aceasta estimare nu este exacta si persoanele cu afectiuni medicale si/sau o nevoie specifica in privinta valorii grasimii corporale, nu trebuie
sa se bazeze pe estimarile furnizate.

PASUL 1: Apasati pe butonul PROGRAM in mod repetat. La a noua apasare, pe ecran, la afisajul TIME, va apare indicatia FAT. Apasati pe
butonul MODE pentru a seta parametrii relevanti: sexul, varsta, indltimea si greutatea.

PASUL 2: Dupa introducerea functiei de grasime corporald, pe afisajul INCLINE, va apare numarul F1, pe afisajul DIST va apare numarul 1,
care reprezinta sexul, apasati pe butonul SPEED +/- pentru a seta sexul 1-2. Numarul 1 reprezinta sexul masculin si numarul 2 sexul feminin.
Apasati apoi pe butonul MODE pentru a trece la pasul urmator.

PASUL 3: Dupa apasarea butonului MODE, pe afisajul INCLINE, va apare numarul F2, pe afisajul DIST va apare numarul 25, care reprezinta
varsta, apasati pe butonul SPEED +/- pentru a seta varsta 1-99. Apasati apoi pe butonul MODE pentru a trece la pasul urmator.

PASUL 4: Dupa apasarea butonului MODE, pe afisajul INCLINE, va apare numarul F 3, pe afisajul DIST va apare numarul 170, care
reprezinta inaltimea, apasati pe butonul SPEED +/- pentru a seta indltimea, intre 100cm-200cm. Apasati apoi pe butonul MODE pentru a trece
la pasul urmator.

63




PASUL 5: Dupa apasarea butonului MODE, pe afisajul INCLINE, va apare numarul F4, pe afisajul DIST va apare numarul 70, care
reprezinta greutatea, apasati pe butonul SPEED +/- pentru a seta greutatea, intre 20kg-120kg. Apasati apoi pe butonul MODE
pentru a trece la pasul urmator.

PASUL 6: Dupa ce ati terminat configurarea prin introducerea tuturor datelor privind starea corpului dvs., apasati pe butonul MODE
si pe afisajul INCLINE va apare numarul "F5”, pe afisajul DIST, numarul “----", care desemneaza inceputul procesarii datelor.
Tineti apoi ferm senzorii de ritm cardiac cu ambele maini pe manere si dupa 8 secunde va apare indicatia grasimii corporale n

afisajul INCLINE.

TABEL PRIVIND GREUTATEA CORPORALA

Rezultatul dat pentru grasimea corporala in tabelul de mai jos este o referire la starea organismului.
Verificati starea corpului dvs. conform tabelului din stadnga, in functie de rezultatul primit pe banda
de alergare.

Starea corpului Rezultat

Obezitate BMI > 30
Supraponderal 26 <BMI <30
in forma 19 <BMI < 25

Subponderal BMI < 19




TABEL PRIVIND PROGRAMELE

P1. WEIGHT LOST

Level 1 SPEED(KM/H) 1 2 2 3 3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 1 2 2 3 4 4 5 6 8 8 10 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 1 2 3 4 5 5 6 8 9 10 12 10 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1 2 3 4 6 7 8 10 11 12 13 11 10 8 7 5 4 2
Level 5 SPEED(KM/H) 2 3 4 5 7 7 8 10 12 14 14 13 12 10 9 6 4 2
Level 6 SPEED(KM/H) 2 3 4 5 7 9 10 12 13 14 14 13 12 10 9 6 5 3
Level 7 SPEED(KM/H) 2 3 5 6 8 9 10 12 13 14 15 13 12 10 9 6 6 3
Level 8 SPEED(KM/H) 2 3 5 6 8 10 12 14 14 15 15 14 13 11 9 7 6 3

P2. CARDIO TRAIN

Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 11 12 13 14 14 15 15 14 14 12 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4

65



P4. POWER WALK

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1
Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1
P3. FAT BURN
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4




P5. INTERVAL

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5
P6. ROLLING
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 2 3 2 1 2 3 2 1 2 3 2 1 2 3 2 1 1

Level 2 SPEED(KM/H) 2 3 4 3 2 3 4 3 2 3 4 3 2 3 4 3 2 2

Level 3 SPEED(KM/H) 2 3 4 5 4 3 4 5 4 3 4 5 4 3 4 5 4 3

Level 4 SPEED(KM/H) 2 4 5 6 5 4 5 6 5 4 5 6 5 4 5 6 5 3

Level 5 SPEED(KM/H) 2 5 6 7 6 5 6 7 6 5 6 7 5 6 7 6 5 3

Level 6 SPEED(KM/H) 3 6 7 8 7 6 7 8 7 6 7 8 7 6 7 8 7 4

Level 7 SPEED(KM/H) 3 7 8 9 8 7 8 9 8 7 8 9 8 7 8 9 8 4

Level 8 SPEED(KM/H) 3 8 9 10 9 8 9 10 9 8 9 10 9 8 9 10 8 4




P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

Level 1 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 3 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 10 12 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 10 10 12 12 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 10 12 13 12 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 10 12 13 13 12 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 10 12 13 13 14 13 12 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 12 9 6 3 2
SPEED(KM/H) 2 4 6 8 10 10 12 12 13 13 14 14 13 12 10 7 5 3

69



PLIEREA BENZII DE ALERGARE

1.
2.
3.

1.

Pentru a plia banda de alergare, in primul rand opriti comutatorul.
Asigurati-va ca banda de alergare nu prezinta nicio inclinatie.
Ridicati cadrul central pentru a se alinia si a veni in paralel cu restul
scheletului benzii de alergare.

Fixati podeaua benzii cu tubul special de sprijin, asa cum se vede in
pictograma.

Asigurati-va ca banda se afla in pozitia corecta cu tubul de sprijin.

DEPLIEREA BENZII DE ALERGARE

Pentru deplierea benzii de alergare, asigurati-va ca aveti destul spatiu

pentru a se deschide corect. Lasati un spatiu de aproximativ un metru de jur-
imprejurul benzii de alergare, fara obstacole, pentru buna functionare si
amplasare a acesteia in spatiul dvs.

2.

Apoi, tindand ambele maini pe scheletul de baza al benzii de alergare,

atingeti cu piciorul amortizorul de sprijin pentru a se elibera si apasati-l spre
podea cu miscari lente. Atunci, scheletul principal coboara automat si inainte
de a ajunge la un metru distanta de la podea trebuie sa va indepartati la un
metru de banda de alergare pentru ca aceasta sa ajunga in pozitia finala,
dupa cum se arata in pictograma.

CUM SA TRANSPORTATI BANDA DE ALERGARE

1: Opriti comutatorul.
2: Scoateti stecherul din priza.

3:

Pliati banda de alergare.

Apoi, dupa ce ati urmat cele trei etape de baza mentionate, prindeti
manerele si ridicati banda la aproximativ 30-40 de grade péana la nivelul
pieptului si acum o puteti transporta, asa cum arata si pictograma.

70



CUM SA LUBRIFIATI BANDA DE ALERGARE

PASUL 1: Asezati covorul rulant astfel incat capatul acestuia sa fie amplasat in partea de sus si in centrul podelei.
PASUL 2: Tn timp ce tineti ridicata marginea covorului rulant, asezati duza de pulverizare intre covorul rulant si podea, la aproximativ 6
“(inch) de partea frontala a benzii de alergare. Aplicati sprayul de silicon pe podeaua benzii, deplasandu-l din partea din fata a benzii
de alergare inspre partea din spate. Repetati procedura si pe cealaltd parte a covorului rulant. Pulverizati timp de aproximativ 4
secunde pe fiecare latura.

PASUL 3: Lasati siliconul sa se "aseze” timp de un minut Tnainte de a utiliza banda de alergare.
Apoi porniti banda de alergare & alegefi viteza de 3 km & lasati-o sa functioneze timp de 5 minute fara a urca pe ea. Veti putea folosi
banda de alergare dupa o ora. Acest proces va trebui repetat ori de cate ori e necesara lubrifierea platformei benzii de alergare.
AVERTISMENT IMPORTANT: Nu lubrifiati Tn mod excesiv podeaua benzii de alergare. O cantitate excesiva de lubrifiant trebuie sa
fie eliminat&, stergand-o cu un prosop.
De asemenea este important ca thainte de a asambla si a folosi banda de alergare sa lubrifiati fasia rulanta cu lubrifiantul pe baza de
silicon pe care 1l veti gasi in interiorul ambalajului. Dupa 15 ore de folosire zilnica a benzii de alergare sau dupa doua luni, in cazul in
care nu este folosita zilnic, mai intai curatati cu o bucata de panza urmele de lubrifiant vechi & apoi folositi un lubrifiant special pe baza
de silicon, sub forma de sprey pe care il puteti cumpara doar de la magazinele unde se comercializeaza aparate de sport si
gimnastica.
Banda de alergare (fasia rulantd) este ficuta din material ce se uzeaza in timp & trebuie schimbat4 la fiecare 3 ani. Inlocuirea se va
face doar de catre un service de specialitate. De asemenea, cand o banda de alergare nu este folosita o perioada indelungata de
timp, fasia rulanta se usuca si se deterioreaza datorita nefolosirii & iar e nevoie sa fie inlocuita pentru a se evita posibilitatea facilitarii
unui scurt circuit la componentele electrice ale benzii de alergare.
ATENTIE !!!! IN CAZUL iN CARE BANDA DE ALERGARE ESTE FOLOSITA INTENSIV, FASIA RULANTA VA TREBUI
INLOCUITA LA UN INTERVAL MAI SCURT DE LA 18 PANA LA 24 DE LUNI.

AVERTISMENT PRIVIND SPRAYUL DE SILICON

NU LASATI LA INDEMANA COPIILOR!!! aci
In caz de ingerare sau de pulverizare direct pe fata, Running -
cereti sfatul medicului. b
Acest produs poate cauza daune sau pierderi daca nu 1 Board
este utilizat conform instructiunilor de utilizare. ‘

Acest produs este vandut in exclusivitate in scopul ‘. ‘
lubrifierii si cu conditia ca acesta sa fie utilizat exclusiv L = S
pe raspunderea cumparatorului, iar producatorii si : N — —
distribuitorii nu isi asuma nicio responsabilitate in \ o \ )A

legatura cu acest produs. ; RN




Curatare

indepartati praful de pe banda de alergat cu aspiratorul sau cu o carpa usor umezita. Ridicati podeaua benzii de alergare si curatati
periodic podeaua camerei cu un aspirator. Acest lucru va ajuta la prelungirea duratei de viata a benzii dvs. de alergare.

Nu utilizati niciodata solventi pe podeaua benzii de alergare sau pe covorul rulant al acesteia. Utilizarea solventilor poate reduce
lubrifierea podelei benzii de alergare si a covorului rulant al acesteia.

Centrarea benzii de alergare

in timp ce alergati sau mergeti, este posibil s& exercitati o forta mai mare cu un picior fata de celalalt. Prin aceasta, covorul rulant al
benzii de alergare se poate indeparta de centru. Prezenta banda de alergare a fost proiectata si fabricata pentru a asigura libera
circulatie a covorului, care trebuie sa fie centrat pe podeaua benzii de alergare. Ocazional, covorul rulant poate necesita o noua
ajustare pentru a ramane centrat. Pentru a centra banda, utilizati cheia Allen inclusa pentru ajustarea pozitiei rolei de ghidaj din
spate.

Procedura de centrare a covorului rulant

1.) Nu purtati haine largi, cravate sau bijuterii groase in timp ce efectuati aceasta reglare.

2.) Nu rotiti niciodata buloanele mai mult de %4 de tura de fiecare data.

3.) Strangeti intotdeauna buloanele intr-o parte si relaxati in cealalta parte, pentru a preveni strdngerea sau relaxarea excesiva a
covorului rulant.

4.) Puneti banda de alergare in functie. Reglati covorul rulant in timp ce banda de alergare functioneaza (4 km/h) fara ca cineva sa
se afle pe covorul rulant

Dupa reglare, folositi banda de alergare in ritm de mers, timp de aproximativ 5 minute, pentru a o verifica. Daca este necesar,
repetati procedura, dar nu rotiti niciodata buloanele mai mult de %4 de tura de fiecare data. Daca covorul rulant este prea strans,
durata de viata a acestuia poate fi redusa in mod semnificativ.

DACA BANDA ESTE DECALATA SPRE STANGA:

- Rotiti bulonul rolei de ghidaj din stdnga cu " de tura in sens orar (strangere - tensionare).

- Rotiti bulonul rolei de ghidaj din dreapta cu 4 de tura in sens antiorar (relaxare).

DACA BANDA ESTE DECALATA SPRE DREAPTA:

- Rotiti bulonul rolei de ghidaj din dreapta cu 4 de tura in sens orar (strangere - tensionare).

- Rotiti bulonul rolei de ghidaj din stdnga cu 4 de tura in sens antiorar (relaxare).

REGLAREA TENSIUNII BENZII DE ALERGARE

Daca, atunci cand puneti piciorul pe banda de alergare simtiti ca aceasta aluneca, atunci covorul rulant a devenit elastic si aluneca
de pe rolele de ghidaj. Cu trecerea timpului, toate covoarele rulante devin elastice. Aceasta este o reglare normala si comuna pentru
fiecare banda de alergare. Pentru a reduce alunecarea, invartiti ambele buloane Allen ale rolei de ghidaj din spate cu %4 de tura, asa
cum se ilustreaza in imagine. incercati din nou banda de alergare pentru a verifica dacd mai aluneca. Repetati procedura daca este
necesar, dar niciodata nu invartiti buloanele rolei de ghidaj cu mai mult de % de tura de fiecare data.










NO. DESCRIPTION Q;T NO. DESCRIPTION Q;T
T BASE 1 50 BASE WHEEL$44*18"98.5 2
2 INCLINE RACK 1 50 | FRAME WHEEL ¢5122°¢ 85 2
3 MAIN FRAME 1 51 HANDRAIL END CAP 2
4 LEFT UPRIGHT 1 52 HANDRAIL FOAM 2
5 RIGHT UPRIGHT 1 53 RUNNING DECK 1
6 BOLT M10*50 6 54 RUNNING BELT 1
7 SCREW M6*20 2 55 FOOT RAIL FASTENER 6
8 BOLT M10"60 1 56 POWER CORD JACK 1
9 BOLT M10*40 3 57 BASE CUSHION 2
10 BOLT M10*45 2 58 DC MOTOR 1
11 BOLT M8*45 1 59 CONTROLLER 1
12 BOLT M8*40 2 60 POWER SWITCH 1
13 BOLT M8"28 1 61 CIRCUIT BREAKER 1
12 BOLT M8*50 2 62 MAGNETIC RING 1
15 BOLT M8*15 4 63 INCLINE MOTOR 1
16 BOLT M8*90 1 64 FRONT ROLLER 1
17 BOLT M8*55 1 65 REAR ROLLER 1
18 SCREW M6*25 8 66 AIR CYLINDER 1
19 SCREW M5+28 8 67 HANDRAIL BUTTON-LEFT 1
20 SCREW M6*10 2 68 HANDRAIL BUTTON-RIGHT 1
21 SCREW M5+12 12 69 KEY PAD 1
22 SCREW M8*15 4 70 CABLE GROMMET 1
23 SCREW M4*12 6 71 STOP COLLAR 2
24 SCREW M4*10 9 72 AUDIO CABLE 1
25 SCREW M4*30 2 73 'AC CABLE L=400 BLACK 1
26 NUT M10 5 74 'AC CABLE L=400 RED 1
27 NUT M8 6 75 AC CABLE L=100 RED 1
28 NUT M5 8 76 POWER CORD 1
29 FLAT WASHER M10 14 77 MOTOR RUBBER PAD 2
30 FLAT WASHER M8 9 78 PHOTONIC SENSOR 1
31 SPRING WASHER M8 4 79 SENSOR BRACKET 1
32 SCREW M4*12 14 80 MOTOR BASE 1
33 BOLT M8*65 2 81 BOTTLE HOLDER-RIGHT 1
34 SCREW M4*35 4 82 BOTTLE HOLDER-LEFT 1

NSOLE PLASTIC HOUSING-

35 SCREW M3+6 22 ga | CONSO UngR? OUSING 1
36 SCREW M4+8 4 ga | CONSOLE EEI;STTOISA HOUSING 1
37 SAFETY KEY 1 85 COMPUTER PLASTIC 1
38 MOTOR COVER 1 86 SILICON PAD 1
39 REAR END CAP 1 87 COMPUTER SET 1
20 BRAND STICKER HOLDER 1 88 AIR CUSHION 2
41 BASE COVER-LEFT 1 89 SPRING CUSHION 4
42 BASE COVER-RIGHT 1 90 | PLASTIC BUSHION(INCLINE RACK) | 4

PLASTIC BUSHION(INCLINE

43 FRAME WHEEL COVER 2 o1 OTOR) ( 2
44 SIDE RAIL 2 92 BASE CAP 4
45 MOVING WHEEL COVER 2 93 SIGNAL CABLE-1 1
46 CONSOLE RACK 1 94 SIGNAL CABLE-2 1
47 MOTOR BELT 1 95 END CAP 1
48 CUSHION $20*$6.5*13 6 96 SPEAKER 1

BASE FOOT PAD 4

75



GARANTIE PENTRU BENZILE ELECTRICE DE ALERGARE

Garantia este valabila pentru o perioada de doi (2) ani de la data cumpararii produsului.
Garantia se aplica: timp de (2) ani de la data achizitionarii produsului la componentele motoare si electronice  (consola de bord).

timp de un (1) an pe cureaua de rulare si pe podea daca este intretinuta corespunzator cu sprayul de silicon.

*Garantia acopera orice defect de fabricatie.

*Orice inlocuire de piese de schimb este la latitudinea tehnicienilor.

*Cheltuielile de asamblare, control, reglare a covorului rulant, sunt suportate de consumator.

*Cheltuielile legate de vizita unui tehnician, la un interval mai mare de 14 zile calendaristice de la data cumpararii, sunt suportate de

consumator, in conformitate cu taxa stabilita de companie la data respectiva.

«In afara limitei de Service, se vor trimite la Service-ul central:

1. O defectiune aparuta in termen de 14 zile de la data cumpararii, incluzand costurile de transport de la domiciliul clientului. n acest caz,
costurile de transport sunt suportate de societate. (in cazul in care se datoreaza unei defectiuni a dispozitivului).

2. O defectiune aparuta dupa termenul de 14 zile de la data cumpararii. Dispozitivul va fi transportat de client la transportator.
Costurile de transport de la transportator la Service si viceversa vor fi suportate de societate (In cazul in care se datoreaza unei
defectiuni a dispozitivului).

*Garantia este valabild numai pentru primul cumparator al produsului.

*Garantia este valabild numai daca produsul este utilizat la domiciliu (si nu in sali de sport, cluburi, spatii publice s.a.).

*Repararea oricarei defectiuni va fi executata cat mai curéand posibil.

*Orice cerinta de despagubire a clientului, datorata lipsei de piese de schimb sau intarzierii reparatiei, nu este posibila.

Garantia nu este valabila

*Atunci cand defectiunea provine din utilizarea sau intretinerea necorespunzatoare.

*De asemenea, garantia nu acopera materiale consumabile, cum ar fi piese din plastic, pedale, transformatoare, curele distruse in urma

unei utilizari necorespunzatoare sau din orice alta cauza.

*Garantia nu acopera daune provocate de persoane neautorizate pentru a efectua reparatii.

*Garantia nu acopera daune cauzate de asamblarea necorespunzatoare.

*Garantia este valabila numai daca este insotita de dovada achizitionarii. Date de contact
In toate aceste cazuri, utilizatorul va suporta costul reparatiilor si pieselor de schimb.
«Compania si importatorul nu sunt responsabili pentru orice greseli tipografice. Contact normal deschis  INTERSPORT Romania
*Produsul dispune de o autorizatie de introducere pe piata Comunitatii EuropeneCE. Tara Romania
Denumirea companiei SCGENCO TRADE SRL
Adresal Strada Biharia, numarul 67-77, Sector
1
Adresa 2 -
Codul Postal 013981
Orasul Bucuresti
Judetul -
Tara Rominia
Telefon +40 21 201 11 80
Fax +4021 20111 87
Internet e infers port.ro
E-mail officeEhag

CNCO.ra 76

Mentiuni -



YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 40.1

BULGARIAN MANUAL




3a Bawara 6e3onacHOCT 1 NpaBunHata ynotpeba Ha ypena, TpsibBa Aa ce cnasBaT CNeQHNTE OCHOBHU yKa3aHus,

KOMTO BKIHOYBAT:

Mons, npoyeTeTe BHMMATENHO YMbTBAHETO NPeau Aa NpUCTbNuTe KbM yrnoTpeba Ha ypeaa.

OnacHocT — 3a ga n3berHeTte cnyvau Ha TOKOB yaap:

*BuHarm nsknouBante ypega ot LeHTpanHust 6yToH 1 3axpaHBaluusa kaben OT KOHTakTa cnef Becsika

ynotpeba Ha ypeaa v BCEKM MbT, KOraTto U3BbpLUBaTe NpodunakTuka.

MpepynpexaeHve — 3a aa n3berHeTe pucka OT U3rapsiHus, noxap, KbCo CbeAMHEHWE UM HapaHABaHUS:

1. Hukora He ocTaBanTe ypeaa BKMOYEH B efleKTpuyeckaTa Mpexa, KoraTto He ro u3nornasaTe, OTCTpaHeTe Lencena oT KoH3omnaTa crnej kaTo
NPVKMNOYNTE TPEHMPOBKaTa.

2. Ynotpebara oT geua nnv nuua c yBpexaaHusa TpsioBa BuHaru ga 6bae nssbpluBaHa noj Hag3opa Ha Bb3pacTHO Nuue.

3. NanonaeanTe bdrawaTta nbTeka camo 3a LienuTe, 3a KOMTO € NPoeKTUpaHa 1 npegHa3HayeHa oT NPOM3BOAUTENS

(nomawwHa ynoTtpeba). MakcmarnHaTta NpoabIPKUTENHOCT Ha BPEMETO Ha HenpekbcHaTa paboTa € 50 MUHYTK, 32 MakCUMarHo Terrno Ha
notpedutens oo 120 «r.

4. Hvkora Ha n3nonasanTe ypega, ako uma noBpedeH 3axpaHBaly, kaben unw wencern, ako € Heu3npasBeH,

ako e NoBpeaeH MUnu e NoKpuT ¢ TedHocT. ObageTe ce He3abaBHO B LIEHTbpa 3a Bpb3ka CbC CEpBM3a

3a NpoBepKa 1 nonpaeka.

5. Hukora He npuaBwxBawnTe ypeaa, Abpnarnky 3axpaHBalLms kaben nnm n3nona3sarky ro Kato Apbkka.

6. MaseTe 3axpaHBalLma kabena aganed oT 3aToNMsLWM NOBbPXHOCTM UIKN Npax.

7. Hukora He usnonseainTte ypea CbC 3aTBOPEHM Bb3OYLIHU KnanaHu. [aseTe Bb3gyLLHUTE OTBOPU YNCTU

OT cbbupaHe Ha nenesn, KoCMK 1 ap.

8. He nocTtaBsinTe B 0TBOPUTE NpeaMETH.

9. He nsnonseanTe unu cknagmMpante ypeaa Ha OTKpUTU MecTa.

10. He nanonseavite nbTekaTa Ha MecTa, KbAeTO Npean ToBa ca bunm na3nonssaHyu aepo3osiHK NPOAYKTU (Cripew).

YpenowT TpsabBa ga ce 13nonsea Ha NPOBETPUBO MSCTO.

11. MNMpeamn pa nskniounTe ypeaa oOT enekTpuyeckata Mpexa, yBepeTte ce Ye BCUYKU BYyTOHM ca B nonoxeHue off

W cref ToBa OTCTpaHeTe 3axpaHBallus kaben oT KOHTaKTa.

12. Cebp3BanTe 3axpaHBaluug en. kaben Ha ypeaa KbM camocTodaTenHa u gobpe obeszonaceHa koH3ona.

13. Korato nbTekaTa € B CrbHATO NMONOXeHne 1 NoTpebutens e NpukoYnn HEMHOTO NON3BaHe,

HaKMNOHBbT TpsibBa Aa e B NbpBOHAYarHo NnonoxeHue (Hyna).

14. lMbTekaTa He MOXe [a e B CrbHaTO NONOXEHWE U Aa ce U3Non3Ba eqHOBPEMEHHO.

15. 3a BawwaTa 6e30nacHOCT He NOCTaBaANTe NpeaMeTn OKOMNo ypeaa B nepumetbp 2x1 meTpa.

16. To3u yped e npegHa3HayeH camo 3a ynotpeba B JOMaLLHW YCOBKS.

17. MNMpeamn ynotpebata Ha NbTEKN C PYHKUMS CrbBaHe 1 eNeKTpUYecko noBavraHe, yBepeTe ce Ye BUCOYMHaTa € perynmpaHa B nonoxexve 0
npeau croBaHe.

18. MNpeycTtaHoBeTe NON3BaHETO Ha ypeaa, ako NovyBCTBaTe OTNAAHANOCT, CBETOBbPTEXK UMW 3aTPyaHEHME NPU AMLLIAHE.

19. Usnonaearite nogxoasimy gpexv n o6yBkM Npu TpeHNpoBKa. He HoceTe LUMPOKM Apexu, KOUTO MoraT a ce OMOTadAT B ypeaa. MsnonseanTe
BMHaru cnoptHu obyBkuY, 3a aa ce nsberHaTt HapaHsaBaHUSA U He TpeHupanTe Bocu Unu n3non3eBarku caHganu u ap

Mons npoyerteTe BHMMaTeJIHO yNnbTBaHeTO npean Aa NpUCTbnuTe KbMm

ynoTpeba Ha b6srawata nbTteka. 3anaseTe ro 3a 6baeLum cnpaBku

78



YKA3AHUA 3A 3A3EMABAHE

YpeabT TpssbBa NbpBO Aa € 3a3emeH. [1pn nosiBata Ha HeEM3NpPaBHOCTK Npu paboTa nnu noepeaun, 3azeMsaBaHeTo
oCUrypsia enekTpu4eckn TOK MO MbTS Ha HaW-MarnkoTO CbMPOTMBIIEHME M HaMansaBa pyUcka OT TOKOB yaap. barawarta
nbTeka e obopyaBaHa CbC 3a3eMeHM NPOBOAHMK U LENcen CbC U3xXo 3a 3a3emsiBaHe. LencensTt TpsibBa ga 6vae
BKMNIOYEH B noaxoasiia KoHsona, Ha 16 AMPERE (AMP),kosiTO € npaBuiHO MOHTMpPaHa 1 3a3eMeHa B CbOTBETCTBUE C
MECTHUTE 3aKOHWU U pasnopendwn.

ONACHOCT — HenpaBunHOTO CBbp3BaHe Ha NPOBOAHUKA 3a 3a3eMsiBaHe Ha 06opyaBaHETO MOXe fa AoBeae Ao
OnacHOCT OT TOKOoB yaap. KoHcynTupanTe ce ¢ KBannduumpaH enekTpoTEXHNK, ako Ce CbMHSABATE Ye ypeabT € NpaBuiiHo
3a3eMeH. He mogmdmumpanTe wencena Ha npoaykTa — ako He OTroBapsi Ha KOH30MUTE, MOHTUPaHM B IOMa, 3aMeHeTe
KOH30M1Te C NOMOLLTa Ha KBanuuuupaH enekTpoTEXHWK.

Ypenou, npegHasHayeHu 3a pabota npu 220-240 W n ca cHabaeHn ¢ KOHEKTOP CbC 3a3eMdABaHe, KOMTO npunnya Ha
n3obpaseHunsi Ha CHUMKaTa No-40Sy N MMa CbLUNSA U3XOA 3a 3a3eMsiBaHe, He Cce HYXXAadaT oT aganTep.

MN3XO0/ 3A 3A3EMABAHE

79



PA3OMNAKOBAWKN NMPOOYKTA WWE HAMEPUTE CNEOHUTE KOMIMOHEHTU

@ ® ® @
& @Z P
® © o ® ®
= //
Bl ~ |~
/ S
7} ® ® ®|/ ®

CMNCBK HA KOMINOHEHTUTE
Ne OnucaHue Bpon Ne OnucaHue Bpon
1 MAIN FRAME 1PCE 11 FLAT WASHER M8 4PCS
2 LEFT UPRIGHT 1PCE 12 ARC WASHER 2PCS
3 RIGHT UPRIGHT 1PCE 13 SAFETY KEY 1PCE
4 CONSOLE SET 1SET 14 LUBRICATION OIL 1PCE
5 BASE COVER-L 1PCE 15 SCREWDRIVER 1PCE
6 BASE COVER-R 1PCE 16 WRENCH 6MM 1PCE
7 BOLT M10*50MM 2PCS 17 WRENCH 5MM 1PCE
8 BOLT M8*15MM 4PCS 1g | FRAME WHEEL COVER- 1PCE
9 SCREW M5*12MM 4PCS 19 | FRAME WHEEL COVER- 1PCE
FLAT WASHER M10 4PCS

80



CTbIKA 1

u ‘ - > .
N/
i I

1. Monsi ga o6bpHeTe BHMMaHMe, Ye 3a

2.

3.

crnobsiBaHeTo Ha ypeda ca Heobxoaumm noHe
JBama YoBekKa.

OTBOpeTEe onakoBkaTa U OTCTPaAHETE BCUYKN
YNBbTHEHWS.

KakTto e nokasaHo Ha CHMMKaTa, u3BageTte
OCHOBaTa OT KyTusiTa, NnocTaBeTe A BbpXy paBHa
NMOBBPXHOCT U Cried TOBa OTPEXETE
nnactMmacoBaTta obe3onacsiBalla NeHTa.

CoBeT: KoH3onaTta Ha ypea e onakoBaHa B KyTusi
N e NocTaBeHa No4 OcHoBaTta Ha ypena. bbaete
BHMMAaTESTHN, KOraTto nasaxagarte JofiHaTa 4yacT Ha
nbTekara OT OnakoBKarta Wn.

CTbIKA 2

lMoBaurHeTe nsiBaTa cTovika (2) n gscHarta
cTounka (3)u rn 3akpeneTe KbM OCHOBHaTa
pamka (1). anonasawnTte kntoy allen 6 (16) un
MoHTMpanTe 3 BuHTa M10x50 (7) n 3 wanbu
M10 (10) Ha Bcsika cTpaHa.BHumaBanTe ga He
noBpeauTe kabena, korato BkapBaTe CTONKUTE
B OCHOBHaTa pamka.

2. He 3atgranTte bontoBeTe 1 BUHTOBETE B Tasu

CTbnNKa.

81



CTBbINKA 3

MbpBO cBBbPXETE Kabena KbM ropHaTa
YyacT Ha AsicHaTa 1 nsBara KoroHa ¢
YOBIDKUTENS HA KOH30MHMA Kabern.
O6bpHeTe BHMMaHMe Ha kabenHaTta
Bpb3Ka, HenpaBuHaTa Bpb3ka Lie
nospean kKabenHmst KOHEKTop.

KakTo e nokasaHo Ha durypaTa,
n3non3panTe raeyHus knwod 5# (17), 3a ga
MOHTMpaTe ckobaTta OTNABO U OTASACHO C 4
BUHTa M8x15 (8) n warndn M8 (11).

Cnep ToBa 3aterHete JoOpe BCUYKM
BUHTOBE OT CTbMNKM 2 1 3.

1. WasnonasawTe otBepTKara (15), 3a oa

3aKpenuTe NeBus Kanak Ha ocHoBsara
(5) kbM NsiBaTa CcTOMKA, KaTo
nanonasare 4 BuHTa M5x12 (9).
lMoBTOpETE CHLLLOTO 3a A4EeCHUS Kanak
Ha ocHoBarta (6).

2. WsnonsBawTte otBepTKata (15), 3a oa

3aKpenuTe Kanaka Ha KonemnoTo Ha
nsasarta pamka (18) n kanaka Ha
KOnenoTo Ha gacHaTa pamka (19)
BbpXy OCHOBHaTa pamka (1) ¢ 4 6pos
6onTt M6 * 10.

82



|

3abenexka: 3a no-ronsima 6e3onacHocT n kKoMcopT, cnepn Kato 3aBbpLUNTE
crno6siBaHeTo, yBepeTe ce 4e BCUYKN BUHTOBE ca Ao0pe 3aTerHatu!

83



OobLWN MHCTPYKLWUU 3A BALLATA BE3SOMNACHOCT

A. lNpean pa 3anoyHeTe TpeHMpoBKaTa, 3a4bImKeHMe Ha NoTpebuTensa e Aa npoveTe NHCTPYKUMUTE Ha pbKOBOACTBOTO, 3a Aa ce
3ano3Hae nobpe ¢ pyHKuMMTEe Ha barawarta nbTeka.

b. MNMocTaBeTe 3aWMTHUSA KNOY BbPXY KOH3oMnaTa (ypeabT He paboTn 6e3 3awmTHUS Kntod). 3akpeneTe Knda B Apyrua My kpam c clip
BbpPXy ApexaTta cu, 3a Aa cTe CurypHm, 4e obopyasaHeTo Lie npeyctaHoBu paboTa, ako He ro n3nonseaTe NpaBuiiHO.

B. Ako notpebutenaT nagHe ot 6drallarta nbTeka, 3alMTHUS KoY LLe 13nese OT MSACTOTO CU U ypeabT BeJHara e npeycTaHoBuM
paboTa, 3a Aa ce npenoTBpaTAT HapaHsBaHUS.

I". He cTonTe BbpXy MbTekaTa Npu cTapTuUpaHe Ha ypena, 3aeMeTe CTabuHo NonoXeHne BbpXy ABETE NacTMacoBu NOBBbPXHOCTU OT
naBara v gsacHaTta cTpaHa.

E. Hatuckankn 6yToHa start, ypeobT 3anoysa fa otynta B obpatHa nocoka 3, 2, 1, 0 u 3ano4ysa pabota ¢ manka ckopocT 1.0 km/4. Ako
CTe Ha4YMHaeLl, TpeHnpanTe NpM Marnka CKOpPOCT 1 ce Npuabp)KanTe 34paBo KbM ONOPHUTE PbKOXBATKM.

YMbTBAHE 3A BbP30 NOJIBBAHE

3

 For your safety, please
consult owner's manual
carstully befora using.

o Toavoid injury, stand

onthe sida ralls bef
starting treadmill.

CAUTION

® Placg the SAFETY KEY onto
consale before starting the
treadmill, the treadmill can not be
used without SAFETY KEY.
]

84



A | TIME WINDOW E | QUICK INCLINE BUTTON I | INCLINE+/- BUTTON

B_| DISTANCE WINDOW F_| QUICK SPEED BUTTON J | SPEED+/- BUTTON
C | INCLINE WINDOW G | MODE BUTTON K[ START BUTTON
D | SPEED WINDOW H | PROGRAM BUTTON L | STOP BUTTON

PABOTA HA KOHTPOJIHUA NAHE

BPEME: Otunta o6wwoTto Bpeme npu TpeHupoBka ot 0:00 o 99:00 MMHyTH

MNYJC: Tpabea ga obpXnTe N gBata MeTanHu CEH30pa, pasnofnoXeH BbpXy fsdBaTa U AsiCHaTa pbKoxBaTka 3a
OTYMTaHe Ha cbpedHaTa YecToTa. BbpXy ekpaHa Lie ce NoABn oTyeTeHaTa CTOMHOCT Ha nynca ot 50 go 200, 3a
MUHYyTa.

CKOPOCT: Ha ekpaHa ce nosiBsiBa HacTosiLLiaTa CKOPOCT Ha nbTekaTta, 3anoysankm ot 1.0 km/4 oo 18.0 km/u.
KAJTOPUW: OTunta obLimnsa pasxoq Ha kanopum no Bpeme Ha TpeHupoBka. MakcnmanHata ctonHocT € 990
Kanopuu.

PasctosHme: OTumTta 006L0TO N3MMHATO pascTosiHue B knnomeTpu ot 1.0 go 99,0, oTunTankm BbL3XOASLLO.
OtumTa 06LL0TO M3MMHATO pascTosiHue B knnometpm ot 99,0 o 1,0, OTYMTANKN HUIXOASLLO.

HAKJIOH: Ha ekpaHa ce otunTa HaknoHa Ha nbTtekaTta ot 1 oo 15%.

85




3ANOYBAUKU TPEHUPOBKATA

YKA3AHME:

1. Y6enete ce, 4e ABMKEHMETO HA NbTeKaTa He € Bb3NPenATCTBaHO.

2. CBbpKeTe 3axpaHBalna kaben u BkrodeTe Gsarawiata nbTeka.

3. 3aemeTe cTabUNHO NONOXEHNE BBbPXY CTPAHUYHUTE MIAaCTMacOBM ONOPU B NISIBO U ACHO.

4. 3akpeneTe kntova 3a 6€30nacHOCT BbpXYy ApeEXUTE.

5. MNMocTtaBeTe 3aWmTHMA KNOY HA 0603HAYEHOTO MSACTO BbPXY KOH30MaTa u ypeasT we 6bae rotoB Aa 3anoyHe pabora.

6. Bbpxy ABeTe pbkOXBaTKM Ca pa3nosfioXKeHu perynupaium 6yToHK, OT ASCHO e BYTOHBT 3a perynmpaHe Ha CKopocTTa + U -, OT NABO
e OYTOHBT 3a HaKIoH + U -, 3a4aBanikn U3NBIIHEHNETO Ha PYHKLUUNTE, KAKTO U OT KOHTPOSHUS NaHern.

7. o Bpeme Ha TPEHNPOBKA, U3NbIHSABANKM KOSATO U Aa € YHKUUSA, Npu HaTuckaHe Ha 6yToHa STOP, ypeabT npeycTaHoBsIBa
paboTta. AKo XenaeTte ga NpoabikKNTe TpeHMpoBKaTa, HaTucHeTe 6yToHa START M BCUMYKM NO-paHO 3adaaeHn yHKUMmM ce
Bb3cTaHoBsiBaT. [TbTekaTa 3anoysa paboTa cneg 5 cekyHan. Ako uckate nbTekaTta Aa 6bae B CbCTOsIHME FOTOBHOCT, HaTUCHETE
6yToHa STOP BTOpM NBbT Cnea Kato Beye CTe ro HaTUCHaNW BeAHbX, 3a Aa npeyctaHoBuTe paboTtara.

8. MoxeTe oa nsbepete eanH OT ABaTa HavMHa fa 3anoyHEeTe TPEeHUpoBKaTa:

A. QUICK START

HaTtucHete 6ytoHa START 3a ga 3anovHeTe TpeHMpoBKaTa.

B. SELECT A PROGRAM (n36epeTte nporpama). /136epeTe pbyHa nporpama, kato HaTucHete 6ytoHa MODE vnnun HatucHeTe
6ytoHa PROGRAM, 3a oa BbBeAeTe pbyHa nporpama, 8 TpeHMPOBBLYHM Lienu unu 3 noTpedbutenckmn nporpamm

OMNEPALNA QUICK START

CTDBIKA 1: lNMpukpeneTe kntova 3a 6e3onacHoOCT, 3a Aa cbOyauTe aucnnes; ToraBa barawara nbTeka we
Obae B CbCTOsIHME Ha cTapT / FOTOBHOCT.

CTDBIKA 2: HatucHete 6yToHa CTAPT, 3a ga 3anoyHeTe OBUKEHMETO Ha KonaHa crneq obpaTHo oTbposBaHe.
M3nonseavite 6yToHnte SPEED +/- unun QUICK SPEED, 3a ga perynupare xenaHaTa CKOPOCT Mo BCAKO Bpeme
no Bpeme Ha TpeHuposka; nanonssamnte 6ytoHmte INCLINE A/v unn QUICK INCLINE, 3a ga perynupate
HaKNoHa No BCAKO BPEME MO BPEME Ha TPEHNPOBKA.

CTDBIKA 3: 3a ga nonyunte oTYMTaHe Ha nmnyrca, NPOCTO XBaHETE BOMraunTe OT HepbXaaema
CTOMaHa Bbpxy napaneTtute. Moxe ga oTHEME HAKOSIKO CEKYHAW, A0KATO AUCNNEAT JOCTUMHE
nencreutenHms Homep. CKopocTTa Ha nyrica we ce nokaxe B npo3opeua PULSE.

CTDBIIKA 4: o Bpeme Ha onepauunsaTa 3a 6bp3o ctaptupaHe, BPEMETO, KAJIOPUETO n
ONCTAHUMNATA we otbposisart.

86




YKA3AHUE: PbYEHO PETYJIMPAHE HA NMPOIrPAMA

B pamkuTe Ha n3nbnHeHve Ha BCsika egHa OT nporpaMmuTe, BpeMe, Kanopum 1 pascTosHUe BUHArn otymMTaT BbB HU3XOsL, pea.
Korato no Bpeme Ha TpeHMpoBKa CbOTBETHaTa Nporpama 3aBbpLUK, ypeabT cnupa aBToMaTUYHO. AKO XenaeTe Aa NpoabikuTe,
HaTucHeTe 6yToHa START u ypeabT we 3anoyvHe paboTta cneg neT cekyHau.

CTBIIKA 1: NprcnocobeTe 3almnTHUA KoY KbM eKpaHa 1 ypeabT wWwe 6bae NocTaBeH B CbCTOSIHNE HA FOTOBHOCT 3a paborTa.

CTbIKA 2: HatucHete 6ytoHa MODE 1 ToraBa Ha ekpaHa, KOMTO OT4MTa BpeMeTo ce nosissaea o3HadeHneTto 30:00. Crieq
ToBa HaTucHeTe B6ytoHnte SPEED +/-, 3a ga perynupaTe BpemeTo, otbpossanikn obpatHo oT 5:00 oo 99:00 MuHyTK. AKO He
XenaeTte BpeMeTo Aa ce oTymTa ¢ obpaTHO BpoeHe, e Bb3MOXeH n3bopa Ha gpyra onund. He Hatuckante 6ytoHmnte SPEED +/-
, @ OMPEKTHO HaTucHeTe BytoHa MODE 1 Ha ekpaHa, KOWTO oTYMTa pasCTosiHMe e ce nosisu o3HadeHue 1.0. ToraBa e
Bb3MOXHO Ja perynuparte oTYMTaHeTo Ha pas3CcTosiHMeTo ¢ obpaTHo 6poeHe, HaTuckarkn 6yToHnte SPEED +/- ot 1.0 km go
99.0 Kkm.

AKO He xenaeTte fa onpeaennte OTYMTAHETO Ha Pa3CTOSTHMETO, € Bb3MOXHO Aa u3bepete gpyra onums. He HaTtuckante
O6yToHuTe SPEED +/-, a aMpekTHO HaTUCHeTe 0THOBO ByToHa MODE 1 Ha ekpaHa, KOWTO OTYMTa Kanopum Lue ce NosiBu
o3HayeHune 50. ToraBa e Bb3MOXHO Aia perynvpaTe OT4MTaHeTo Ha Kanopumte ¢ obpaTHo 6poeHe, HaTuckankm ByToHuTe
SPEED +/- ot 20 kcal o 990 kcal.

CTDBIKA 3: Cnea kaTo NpUKNIOYMTE C PbYHOTO perynmpaHe Ha n3bop Ha nporpama, HatucHeTe 6yToHa START 1 ypegbT Wwe
3anoyHe paboTa cneg 4 cekyHau.

CTDBIKA 4: o Bpeme Ha nporpamarta MoXeTe Aa perynmpare CKOpoCTTa M HaKMoHa, Kato HaTucHete BytoHmuTe SPEED +/- un
INCLINEA/V, nnn 6ytonnte QUICK SPEED 1 QUICK INCLINE, 3a ga ckounte

OVPEKTHO KbM HacTponka.

CTDBIKA 5: HatucHete 6ytoHa STOP, 3a fa cnpeTe TpeHUpoBKaTta, Unv nsgbpnanTe npegnasHus K4y oT MACTOTO My, 3a Aa

N3KITIOYNTE KOMMKOTHPA.

87



YKA3AHUE: 3SAOAOEHU NMPOIMPAMU

Bcuukn 3agageHn nporpamum ca pasnpegenenn B oceMHageceT OCHOBHM FPYNn U CKOPOCTTa 3a BCsika rpyna e onpeaeneHa. BpemeTo
MeXay OCeEMHaZeceTTe rpynun 3a Bcsika nporpama, ce onpenenst aBToMaTuyHO B 3aBMCMMOCT OT BPEMETO, KOETO BeYe cTe nsbpanu
cblUuecTByBaT 8 3ajaaeHu nporpamMmm 3a 8 pasnuyHn Lieny Ha TPeHMpPoBKa U 8 pa3nnyHM HMBaA Ha HaTOBapBaHEe 3a BCAKO ynpaKHeHue oT
TpeHupoBkKaTa.

CTBIKA 1: lNMprcnocobeTe 3alnTHNA KoY KbM ekpaHa 1 ypeabT wWwe 6bae NoCTaBeH B CbCTOSAHME HA FOTOBHOCT 3a paboTa.
CTDBIKA 2: HatucHete 6ytoHa PROGRAM, 3a ga nsbepete egHa oT oceMTe 3agajeHn nporpamm 3a TpEHUPOBKA M crnep Toea
n3bepeteBODY FAT. Bcska nporpama ce nsbuvpa kato saagbpxute HatucHat 6ytoHa PROGRAM. Crieq kaTto n3bepete xxenaHoTo
HaToBapBaHe, HaTucHeTe OyToHa speed +/-, 3a Aa onpegenuTe BpemeTo. 3agageHaTta CTOMHOCT Ha BPEMETO 3a BCsika nporpamMa e
30:00 mnHyTM 1 moxe ga ce perynupa ot 8:00 o 99:00 MuHyTw.

CTBIKA 3: Crneg kaTo cTe onpegenunu BpemeTo, HaTucHete GytoHa START, 3a Aa 3anoyHeTe TpeHupoBKaTa.

CTDBIKA 4: o Bpeme Ha n3nbiHEHWE Ha NporpamMaTta MoXxe Aa onpeaenuTte CKopocTTa, HaTuckankm 6ytoHa SPEED+/- Ha ekpaHa unn
Ha AscHaTta. Ta3n CTOMHOCT BaXkM CaMO 3a BPEMETO Ha ornpejerieHaTa TPeHUpoBKa, crnepg ToBa CKOPOCTTa Ce Bb3CTaHOBSABA KbM
3agageHnTe CTONHOCTM.

CTBIKA 5: HatucHete 6ytoHa STOP 3a ga npeyctaHoBUTE TPEHUPOBKATA UM OTCTPAHETE 3aLLMTHUS KIHOY OT KOHTPOSHUS NaHen u
ypeawbT e NnpeycTaHoBM BegHara ceosita pabora.

OTYUTAHE HA CbPOAEYHATA YECTOTA

Bbpxy KOHTpoOrHUsA naHen Ha ekpaHa PULSE ce nokassa CTOMHOCTTa Ha nyrica, OT4MTaHa OT ceH3opuTe

pasnonoXeHn Ha pbKoxBaTkute. Korato xenaete ga HabniogasaTte CTONHOCTUTE Ha CbpAeyvHaTa 4ecTo

1. [lloctaBeTe yCTOMYMBO pbLUETE CY BbPXY ABETE PbKOXBATKW. 3a Aa € TOYHO u3amepBaHeTo, TpsibBa aa
ObpXUTE 1 ABaTa ceH3opa.

2. [MpepnonaraeMoTo Bpeme 3a nosiBa Ha CTOMHOCTUTE Ha ekpaHa PULSE e 5 cekyHam oT MoMeHTa Ha
axBallaHe Ha pbKoxBaTKuTE.

3. V3mepBaHeTO He e TOYHO U He criedBa [a ce JoBepsABaT Ha OTYETEHUTE CTOMHOCTU, NMua CbC
3abonaBaHus, 3a KOUTO € HYXXKHO TOYHO NpocneasBaHe Ha CbpAaeyHaTa YecTtoTa

NOTPEBUTEJICKA MNMPOIrPAMA

Tasu nporpama e 3a NnoTpebuTens na pegaktupa nuyHa nporpama; CKopocTTa U HakIOHbT Ha BCEKM CerMeHT Morat aa 6baaTt
penakTupaHu cnopen NMYHUTE XenaHua. B Tasm nporpama nma 18 cermeHTa, KOMTO NOTPEOUTENAT MOXe Aa peaakTupa.

Cnepn kaTo nNporpamaTa e HacTpoeHa, T Le 6bae 3anMcaHa Ha KOMMITbPAa, KOMMOTLPBLT LLE NPOABLIMKM NPporpamMaTa, KaTo HaTUCHE
6yToHa START/STOP. Mima obwwo 3 noTpebuTtencku nporpamu, KOMTo MoraT Aa 6baat peaaktmpaHu.

AKo nckaTte ga pegaktupate OTHOBO nporpamara, NpocTo crieBanTe CThNKUTE, ONMCaHn No-4ony.

88




CTBIIKA 1: lNpukpeneTe kntova 3a 6€30nacHOCT, 3a Aa cboyaute aucnnest; cneq Toea bsarawara nbTeka we 6bae B CbCTOsHME
CTapT/rOTOBHOCT, NpoabInKeTe Aa Hatuckate 6ytoHa PROG, gokato npo3opeubT 3a pa3cTosiHue ce nokaxe U-1, cnep ToBa
npo3sopeubT BPEME nokassa 30:00, HaTtucHeTe SPEED +/-, 3a Aa 3agageTte BpeMeTo Ha nporpamMara.

CTBIIKA 2: HatucHeTe 6ytoHa MODE, 3a na 3agagete cermeHT 01, HaTucHeTe INCLINEA/V, 3a ga 3agageTe HakMoH, N HaTUCHeTe
SPEED +/-, 3a ga 3agageTe CKOpOCT Ha To3un cermeHT. Cnea kaTo 3aBbpLUMTE HAcTporkaTa Ha cermeHT 01, HatucHeTe 6yToHa MODE,
3a [Ja HacTpouTe BCUYKK ocTaHanm 2-18 cermenTa.

CTBIIKA 3: Cnep kaTo 3aBbpLUMTE HAcTpomrKaTa Ha BCuikmuTe 18 cermeHTa, nporpamarTa e 6bae 3anameTeHa v cnef Toea
HaTucHeTe 6ytoHa CTAPT, 3a ga 3apegute tasu nporpama.

OTYUNTAHE MBMEPBAHETO HA MA3BHNHW

C Ta3n onepauus ce onpenens CbaAbpXXaHNETO Ha Mas3HMHU B TANOTO, Ha 6GasaTa Ha MHgopmaumsa 3a OCHOBHOTO CbLCTOSIHME Ha BALLETO
TANO.

ToBa n3mepBaHe He € TOYHO U He criegBa da ce 4OoBepsiBaT Ha OTYETEHUTE CTOMHOCTU, LA CbC 3abonsiBaHMsa Unu onpegereHa
Hy>X4a 3a TOYHO OTYUTAHE Ha Ma3HUHUTE.

CTBIIKA 1: HatncHete 6ytoHa PROGRAM HSAKONKO MbTW U Ha AeBeTus Ha ekpaHa TIME we ce nossu o3HavyeHneTo FAT. HatucHeTe
oytoHa MODE, 3a ga 3agafete CbOTBETHUTE NapameTpu: Nof, Bb3pacT, BUCOYMHA U TErNO.

CTBIIKA 2: Cnep 3agaBaHe Ha onuusTa 3a OTYMTaHe Ha TenecHuTe MasHunHu, Ha ekpaHa INCLINE we ce nosiBu undpara F1, Ha
ekpaHa DIST we ce nosisu umdpara 1, KosiTo OTroBapsi Ha CTOMHOCTTa non. HatucHete 6ytoHa SPEED +/-, 3a ga onpegenute nonal-
2. UndppaTa 1 oTroBaps Ha MbXKK Non, a uudparta 2 oTroBaps Ha eHcku non. Cnep tosa HatucHeTe 6ytoHa MODE 3a fa
NPUCTLNNTE KbM CrneaBallaTa CTbIKa.

CTbBIKA 3: Cnep kato HaTucHeTe 6ytoHa MODE, Ha ekpaHa INCLINE we ce nosiBu umdparta F 2, Ha ekpaHa DIST we ce nosisu
4ncnoTo 25, KOeTo OTroBaps Ha CTOMHOCTTa Bb3pacT. HatucHete 6ytoHa SPEED +/-, 3a aa onpegenute Bb3pacTtta 10-99. Cnep ToBa
HaTucHeTe 6yToHa MODE 3a ga npucTbnnTe KbM CriefBallarta CTbrka.

CTDBIKA 4: Cnep kato HaTucHeTe 6ytoHa MODE, Ha ekpaHa INCLINE wie ce nosisu uudpata F3, Ha ekpaHa DIST e ce nossu
yncnoto 170, KoeTo oTroBapsa Ha CTOMHOCTTa Buco4dnHa. HatucHeTe 6ytoHa SPEED +/-, 3a ga onpegenute BucodnHata ot 100CM-
200CM. Cnep ToBa HatucHeTe 6yToHa MODE 3a ga npucTbnute KbM cnegsatiiarta CTbhka.

CTBIKA 5: Cnep kaTto HatucHeTe 6ytoHa MODE, Ha ekpaHa INCLINE we ce nossu undpata F4, Ha ekpaHa DIST we ce nossu
yncnoTo 70, KoeTo oTroBaps Ha CTOMHOCTTa Terno. HatucHeTte 6ytoHa SPEED +/-, 3a ga onpegenute ternoto ot 20kg-120kg. Cnepg
ToBa HaTuUcHeTe 6ytoHa MODE 3a ga npuctbnuTe KbM crnegpailaTa CTbhka.

CTDBIKA 6: Cnep kato perynupate HaCTPONKUTE, OnNpeaensanku BCUYKM CTOMHOCTM Ha CbCTOSIHMETO Ha BalLeTo TSMo, HaTUCHETe
6yToHa MODE 1 Ha ekpaHa INCLINE we ce nosisu "F5", Ha ekpaHa DIST , we ce nosiBu 03Ha4yeHneTo "---", KOeTo 03Ha4yaBa 4ye 3anoysa
N34nMCrneHMeTo Ha 3agageHnTe JaHHN. 3agpbXKTe CEH30pUTE 3a OTYMTAHE Ha Nyfica C ABeTe pble BbpXy PbKOXBaTKUTE U crea 8
cekyHan Ha ekpaHa INCLINE we ce nosBu oTtyeTeHaTa CTOMHOCT Ha TenecHUTe MasHUHMU.

89



TABJIMUA HA TENIECHUTE MA3HUHU

PesyntaTute OT CTONHOCTUTE Ha TENeCHUTE Mas3HMHK, NOCOYEHN B Tabnuuata no-gony, gasat nHgopmMaums
3a CbCTOAHNETO Ha TANOTO. [1poBepeTe CBOETO TENECHO CbCTOAHNE, CbIMAaCHO OTYETEHUTE CTOMHOCTU
n3obpaseHun B ngBaTa YyacT Ha guarpamara Ha ypeaa.

TenecHo CbCTosAAHNE Pesyntar
3atnbeTsaBaHe BMI > 30
HapHopmeHo Terno 26 < BMI < 30

BB chopma 19 <BMI <25
MoaoHopMeHo Terno BMI < 19




TABJIMLUA HA NMPOIrPAMUTE

P1. WEIGHT LOST

Level 1 SPEED(KM/H) 1 2 2 3 3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 1 2 2 3 4 4 5 6 8 8 10 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 1 2 3 4 5 5 6 8 9 10 12 10 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1 2 3 4 6 7 8 10 11 12 13 11 10 8 7 5 4 2
Level 5 SPEED(KM/H) 2 3 4 5 7 7 8 10 12 14 14 13 12 10 9 6 4 2
Level 6 SPEED(KM/H) 2 3 4 5 7 9 10 12 13 14 14 13 12 10 9 6 5 3
Level 7 SPEED(KM/H) 2 3 5 6 8 9 10 12 13 14 15 13 12 10 9 6 6 3
Level 8 SPEED(KM/H) 2 3 5 6 8 10 12 14 14 15 15 14 13 11 9 7 6 3

P2. CARDIO TRAIN

Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 11 12 13 14 14 15 15 14 14 12 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4

91



P4. POWER WALK

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1
Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1
P3. FAT BURN
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4




P5. INTERVAL

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5
P6. ROLLING
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 2 3 2 1 2 3 2 1 2 3 2 1 2 3 2 1 1

Level 2 SPEED(KM/H) 2 3 4 3 2 3 4 3 2 3 4 3 2 3 4 3 2 2

Level 3 SPEED(KM/H) 2 3 4 5 4 3 4 5 4 3 4 5 4 3 4 5 4 3

Level 4 SPEED(KM/H) 2 4 5 6 5 4 5 6 5 4 5 6 5 4 5 6 5 3

Level 5 SPEED(KM/H) 2 5 6 7 6 5 6 7 6 5 6 7 5 6 7 6 5 3

Level 6 SPEED(KM/H) 3 6 7 8 7 6 7 8 7 6 7 8 7 6 7 8 7 4

Level 7 SPEED(KM/H) 3 7 8 9 8 7 8 9 8 7 8 9 8 7 8 9 8 4

Level 8 SPEED(KM/H) 3 8 9 10 9 8 9 10 9 8 9 10 9 8 9 10 8 4




P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

Level 1 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 3 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 10 12 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 10 10 12 12 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 10 12 13 12 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 10 12 13 13 12 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 10 12 13 13 14 13 12 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 12 9 6 3 2
SPEED(KM/H) 2 4 6 8 10 10 12 12 13 13 14 14 13 12 10 7 5 3

95



CIr'bBAHE HA MBbTEKATA

1. 3a pa crbHeTe nbTekaTa, MbPBO U3KITYETE MMaBHUS NPEKbLCBAY.
2.YBepeTe ce, Ye ypeabT He € Mo, HaKIOH.

3. NMoBaurHeTe Harope OCHOBHaTa paMka 40 3aeMaHe Ha napanesnHo
nonoXeHue cCNpAMOoO ocTaHanarta 4acT Ha ypeaa. 3actonopeTte ocHoBaTta
CbC CrneumanHns NoAMNopeEH NOCT, KAKTO € NOoKa3aHo Ha durypara.

4. YBepeTe ce, Ye OCHOBaTa Ce Hamupa B NPaBUITHO NOJTIOXEHNE CAPSIMO
nocra.

PA3I'bBAHE HA NMBbTEKATA

1. PasrbHeTe nbTekaTa, Kato 3a LienTa ocurypuTte oKoro ypeaa
AocTaTbyHO CBOBOAHO MSACTO, NPUBAN3NTENHO €ANH METBP, HY>KHO
3a NpPaBUTHOTO pa3nonoxeHue u paboTa Ha ypeaa.

2. MNpoabrkeTe pa3rbBaHETO, KaTo C ABE pPbLEe ObPXUTE OCHOBHATa
pamMka Ha ypefa, a C Kpak ocBobofeTe nbTekaTa, HaTUCKaKm
onopHusa amopTucbop. Crea ToBa € NNaBHU ABMXKEHUS NpUTUCKanTe
ypeaa KbM noga, Kato OCHOBHaTa pamka ce criycka Hagony
aBTOMaTMYHO, Npeaun ga OCTUrHE Ha pasCTosHME €4NH MeTbp OT
noga. TpsibBa ga cte ocurypunm noHe eanH meTbp cBOO6OLHO MSICTO
OKOJIO ypenaa, 3a Aa ce npubepe 40 KpanHO NOSTOXEHUE, KaKTo e
nokasaHo Ha curypara.

KAK OA NMPEMECTBATE BATALLATA NBbTEKA

1: W3akno4eTe rnaBHUA NpekbCcBau.

2: W3BapeTte wencena oT KOHTaKTa.

3: CrbHeTe bdrawjaTta nbTeka.

Cnea n3nbfIHEHMETO Ha TPUTE NO-rope CMNOMEHATN OCHOBHW CTBIKY,
noBAurHeTe ypena 3a pbkoxBaTkuTte nog HakrnoH 30-40 rpagyca oo
BMCOYMHATA Ha MbPANTE U FO NPEMECTETE, KaKTO € NoKa3aHo Ha

durypara.

96



KAK OA NOCTABUTE CMA30O4YHO MACNO HA OCHOBATA 3ABATAHE
1-Ba CTDbIIKA lNMocTaBeTe neHtarta 3a 6sraHe, kKaTto 06bpHETE LWEBaA OTrope, B LIEHTbpa Ha OCHOBATa.
2-pa CTBIIKA lNosaurankn kpas Ha neHTaTta 3a 6araHe, NOCTaBETE HaKpanHUKa Ha crpest, Ha pa3cTosiHMe NpPUBIN3MTENHO 6 MHYa OT
npegHaTta 4yacT Ha nbTekaTa. PascteneTe cunukoHa no AbmknHaTta Ha ocHoBarta. [loBTopeTe cbLMTe AEUCTBMSA U OT ApyraTa Ha
neHTaTa 3a 6saraHe. [pbckanTe B NpoabIHKeHE Ha NoHe 4 ceKyHaM OT BCsKa CTpaHa.
3-ta CTBIIKA OcrtaBeTe ga nonuve 3a egHa MMHyTa nNpeguv ga u3nonseaTe nbTekaTa.

Cnep ToBa BKMoYeTe bOArawiata mbTeka KaTto s NOCTaBeTE Ha CKOPOCT 3 KM 1 9 ocTaBeTe aa pabotn owe 5 mnHyTn, 6€3 ga ce
kauBaTe Ha Hes. LLle moxeTe aa nanonasare bsarawaTta nbTeka cned 1 Yac. BuHaru ga cnassaTe Ta3u KOHKpeTHa npoueaypa, koraTo
cMasBaTe nofa Ha barawara nbTeka.

BAXHO NPEAYNPEXAEHUE: He HanosiBanTe npekaneHo ocHoBa 3a 6araHe ¢ macno. M3nuwHoTo konmyecTteo Tpsbea ga ce
OTCTpaHu C Kbpna.

CobLuo Taka e BaXXHO, MbPBUAT NbT, kKoraTo GsarawaTa nbTeka ce crinobssa cnep n3BakgaHe oT HeMHaTa onakoBka U npeaun ga Brnese
B ynotpeba, ga cmaxkeTe noga ¢ BUCKO3HMS CUITMKOHOB NyGpUKaHT, BKITHOYEH B KOMMNEKTa 3a MoHTax. Cnep 15 yaca exegHeBHa
ynotpeba Ha 6draliarta nbTeka unm creg Asa Mecela, ako He ce M3Non3Ba exxegHEeBHO, MbpBO TpAbBa Aa NoYNCTUTE C Kbpha cTapus
nyopuKaHT 1 crnej ToBa fa CMaXeTe noga CbC cneumanHns CUNMKOHOB NyGpurKaHT nod popmaTa Ha cnpen, KOMTo MOXeTe aa
3aKynuTe camo OT MarasuHu 3a putHec obopyaBaHe.

PembuuTe 3a GaraHe (HacTunkarta) Ha GarawaTta nbTeka e OT MaTepuar, KOMTO MOXe Aa ce u3xabu OT TPUEHETO, a MaKCUMaITHUAT My
ekcnnoartaumoHeH XxmnBoT e 3 rognHn. Crieq Toea Tpsibea ga 6bae 3aMeHeH oT oTopuaupaH cepeu3. CbLLo Taka, korato bsirawarta
nbTEKa He Ce M3MOos3Ba AbIIro BpeMe, HacTunkara ce paspyLlasa, nopaan HEN3Non3BaHe M OTHOBO Ce HyX4ae OT NogMsiHa, Tbi KaTo
MOXe Aa Npean3Buka KbCo CbeANHEHNE B ENTEKTPUYECKUTE YacTh Ha Bsarawiarta nbTeka.

BHUMAHMUE !!! AKO BAIALLATA MbTEKA CE N3MNON3BA UHTEH3UBHO, EANH PEMBK (HACTUJTIKA) MOXE A CE HAJTOXW OA
CE 3AMEHU NO-CKOPO B PAMKUTE HA 18 10 24 MECELA.

L
[

NPEOYNPEXOEHWUE 3A CUNTMKOHOBUS CMNPEMN :
NA3ETE 'O OANEY OT OELIA!! 2‘;’:‘:
AKO norbnHeTe unm CI'IpeVI nonagHe OUPEKTHO B JTINLETO, l belt -
NnoTbpceETE JIeKapCka NoOMOLL. |

To3u NpoayKT MoXe Aa npeausBuka yBpexagaHe unu saryba, t |

aKO HE Ce m3non3ea B CbOTBETCTBME C UHCTPYKUMNUTE 3a | . i \

ynoTpeba.

Tos3u NPOAYKT € npeaHa3Ha4yeH 3a npop,a>|<6a camMo KaTo \
CMa304eH MaTtepuan n ce n3non3ea c n3pmnyHaTta oTroBOpHOCT - \ it
Ha KynyBa4da. np0VI3BOD,VITeJ'I$| N Herosu npeacrtaBuUTENN HE >
HOCAT HMKaKBa OTrOBOPHOCT 3a TO3M NPOAYKT. <A

97




MouncTBaHe

OTcTpaHeTe Npaxa oT ypeaa € BakyyM Mnu C NEKO HaBnaKHeHa Kbpra. 3a NepnoanyHOTO NOYNCTBAHE Ha MbTeEKaTa C BaKyyM,
CcrbBaKnTe NbTekaTa. ToBa We goBede A0 yAb/hKaBaHe Ha KMBOTa Ha BalweTo obopydBaHETO.

He nsnonseanTte pa3TBOpUTENN NPM NOYNCTBAHE HA OCHOBATa UInu neHTaTta 3a 6araHe Ha ypega. Manon3eaHeTo Ha pa3TBoOpUTENMU
MOXe Oa aoBene Ao HamMmarnsaBaHe Ha HY)XHOTO KOJIM4eCTBO MacCrio 3a nNogapbXKa Ha OCHOBaATa U NneHTaTta 3a osaraHe.

L',eHTDVIDaHe Ha NeHTaTa 3a 6saraHe

KoraTto nanonseare nbrekarta, npu 6araHe unm xogeHe, MoXe Aa yNpaxKHUTE pasnuyeH ToBap C €4MHUSI, OTKOSIKOTO C ApYrus Kpak.
ToBa Bogu 40 NpOMsiHa Ha NONOXEHNETO N M3MECTBAHE Ha NneHTaTa 3a baraHe oT LeHTbpa. O6opyaBaHETO € NPOEKTUPAHO U
Npou3BeaeHoO Taka, Ye Aa OCurypsisa NpaBUITHOTO OBWKEHNE HA NeHTaTa, KOATO € LieHTpMpaHa BbpXy OCHoBaTa Ha ypeaa. Moxe ga ce
HanoXu OOMbIIHUTENHO pPerynMpaHe, Taka Yye neHTaTa 3a b6siraHe Ja e BUHarn B LEHTbpa. 3a Aa LeHTpupare neHTaTa u3nonssanTe
npunoxeHust krtod Allen, 3a ga perynupare nosvumsita Ha 3agHus 6apabaH.

Mpouec Ha LueHTpUpaHe Ha NeHTaTa 3a bsraHe.

1.) He HoceTe Wnpoku gpexu, BpaToBPb3KU UK BUCSLLM OMKyTa, KOraTo U3BbpLUBaTE perynauusara.

2.) Hukora He 3aTtarante 6ontoBeTe noseye OT Y4 3aBbpTaHe BCEKM MbT.

3.) BuHaru 3aTtarante egHata m pasxnabete gpyraTta cTpaHa, 3a Aa NnpeaoTBpaTUTe CBPbX 3aTAraHe unv pasxnabBaHe Ha neHTara.
4.)BkntoyeTe ypeaa. PerynupanTe neHrara, koraTo e B npouec Ha paboTta ( 4 kM/4) 1 BbpXy ypeaa HaMa TpeHupaly,.

Cnep KaTo N3BbPLUMTE PEryNMpaHeTo, BbPBETE BbPXY NIEHTaTa 3a OKOMo 5 MUHYTK, 3a Aa N3BbPLUMTE NPOBepKa. AKO Ce HanoXxu aa
NnoBTOPUTE AENCTBUATA, HUKOra He 3aTarante GonToBeTe nosBeye OT V4 3aBbpTaHe BCeKM NbT. [IpeKkoOMepHOTO 3aTAraHe Moxe Aa
AoBefe 40 3Ha4YMTENHO HamansBaHe Ha XXMBOTa Ha neHTarta.

AKO JIEHTATA E USMECTEHA HA NN1ABO:

- 3aBuiiTe 6onTta Ha nesusa 6apabaH c /4 3aBbpTaHe Ha AACHO (3aTaraHe — ONbBaHe).
- 3aBuiTe 6onTa Ha gecHusa 6apabaH ¢ /4 3aBbpTaHe Ha NABO (pa3xnabsaHe).

AKO JIEHTATA E USMECTEHA HA OACHO:

- 3aBuiiTe 6onTa Ha AecHus 6apabaH ¢ V2 3aBbpTaHe Ha ASICHO (3aTsiraHe — onbBaHe).
- 3aBuiTe 6onTa Ha nesust 6apabaH ¢ V2 3aBbpTaHe Ha naBo (pa3xnabsBaHe).

PEIrYNUPAHE HA OMbBAHETO HA JIEHTATA 3A BATAHE

AKO KoraTo CTbNuTE BbpXy fieHTaTa 3a bsraHe Ta ce xnbara, ToraBa fieHTaTa € cTaHana enactuyHa u ce nsnnb3sa oT 6apabaHuTe.
Bcuukn neHTn ¢ BpemeTo cTaBaT enactuyHu, 3aToBa perynaunara e eqHa HopManHa u pyTuHHa npouegypa. 3a ga Hamanute
nnb3raHeTo, 3aBunTe 1 aeata 6onta Allen Ha 3agHus 6apabaH ¢ 2 3aBbpTaHe, KakTo € Noka3aHo. M3anpobBanTe ypena oTHOBO, 3a Aa
NPOBepUTE Aanu ce niibara. AKO ce HamnoXm aa NoBTOpUTe OEWCTBUATA, HUKOra He 3aTsarante 60nToBeTe noeeYe oOT ¥4 3aBbpTaHe
BCEKM MbT.

98



99







No

No. OnucaHue Qty OnucaHue Qty
1 BASE 1 50 BASE WHEEL $44*18*$8.5 2
2 INCLINE RACK 1 50 FRAME WHEEL ¢ 51*22*¢ 8.5 2
3 MAIN FRAME 1 51 HANDRAIL END CAP 2
4 LEFT UPRIGHT 1 52 HANDRAIL FOAM 2
5 RIGHT UPRIGHT 1 53 RUNNING DECK 1
6 BOLT M10*50 6 54 RUNNING BELT 1
7 SCREW M6*20 2 55 FOOT RAIL FASTENER 6
8 BOLT M10*60 1 56 POWER CORD JACK 1
9 BOLT M10*40 3 57 BASE CUSHION 2
10 BOLT M10*45 2 58 DC MOTOR 1
11 BOLT M8*45 1 59 CONTROLLER 1
12 BOLT M8*40 2 60 POWER SWITCH 1
13 BOLT M8*28 1 61 CIRCUIT BREAKER 1
14 BOLT M8*50 2 62 MAGNETIC RING 1
15 BOLT M8*15 4 63 INCLINE MOTOR 1
16 BOLT M8*90 1 64 FRONT ROLLER 1
17 BOLT M8*55 1 65 REAR ROLLER 1
18 SCREW M6*25 8 66 AIR CYLINDER 1
19 SCREW M5*28 8 67 HANDRAIL BUTTON-LEFT 1
20 SCREW M6*10 4 68 HANDRAIL BUTTON-RIGHT 1
21 SCREW M5*12 12 69 KEY PAD 1
22 SCREW M8*15 4 70 CABLE GROMMET 1
23 SCREW M4*12 6 71 STOP COLLAR 2
24 SCREW M4*10 9 72 AUDIO CABLE 1
25 SCREW M4*30 4 73 AC CABLE L=400 BLACK 1
26 NUT M10 6 74 AC CABLE L=400 RED 1
27 NUT M8 6 75 AC CABLE L=100 RED 1
28 NUT M5 8 76 POWER CORD 1
29 FLAT WASHER M10 14 77 MOTOR RUBBER PAD 2
30 FLAT WASHER M8 9 78 PHOTONIC SENSOR 1
31 SPRING WASHER M8 4 79 SENSOR BRACKET 1
32 SCREW M4*12 14 80 MOTOR BASE 1
33 BOLT M8*65 2 81 BOTTLE HOLDER-RIGHT 1
34 SCREW M4*35 4 82 BOTTLE HOLDER-LEFT 1
35 SCREW M3*6 22 83 CONSOLE PLASTIC HOUSING-UPPER 1
36 SCREW M4*8 4 84 | CONSOLE PLASTIC HOUSING-BOTTOM 1
37 SAFETY KEY 1 85 COMPUTER PLASTIC 1
38 MOTOR COVER 1 86 SILICON PAD 1
39 REAR END CAP 1 87 COMPUTER SET 1
40 BRAND STICKER HOLDER 1 88 AIR CUSHION 2
41 BASE COVER-LEFT 1 89 SPRING CUSHION 4
42 BASE COVER-RIGHT 1 90 PLASTIC BUSHION(INCLINE RACK) 4
43 FRAME WHEEL COVER 2 91 PLASTIC BUSHION(INCLINE MOTOR) 2
44 SIDE RAIL 2 92 BASE CAP 4
45 MOVING WHEEL COVER 2 93 SIGNAL CABLE-1 1
46 CONSOLE RACK 1 94 SIGNAL CABLE-2 1
47 MOTOR BELT 1 95 END CAP 1

CUSHION $20*$6.5*13 6 96 SPEAKER 1
BASE FOOT PAD 4




FAPAHUUOHHU YCNOBUA 3A BATALLI ENEKTPUYECKU NMBbTEKA

MapaHuudaTa ce npunara: 3a (2) roanHu OT AaTaTta Ha NoKynkaTa Ha NPOoAYyKTa A0 MOTOPHUTE U eNeKTPOHHUTE Yactu (6opaoBa KoH3ona).

3a egHa (1) rognHa Ha paboTHUS KoNaH M Ha NoAa, ako ce noaabpika NPaBUITHO CbC CUITMKOHOBUS CNIPEW.

MapaHuudaTa Baxu 3a 2(4Be) roanHu OT AataTta Ha 3aKkynyBaHe Ha NpoaykTa.

*["apaHuusATa nokpmnea BeposTeH AedeKT NpM NpoM3BoACTBOTO.

*PelLeHneTo ganu ga ce M3BbpLUM NOAMSIHA HA YacT Ce B3eMa OT KOMMNETEHTHUTE TEXHULM.

*PasxoaguTe no crnobsisaHe, NpoBepKa, HAacCTpolika Ha NocTenkaTta ca 3a CMeTka Ha noTpeduTens.

[locelleHne Ha TEXHUKA crieq U3TU4aHeTo Ha 14 kaneHgapHW OHWM OT JaTaTta Ha NokKynkaTa ce 3annailaT oT noTpeduTensa no ycTaHOBEHU

OT hrpmaTa LeHu.

*13BbH pamknTe Ha CepBu3a, Le ce uanpawat B ueHTpanHmsa Cepsua.

1. [lpu noBpena B pamknTe Ha 14 feHa OT AaTaTta Ha MnoKynkaTta, Hen3npaBHOTO YCTPOWCTBO Lie ce B3ema OT Joma/ourca Ha KnnmeHTa oT
TpaHcnopTHa oupma. B To3um cniyyan, pasxoguTe ca 3a cmeTka Ha oupmaTa. (AKO ca BKIOYEHM B ONMCAHMETO Ha ypeaa).

2. Tlpn noBpena n3BbLH pamknTe Ha 14 AHEBHUSA CPOK OT JaTaTta Ha MoKynkaTta, HeM3npaBHOTO YCTPOWCTBO LLe ce A0CTaBs OT KfMeHTa B
TpaHcnopTHaTa ompma. PasxoauTe 3a gocrtaBkarta oT TpaHcnopTHaTa compma o Cepsursa n o6paTHOTO ca 3a CMeTKa Ha hupmara.
(AKo ca BKMOYEHM B ONMCAHNETO Ha ypeaa).

*[[apaHuMsATa BaXKn camo 3a MbpBMSA KynyBay Ha NpoayKTa.

*[apaHumMsTa Baxu, camMoO ako MPOOYKTbT Ce W3Non3Ba B AOMAaLUHW YCroBUS (@ He B FMMHacTMYeCKuM caroHW, CropTHU Knybose,

o0LLeCcTBEHM MOMELLEHNA 1 Op.)

*OTCTpaHaABaHEeTO Ha KakBaTo 1 Aa € NoBpea ce U3BbPLLUBA BbB Bb3MOXHO Hal-KpaTbK CPOK.

*[lpeasiBaABaHe Ha MCKoBe 3a ObOe3LeTeHMEe MO NPUYMHA Ha JiMnca Ha Pe3epBHU YacTu UM 3aKbCHEHME Ha MpefaBaHe Ha npoaykra oT

PEMOHT, He ce npuemar.

MapaHundaTa He Baxu

*Korato noBpefata e NnpyynHEHa nNpu HenpaBuUHO NON3BaHe UNu fnolla NoAAPBLXKKA.

*CbLLO Taka, rapaHumMsaTa He NoKpMBa KOHCYMaTMBHM MaTepuarnu, KaTto NinacTMacoBKU YacTu, neganu, TpaHcopmaTopu, peMbLN, KOUTO ca

YHULLIOXXEHW NPW HENPABUIHO MOM3BaHe UNK apyra npuyvHa.

*[[apaHunsaTa He NOKpMBa NOBPEAM, MPU PEMOHT, M3BBLPLLUEH OT HEOTOPU3MPAH CEPBU3.

*[[apaHunaTa He NOKpMBa NOBPEaM, KOUTO Ca NPUYNHEHM OT HENPaBUITHO criobsiBaHe.

*[[apaHuusaTa e BanugHa camo npu NpeacTaBsiHe Ha OpuUriHasnHa dakTypa unm kacoea benexka 3a nokyrnkarta.

BB BCU4KM No-rope n3bpoeHu criyyaun, pasxoaute 3a PpeMOHT U pe3epBHU YacTu ca 3a CMeTKa Ha noTpeburtens.

*dypmara n ompmaTta BHOCUMTEN HE HOCAT HUKAKBa OTrOBOPHOCT 3a rPeLLKU, A0MYyCHAaTK Npu neyar.

*[lpoayKThT MMa paspeLleHne 3a TbProBusa B pamkuTe Ha EBponerickaTta o6wHocT, CE.

INTERSPORT IM'bpuums

Genco Bulgaria Ltd.

Codhua 1797, yn. "OkonoBpbCTeH NbT" Ne 216

Bbunrapus

Ten.: +359 2 439 31 81

www.intersport.bg
http://lwww.intersport.bg/bg/company/contact




YINTERSPORT

THE HEART OF SPORT

ENERGETICS
PR 40.1

TURKISH MANUAL




Guvenliginiz ve cihazin dogru kullanimi amaciyla asagidakiler dahil olmak tzere su énlemler alinmalidir:

Lutfen cihazi kullanmadan dnce talimatlar dikkatle okuyunuz.

Tehlike — Kisa devre tehlikesinden kaginmak igin:

*Her zaman ana salteri kapatin, cihazin her kullanimindan sonra ve bakimini yapmadan énce kablosunu figi/prizden ¢ekin.
Uyari — Yanik, yangin, kisa devre ve yaralanma risklerinden kaginmak igin:

Cihazi kullanmadiginiz zamanlarda ve egzersizden sonra figi prizden ¢ikarin.

Cihaz cocuklar veya engelli kisiler tarafindan kullanildiginda yakin gézetim gereklidir.

Uriiniin kablosu, figi, hasarliysa veya diizglin galismiyorsa, hasar gdérmus veya Uzerine bir sivi dokilmus ise asla kullanmayin.
Cihazin bakimi ve onarimi icin latfen hemen teknik servis ile iletisime geciniz.

Cihazi elektrik kablosundan tutarak asla tagimayin.

Kabloyu isinin ylksek oldugu ylzeylerden ve tozlu zeminlerden uzak tutun.

Cihazin havalandirma deliklerinin temiz olmasina ve toz, sag vb. sekilde tikanmamasina dikkat edin.

Hava deliklerini icine bir sey atmayin.

Cihazi dis alanlarda kullanmayin ve depolamayin.

Cihazi sprey (bocek, sinek vb ilaglar) puskurtilmis yerlerde kullanmayin.

. Cihazi kapatmadan dnce, tum tuglari off konumuna getirin ve sonrasinda prizden g¢ekiniz.

. Kosu bandi katlanilabilir pozisyondaysa ve/veya kullanicin cihazla isi bittiyse, egim orijinal konumunda(sifir) oimalidir.

. Cihaz kullanildigi sirada katlanamaz.

. Guvenliginiz acisindan 2x1 metrelik alanda, cihazin ¢gevresinde bir sey bulunmamalidir.

. Bu cihaz sadece evde kullaniimak tzere tasarlanmigtir.

. Katlama fonksiyonu ve elektrikli egim olan kosu bantlarinda, katlama isleminden dnce egimin 0 konumunda oldugundan emin

olunuz.

. Eger bayginlik hali, bas donmesi ve nefes darligi hissediyorsaniz cihaz kullanimini hemen durdurunuz.
. Egzersiz icin uygun elbise ve ayakkabi giyiniz. Kosu bandina takilmayacak, dar giysileri tercih ediniz. Cihazi ayakkabisiz, sandalet

vb. ile degil her zaman spor/kosu ayakkabilariyla kullaniniz.

. Kosu bandini yalnizca Uretici tarafindan beyan edilen ve tasarlanan amag i¢in (evde kullanim) kullanin. Azami strekli galisma slresi

50 dakikadir & maksimum 120 kg'a kadar kullanici agirligi icin uygundur.

. Lutfen cihazi/kosu bandi kullanmadan once kilavuzdaki ayrintilari
dikkatli bir sekilde okuyunuz.




TOPRAKLAMA TALIMATLARI

Cihazin éncelikle topraklanmasi gerekmektedir. islev bozuklugu veya ariza ortaya ¢ikmasi durumunda,
topraklama, elektrik carpmasi riskini azaltmak amaciyla elektrik igin asgari bir direng koridoru sunar.
Kosu bandi iletken ve topraklama figli bir kablo ile donatiimistir. Fisin, yerel standartlar ve
yonetmeliklere uygun sekilde takilmis ve topraklanmig elektrik panosu sigortasindan 16 AMPER (AMP)
akim giddetinde uygun prize baglanmasi gerekmektedir.

TEHL'KE - Ekipman topraklamasinin yanlis baglanmasi elektrik garpmasi riskini ortaya ¢ikarabilir. Cihazin
dogru sekilde topraklandigindan emin degilseniz uzman bir elektrikciye danisin. Urlinle verilen fisin evinizdeki
prize uymamasi durumunda, fisi degistirmeye calismayin. Uzman bir elektrikgiden destek alarak uygun prizi
monte edin.

220-240 volt gerilimde kullanim igin olan, sekilde gdsterilen sokete benzeyen bir topraklama fisine ve fis ¢ikisinda
ayni yapilandirmaya sahip cihazlarda herhangi bir adaptor kullanmaya gerek yoktur.

FiSIN TOPRAKLANMASI---




KOLIYi ACTIGINIZDA BULACAGINIZ PARGALAR

©) @
= | © ¥ |~
® @ @
//
= /
//
é A N /
ya-
@ |/ ®
PARGCA LIiSTESI
No. Tanim Adet No. Tanim Adet
1 MAIN FRAME 1PCE 11 FLAT WASHER M8 4PCS
2 LEFT UPRIGHT 1PCE 12 ARC WASHER 2PCS
3 RIGHT UPRIGHT 1PCE 13 SAFETY KEY 1PCE
4 CONSOLE SET 1SET 14 LUBRICATION OIL 1PCE
5 BASE COVER-L 1PCE 15 SCREWDRIVER 1PCE
6 BASE COVER-R 1PCE 16 WRENCH 6MM 1PCE
7 BOLT M10*50MM 2PCS 17 WRENCH 5MM 1PCE
8 BOLT M8*15MM 4PCS 18 | FRAME WHEEL COVER- 1PCE
9 SCREW M5*12MM 4PCS 19 | FRAME WHEEL COVER- 1PCE
FLAT WASHER M10 4PCS




ASAMA 1

1. Cihazin kurulumu igin en az 2 kisi gerekmektedir.

2. Kutuyu acgarak, paketleme (képuk vb.) malzemelerini
cikartin.

3. Fotografta gosterildigi gibi, bant tabanini kutudan
cikartip diz bir yere yerlestirdikten sonra plastik
emniyet kemerini kesin.

Uyari: Cihazin konsolu ayri bir koliye paketlenmis
halde bant tabaninin altinda bulunmaktadir. Litfen
bant tabaninin ambalajini agcarken dikkat ediniz.

1. Sol dikmeyi (2) ve sag dikmeyi (3) kaldirin & ana
sasiye sabitleyin (1). Alyen 6 #(16) anahtarini
kullanin & her bir yana ,3 adet M10x50 civata (7) &
adet M10 (10) rondela yerlestirin.

Dikmeleri ana sasiye yerlestirirken kabloya zarar
vermemeye 0zen gosterin.

2. Bu adimda civata & civatalari sikmayin.




ASAMA 3

Konsoldan gelen sinyal kablosunu sol ve
sag direklerin sinyal kablosuna baglayin.
Konsolu her 4 adet M8x15 civata (8) ve
M8(11) diiz rondela ile sol ve sag dik
konuma sabitlemek icin 5# anahtarini
(17) kullanin.

Kablonun baglantisina dikkat edin,
yanlis bir baglanti veya kaba bir islem
konektdrin zarar gérmesine neden
olabilir.

Adim 2 ve Adim 3'teki tum civatalari
sikica sikin

1. Sol alt kapagdi(5) ve sag alt kapagi(6)
sol ve sag dikmelere 4 adet M5*12(9)
civata ile sabitlemek igin tornavidayi (15)
kullanin.

2. Sol gerceve tekerlek kapagini (18) ve
sag cerceve tekerlek kapagini (19) 4 adet
M6*10 civata ile ana gergeveye (1)
sabitlemek icin tornaviday (15) kullanin.




|

NOT: Guvenliginiz ve komforunuz i¢in, montaji tamamladiktan sonra vidalari
dogru sekilde sikip sikmadiginizi kontol edin!




GUVENLIGINIiz iCIN GENEL UYARILAR

A. Antrenmaniniza bagslamadan dnce, kosu bandinin kullanimini iyi bildiginizden emin olmak icin kilavuzdaki talimatlari okumak siz
kullanicinin kendi bireysel sorumlulugundadir.

B. Glvenlik anahtarini konsolun zerine yerlestirin (kosu bandi glivenlik anahtari olmadan ¢alismayacaktir). Anahtarin klipsli diger
ucunu, kullanicinin dogru sekilde kullanmamasi durumunda kosu bandinin duracagini garanti etmek igin kiyafetinize baglayin.

C. Kullanicinin kosu bandindan digsmesi durumunda glvenlik anahtari yerinden ¢ikacak ve kosu bandi herhangi bir yaralanmanin
kacinilmasi icin hemen duracaktir.

D. Kosu bandi hareket edene kadar daima cihazin gévdesinin yan taraflarinda bulunan plastik ayak koyma yerlerinde durunuz

E. Start digmesine basildiginda kosu bandi 3,2,1,0 seklinde geri sayim gerceklestirir ve 1.0 km/saat hizla disik hizda ¢calismaya
baslar. Kosu bandi kullaniminda tecriibeniz yoksa alisincaya kadar disik hizda kalin ve tutma kollarina siki sekilde tutunun.

HIZLI KULLANIM KILAVUZU

CAUTION
& For your safety, please

1 ® Placg the SAFETY KEY onto

| consele befors starting the
treadmill, the treadmill can not be
used without SAFETY KEY.




A | TIME WINDOW E | QUICK INCLINE BUTTON I | INCLINE+/- BUTTON

B_| DISTANCE WINDOW F_| QUICK SPEED BUTTON J | SPEED+/- BUTTON
C | INCLINE WINDOW G | MODE BUTTON K[ START BUTTON
D | SPEED WINDOW H | PROGRAM BUTTON L | STOP BUTTON

KONTROL PANELi FONKSIYONU

ZAMAN: Toplam egzersiz suresini 0:00 ile 99:00 dakika arasinda hesaplar.

NABIZ: Nabzinizi 6lgmek icin hem sag hem sol tutacakta bulunan her iki metal nabiz sensérlerini tutmalisiniz.

Nabzinizin dakikada 50-200 arasi olan gecerli dederini ekranda gorebilirsiniz.

HIZ: Kosu bandinin 1km/h ile 18km/h arasindaki gecerli hizi ekranda gérinr.

KALORI: Egzersiz esnasinda toplam kalori tiiketimini hesaplar. Maksimum kalori degeri 990°dr.

MESAFE: Kat edilen toplam mesafeyi kilometre cinsinden 1.0 dan 99,0 kadar hem ileriye hem de geriye dogru hesaplar.
Egim: Ekran %1 ile %15 arasinda baslayarak cihazin egimini gosterir




BASLAMAK i(}iN

NOT:
1. Cihazin hareketini hi¢ bir seyin engellemediginden emin olunuz.
2. Guc¢ kablosunu baglayin ve cihazi ¢alistiriniz.
3. Sag ve sol tarafta bulunan plastigin tzerinde pozisyon aliniz.
4. Guvenlik anahtarindaki clips’i giysinizin Gzerine takiniz.
5. Glvenlik anahtarini konsoldaki girise yerlestirin, sonrasinda cihaz baslamaya hazir olacak.
6. Her iki tutacagin Gzerinde, sag tarafta + ve — hiz, sol tarafta ise + ve — egim tuslari yer almaktadir. Ayni fonksiyonlara cihazin ana
ekraninda da erisim bulunmaktadir.
7. STOP digmesine bastiginizda, herhangi bir mod’'da egzersiz gercgeklestiriyor olsaniz bile cihaz duracaktir. Egzersizinize devam
etmek istiyorsaniz, START tusuna basmaniz halinde 6nceki tim veriler ayni sekilde kalir ve cihaz 4 saniye sonra hareket etmeye
baslar. Cihazin beklemede olmasini istiyorsaniz, bandi duraklattiktan sonra bir kez daha STOP digmesine basiniz.
8. Egzersizinizi baslatmaniz icin iki segeneginiz vardir:
A.QUICK START
Egzersize baglamak icin sadece START tusuna basin.
B.SELECT A PROGRAM (Bir program se¢in).MODE (Secenek) digmesine basarak sonra PROGRAM digmesi ile ayarlanmis 64
hazir programdan birini sec¢in ve ardindan START ‘a basin.
CALISMA HIZLI BASLANGIC
ADIM 1: Guvenlik anahtarini bilgisayara baglayin. Kosu bandi bekleme modundadir.
ADIM 2: START tusuna basin. 5 saniyelik geri sayimin ardindan kosu bandi harekete gececektir. Bilgisayardan dilediginiz zaman
istediginiz hizi ayarlamak icin SPEED +/- veya hiz kisa yol tuslarini kullanin. Hiz, ayni zamanda sag tutma kolundaki tuglardan da
ayarlanabilir. Bilgisayardan dilediginiz zaman istediginiz yatma degerini ayarlamak igin INCLINE +/- veya i yatma kisa yol tuslarini
kullanin. Yatma degeri, ayni zamanda sol tutma kolundaki tuslardan da ayarlanabilir.
ADIM 3: Nabiz 6lguimu igin tutma kollarindaki sensorleri siki sekilde kavrayin. Ekranda kesin 6lgimi gérebilmeniz birkag saniye alabilir.
Nabiz sayisi PULSE penceresinde gorinecektir.
ADIM 4: Hizl baslatma sirasinda zaman, kalori ve mesafe islevleri yukari dogru sayim gercgeklestirir.
NOT: MANUEL PROGRAM SECiMi
Bir programin galismasi kapsaminda, mesafe, kalori veya siire se¢mis olmaniz durumunda, ilgili program daima geriye dogru sayim
gerceklestirir.
Antrenmaniniz siiresince program sonlandiginda, kosu bandi otomatik olarak duracaktir. Devam etmek isterseniz START tusuna basin.
Kosu bandi 5 saniye sonra aktif hale gegecektir.




ADIM 1: Glvenlik anahtarini ekran Uzerine yerlestirin. Kosu bandi ¢aligmaya hazir konumdadir.

ADIM 2: MODE seg¢im tusuna bastiginizda ekranda, sureyi gosteren pencerede 30:00 gdstergesi belirir. Ardindan strenin 5:00 ila 99:00
dakika arasinda geri sayimini ayarlamak i¢cin SPEED +/- tuslarina basin.

Sayet slirenin geri saymasini arzu etmiyorsaniz farkli bir uygulama secebilirsiniz. SPEED +/- tuglarina basmayin, ancak derhal MODE
tusuna basin. Ekranda mesafe hesaplayan pencerece 1.0 gostergesi belirir. O zaman, 1.0 km ila 99.0 km arasinda mesafe 6lgiimu
ayarlamak icin SPEED +/- tuslarina basabilirsiniz.

Sayet mesafenin 6lgiimesini arzu etmiyorsaniz farkli bir uygulama segebilirsiniz. SPEED +/- tuslarina basmayin, ancak derhal MODE
tusuna tekrar basin. Ekranda kalori/mesafe hesaplayan pencerece 50 gdstergesi belirir. O zaman, 20 kcal ila 990 kcal arasinda kalori
Olgimu ayarlamak igin SPEED +/- tuglarina basabilirsiniz.

ADIM 3: Manuel program segimini gergeklestirdikten sonra START tusuna basiniz. Kosu bandi 4 saniye sonra aktif hale
gececektir.

ADIM 4: Program suresince hiz seviyesini ekrandaki SPEED+/- tusuna & yatma degerini INCLINE+/- tuguna basarak
ayarlayabilirsiniz. Hiz seviyesi & yatma degeri ayrica tutma kollarinda yer alan dugmelerden de ayarlanabilir.

ADIM 5: Antrenmaninizi sonlandirmak STOP tusuna basin veya panodan guvenlik anahtarini gekin. Kosu bandi derhal
duracaktir. STOP tusuna basin ve program derhal duracaktir. Devam etmek isterseniz START tusuna basin. Kosu bandi 4
saniye sonra aktif hale gegecek ve kaldiginiz yerden devam edecektir. Kogu bandini duraklattiktan sonra kogu bandinin
bekleme modunda kalmasini istiyorsaniz STOP tusuna basin

NOT: HAZIR PROGRAMLAR

NOTLAR:

Tdm 6nceden ayarlanmig programlar, 18 zamana dayali bélimden olusur; hiz ve egim her segmentte énceden
ayarlanmistir. Her programdaki 18 bolimun gegen siresi, egzersiz slreniz i¢in ayarladiginiz streye gore
otomatik olarak dizenlenecektir. 8 farkl antrenman hedefi icin 64 énceden ayarlanmis program ve her
antrenman hedefinde 8 farkli yogunluk seviyesi vardir.

ADIM 1: Ekrani uyandirmak icin Glvenlik anahtarini takin; kosu bandi daha sonra baslat/hazir durumunda
olacaktir.

ADIM 2: 8 antrenman hedefi ve VUCUT YAG islevi arasinda gezinmek icin PROGRAM diigmesine basin.
PROGRAM digmesine bastiginizda bir antrenman hedefi secilecektir. Bir antrenman hedefi segtikten sonra,
L1'den L8'e bir yodunluk segmek icin MODE digmesine basin. Bir yogunluk segtikten sonra, gegen streyi
degistirmek icin SPEED +/- dugmelerine basin. Her programin énceden ayarlanmis gegen stresi 30:00
dakikadir ve 5:00 ile 99:00 dakika arasinda ayarlanabilir.




ADIM 3: Gegen sureyi degistirdikten sonra, kabul etmek ve antrenmaniniza baglamak igin BASLAT dugmesine
basin.

ADIM 4: Programin devami sirasinda HIZ & EGIM diigmesine basarak ayarlayabilirsiniz

SPEED +/- ve EGIMA/V diigmelerini kullanin veya QUICK SPEED ve QUICK EGIM diigmelerini kullanin
dogrudan bir ayara atlamak igin. Ancak ayarladiginiz HIZ ve EGIM sadece devam eden segment lizerinde
etkili olacaktir, segment bittikten sonra HIZ ve EGIM 6n ayar degerleri ile isleyecektir.

ADIM 5: Egzersizinizi durdurmak icin STOP digmesine basin veya bilgisayari kapatmak igin guivenlik
anahtarini konumundan ¢ekin

NABIZ OLCUMU

Cihazin ekraninda, Pulse penceresinde nabiz gdstergesi, tutacaklarda bulunan iki sensér es zamanlh ¢alismaktadir. Nabzinizi
gormek istediginizde :

1. iki elinizi de her iki sensére sabit olacak sekilde yerlestirin. Dogru 6lgiim igin her iki sensériide tutmaniz gerekir.

2. Pulse penceresinde nabzinizi gérmek igin gegen yaklasik sure, elinizle sensorleri tutmanizin ardindan, 5 saniyedir.

3. Degerler yaklasik degerlerdir ve kalp nabzinin dogru sekilde izlenmesine gerek duyan saglik sorunu olan kisiler, sunulan degerleri
dikkate almamalari gerekir.

KULLANICI PROGRAMI

Bu program, kullanicinin kisisel bir programi dizenlemesi i¢indir; her bolumun hizi ve egimi kisinin istegine gore duzenlenebilir.
Kullanicinin egzersiz programini duzenlemesi igin bu programda 18 bolum vardir.

Program ayarlandiktan sonra bilgisayarda saklanacak, bilgisayar BASLAT/DURDUR digmesine basilarak programa devam
edecektir. Duzenlenebilir toplam 3 kullanici programi vardir.

Programi yeniden dizenlemek isterseniz, asagidaki sekilde aciklanan adimlari uygulamaniz yeterlidir.

ADIM 1: Ekrani uyandirmak i¢cin Glvenlik anahtarini takin; kosu bandi daha sonra baslat/hazir durumunda olacaktir, mesafe
penceresi U-1 goriinene kadar PROG digmesine basmaya devam edin, ardindan ZAMAN penceresi 30:00, program siresini
ayarlamak icin SPEED+/- dUgmesine basin.

ADIM 2: Bélum 01'i ayarlamak igin MODE dugmesine basin, egimi ayarlamak icin INCLINEA/v dugmesine basin ve bu bolimde hizi
ayarlamak igin SPEED+/- digmesine basin. Bélim 01'i ayarlamayi bitirdikten sonra, diger tim 2-18 bélimleri ayarlamak igin MODE
digmesine basin.

ADIM 3: 18 bélumdn tamamini ayarlamayi bitirdikten sonra, program saklanacaktir ve ardindan bu programi yiklemek igin BASLAT
digmesine basin.




YAG ORANI OLCUMU GOSTERGESI

Bu fonksiyon vicudunuzun yag oranini, vicut durumunuzun temel bilgilerine gore degerlendirir.

Bunlar yaklasik degerlerdir ve tibbi tedavi géren veya vicuttaki yag oraninin dogru sekilde izlenmesine gerek duyan saglik sorunu olan
kisiler, sunulan degerleri dikkate almamalari gerekir.

1. Adim: PROGRAM tusuna art arda basin, dokuzuncu basisinizda ekrandaki TIME penceresinde FAT gostergesi gériinecektir. ilgili
parametreleri duzenlemek icin MODE tusuna basarak, cinsiyet, yas, boy ve kilonuzu giriniz.

2 Adim: Vicut yagi fonksiyonuna girdikten sonra, INCLINE penceresinde F1 rakami gorunur, DIST penceresinde 1 rakami gorundr ve
cinsiyeti temsil eder. SPEED +/- tusuna basarak (1-2 ) cinsiyeti ayarlayiniz. 1 erkek, 2 kadin cinsiyetini temsil eder. Ardindan bir sonraki
adima gegmek icin MODE tusuna basiniz.

3. Adim: MODE tusuna bastiktan sonra, INCLINE penceresinde F2 goérindr, DIST penceresinde ise 25 gorinlr ve yasi temsil eder.
SPEED +/- tusuna basarak 1-99 arasinda yasinizi ayarlayiniz. Ardindan bir sonraki adima gegmek icim MODE tusuna basiniz.

4. Adim: MODE tusuna bastiktan sonra, INCLINE penceresinde F3 gorinur, DIST penceresinde 170 gérinir ve boyu temsil eder.
SPEED +/- tusuna basarak boyunuzu 100cm-199cm arasinda ayarlayiniz. Sonrasinda bir sonraki adima gegmek igin MODE tusuna
basin.

5. Adim: MODE tusuna bastiktan sonra , INCLINE penceresinde 4 gortintr, DIST penceresinde 70 gorindr ve kiloyu temsil eder.
SPEED +/- tusuna basarak kilonuzu 20kg-120kg arasinda ayarlayiniz. Sonrasinda bir sonraki adima gegmek icin MODE tusuna basin.
6. Adim: Vicudunuzun durumu hakkinda girilen tim veriler tamamlandiktan sonra, MODE tusuna basinca INCLINE penceresinde "5"
gorinecektir, DIST penceresinde ,"“----", " gérlnecektir. Bu durum hesaplanmanin baslangici anlamina gelir. Hemen tutacaklarda
bulunan nabiz sensoérlerini tutun ve 8 saniye sonra INCLINE penceresinde viicut yag orani géstergesi belirmelidir.

VUCUTAKI YAG ORANI iGiN TABLO
Asagidaki tabloda viucut yagi i¢in verilen sonuglar vicut durumunun bir gostergesidir. Kosu bandindan aldiginiz
sonuglara ve soldaki grafige gore, vicudunuzun durumunu kontrol ediniz.

Vicut durumu Sonug
Obez BMI > 30
Kilolu 26 <BMI < 30

Formda 19 <BMI <25
Zayif BMI < 19




BELIRLENMiS PROGRAMLAR

P1. WEIGHT LOST

Level 1 SPEED(KM/H) 1 2 2 3 3 3 4 5 6 6 7 6 5 4 4 3 2 2
Level 2 SPEED(KM/H) 1 2 2 3 4 4 5 6 8 8 10 8 8 5 5 3 2 2
Level 3 SPEED(KM/H) 1 2 3 4 5 5 6 8 9 10 12 10 8 7 6 4 3 2
Level 4 SPEED(KM/H) 1 2 3 4 6 7 8 10 11 12 13 11 10 8 7 5 4 2
Level 5 SPEED(KM/H) 2 3 4 5 7 7 8 10 12 14 14 13 12 10 9 6 4 2
Level 6 SPEED(KM/H) 2 3 4 5 7 9 10 12 13 14 14 13 12 10 9 6 5 3
Level 7 SPEED(KM/H) 2 3 5 6 8 9 10 12 13 14 15 13 12 10 9 6 6 3
Level 8 SPEED(KM/H) 2 3 5 6 8 10 12 14 14 15 15 14 13 11 9 7 6 3

P2. CARDIO TRAIN

Level 1 ELEVATION 1 1 2 3 4 5 6 7 7 8 8 7 7 5 4 2 1 1
SPEED(KM/H) 1 1 2 2 3 4 5 6 6 7 7 6 6 4 3 2 1 1
Level 2 ELEVATION 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 1 2 2 3 4 5 6 7 7 8 8 7 7 5 4 2 2 1
Level 3 ELEVATION 1 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 1
SPEED(KM/H) 1 2 3 4 5 6 7 8 8 9 9 8 8 6 5 3 2 1
Level 4 ELEVATION 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 2 2 4 5 6 7 8 9 9 10 10 9 9 7 6 4 2 2
Level 5 ELEVATION 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 2 3 5 6 7 8 9 10 10 11 11 10 10 8 7 5 3 2
Level 6 ELEVATION 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
SPEED(KM/H) 2 4 6 7 8 9 10 11 11 12 12 11 11 9 8 6 4 2
Level 7 ELEVATION 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4
SPEED(KM/H) 3 5 7 8 9 10 11 12 12 13 13 12 12 10 9 7 5 3
Level 8 ELEVATION 5 7 9 10 11 12 13 14 14 15 15 14 14 12 11 9 7 5
SPEED(KM/H) 4 6 8 9 10 11 12 13 13 14 14 13 13 11 10 8 6 4




P4. POWER WALK

Level 1 SPEED(KM/H) 1 1 2 2 3 3 4 4 4 4 4 4 3 2 2 2 1 1
Level 2 SPEED(KM/H) 1 2 2 2 3 3 4 4 5 4 4 4 3 3 2 2 1 1
Level 3 SPEED(KM/H) 1 2 2 3 3 4 4 5 5 5 4 4 4 3 3 2 1 1
Level 4 SPEED(KM/H) 1 2 3 3 3 4 4 5 6 6 5 4 4 4 3 2 2 1
Level 5 SPEED(KM/H) 1 2 3 4 4 5 5 5 6 6 6 5 4 4 4 3 2 1
Level 6 SPEED(KM/H) 1 2 3 4 5 5 6 6 6 6 6 5 5 4 4 3 2 1
Level 7 SPEED(KM/H) 1 2 3 4 5 6 6 7 7 6 6 6 5 5 4 3 2 1
Level 8 SPEED(KM/H) 1 2 3 4 5 6 7 7 7 7 6 6 6 5 5 4 2 1
P3. FAT BURN
Level 1 ELEVATION 1 1 2 2 3 3 4 5 5 5 5 4 4 3 2 2 1 1
SPEED(KM/H) 1 2 3 3 5 6 7 8 8 8 8 7 7 5 4 3 2 1
Level 2 ELEVATION 1 1 2 2 3 4 5 6 6 6 6 5 5 4 3 2 1 1
SPEED(KM/H) 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
Level 3 ELEVATION 1 1 2 3 4 5 6 7 7 7 7 6 6 4 3 2 1 1
SPEED(KM/H) 1 2 4 5 7 8 9 10 10 10 10 9 9 7 6 4 2 1
Level 4 ELEVATION 1 2 3 4 5 6 7 8 8 8 8 7 7 5 4 3 2 1
SPEED(KM/H) 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
Level 5 ELEVATION 1 2 3 4 6 7 8 9 9 9 9 8 8 6 5 3 2 1
SPEED(KM/H) 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
Level 6 ELEVATION 2 3 4 5 7 8 9 10 10 10 10 9 9 7 6 4 3 2
SPEED(KM/H) 3 5 7 8 10 11 12 13 13 13 13 12 12 10 9 7 5 3
Level 7 ELEVATION 2 3 5 6 8 9 10 11 11 11 11 10 10 8 7 5 3 2
SPEED(KM/H) 4 6 8 9 11 12 13 14 14 14 14 13 13 11 10 8 6 4
Level 8 ELEVATION 2 4 6 7 9 10 11 12 12 12 12 11 11 9 8 6 4 2
SPEED(KM/H) 4 7 9 10 12 13 14 15 15 15 15 14 14 12 11 9 7 4




P5. INTERVAL

SPEED CHANGES 1 2 3 4 5 6 7 8 9
Level 1 SPEED(KM/H) 1 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2 4 2
Level 2 SPEED(KM/H) 1 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2 5 2
Level 3 SPEED(KM/H) 1 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2 6 2
Level 4 SPEED(KM/H) 1 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3 6 3
Level 5 SPEED(KM/H) 1 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3 7 3
Level 6 SPEED(KM/H) 2 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4 7 4
Level 7 SPEED(KM/H) 2 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4 8 4
Level 8 SPEED(KM/H) 2 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5 8 5
P6. ROLLING
SPEED CHANGES 1 2 3 4 5 6 7 8 9

Level 1 SPEED(KM/H) 1 2 3 2 1 2 3 2 1 2 3 2 1 2 3 2 1 1

Level 2 SPEED(KM/H) 2 3 4 3 2 3 4 3 2 3 4 3 2 3 4 3 2 2

Level 3 SPEED(KM/H) 2 3 4 5 4 3 4 5 4 3 4 5 4 3 4 5 4 3

Level 4 SPEED(KM/H) 2 4 5 6 5 4 5 6 5 4 5 6 5 4 5 6 5 3

Level 5 SPEED(KM/H) 2 5 6 7 6 5 6 7 6 5 6 7 5 6 7 6 5 3

Level 6 SPEED(KM/H) 3 6 7 8 7 6 7 8 7 6 7 8 7 6 7 8 7 4

Level 7 SPEED(KM/H) 3 7 8 9 8 7 8 9 8 7 8 9 8 7 8 9 8 4

Level 8 SPEED(KM/H) 3 8 9 10 9 8 9 10 9 8 9 10 9 8 9 10 8 4




P7. MOUNTAIN CLIMB

Level 1 ELEVATION 0 1 1 2 2 3 3 4 4 5 6 7 8 7 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 2 ELEVATION 0 1 2 2 3 3 4 4 5 6 7 8 9 8 6 4 2 0
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 3 ELEVATION 1 1 2 3 3 4 4 5 6 7 8 9 10 9 8 6 4 2
SPEED(KM/H) 1 1 2 2 3 3 3 4 4 4 3 3 3 2 2 2 1 1
Level 4 ELEVATION 1 2 2 3 3 4 5 6 7 8 9 10 11 10 8 7 5 3
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 5 ELEVATION 1 2 3 4 5 6 7 8 9 9 10 11 12 11 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 6 ELEVATION 2 2 3 4 5 6 7 8 9 10 11 12 13 12 10 8 6 4
SPEED(KM/H) 2 2 3 3 4 4 4 5 5 4 4 4 3 3 3 2 2 2
Level 7 ELEVATION 2 3 4 5 6 7 8 9 10 11 12 13 14 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2
Level 8 ELEVATION 3 4 5 6 7 8 9 10 11 12 13 14 15 13 10 8 6 4
SPEED(KM/H) 2 2 4 4 5 5 5 6 6 6 5 5 4 4 4 2 2 2




P8. HILL RUN

Level 1 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 5 4 3 2 1
SPEED(KM/H) 2 2 2 3 3 3 5 5 7 7 9 9 10 8 8 6 4 2
Level 2 ELEVATION 0 0 1 1 2 2 2 3 3 3 4 4 5 6 5 3 2 1
SPEED(KM/H) 2 2 2 4 4 4 6 6 6 8 8 10 10 8 8 6 4 2
Level 3 ELEVATION 0 0 1 1 2 2 3 3 3 4 4 5 5 6 5 3 2 1
SPEED(KM/H) 2 2 4 4 4 6 6 6 8 8 10 10 12 10 8 6 4 2
Level 4 ELEVATION 0 1 1 2 2 3 3 4 4 4 5 5 6 7 6 5 3 2
SPEED(KM/H) 2 2 4 4 6 6 8 8 8 10 10 10 12 12 10 7 5 3
Level 5 ELEVATION 1 1 2 2 3 3 4 4 5 5 6 6 7 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 8 10 10 12 13 12 10 7 5 3
Level 6 ELEVATION 1 2 3 4 4 4 5 5 6 6 7 8 8 8 7 6 3 2
SPEED(KM/H) 2 4 6 6 6 6 8 8 10 10 12 13 13 12 10 7 5 3
Level 7 ELEVATION 1 2 3 4 5 6 6 7 7 8 8 9 10 10 9 6 3 2
SPEED(KM/H) 2 4 6 6 8 8 10 10 12 13 13 14 13 12 10 7 5 3
Level 8 ELEVATION 1 2 3 4 6 6 7 7 8 8 9 9 10 12 9 6 3 2
SPEED(KM/H) 2 4 6 8 10 10 12 12 13 13 14 14 13 12 10 7 5 3




KOSU BANDININ KATLANMASI

1. Cihazi katlamak istediginizde oncelikle salterini
kapatmalisiniz.

2. Kapatmadan o6nce cihazda herhangi bir egim
olmadigindan emin olunuz.

3. Hizalamak igin bant tabanini yukariya dogru kaldirin
ve cihazin geri kalani ile paralel bir pozisyona getiriniz.
Resimde gosterildigi gibi 6zel destek borusu ile cihazin
platformunu sabitleyin.

4. Platformun destek borusu ile dogru konumda
oldugundan emin olun.

CIHAZIN KATLANMASI

1. Cihazi dogru sekilde katlamak igin yeterli alaniniz
oldugundan emin olunuz. Cihazin diizgun sekilde ¢calismasi ve
yerlestiriimesi icin cihazin ¢evresinde bir metre kadar bosluk
birakarak, alanda engelleyecek cisimler olmamasina dikkat
ediniz.

2. Sonra cihazi iki elinizle bant tabanindan tutarak, emniyetinin
acilimasi amaciyla ayaginizla destek amortisériine dokunun ve
sonrada sakin sekilde yere dogru itiniz. Ardindan bant tabani
otomatik sekilde asagiya dogru inecektir.Zeminden bir metrelik
mesafeye ulasmadan once resimde de gosterildigi gibi uygun
pozisyona gelmesi igin cihazdan bir metrelik mesafe
birakmalisiniz.

CIHAZI NASIL TASIMALISINIZ

1.Salteri kapatiniz. 2.Fisi prizden ¢ekiniz. 3.Cihazi
katlayin. Ardindan ,yukarida belirtilen 3 temel adimi
uyguladiktan sonra, tutacaklardan tutarak yaklasik 30-40
derece gogus hizasina kadar kaldiriniz. Fotograftaki
resimde gosterildigi gibi tasiyabilirsiniz.




KOSU BANDI VE PLATFORMU YAGLAMA TALIMATLARI

1 ADIM Kosu bandini, dikisleri yukari gelecek ve merkezde olacak sekilde yerlestiriniz.

2 ADIM Kosu bandinin kenarini kaldirdiginizda, yaglama spreyinin ucunu kosu bandi ve tabani arasina, cihazin 6 (inches)
kadar 6n kismina yerlestirin. Silikon spreyi, kogu bandinin 6niinden baglayip arkaya dogru inerek yayiniz.Ayni iglemi kosu
bandinin diger tarafi igin de tekrarlayiniz.

Spreyi bandin her iki tarafina da yaklasik 4 saniye sikiniz.

3 ADIM Kosu bandini kullanmadan once, spreyin taban Uzerinde yayillmasi igin 10 dakika bekleyiniz. Ardindan kosu bandini
calistirin & hizi 3 km’ye ayarlayin & 5 dakika boyunca tGzerine kimse ¢cikmadan ¢alisir vaziyette birakin. Kosu bandini 1 saat
sonra kullanabilirsiniz. Kogu bandinin désemesini yaglamak zorunda kaldiiniz her seferde bu belirli prosediri uygulamaniz
gerekmektedir.

ONEMLI UYARI: Kosu bandini agir yaglamaktan kagininiz. Fazla yag, bir havluyla silinerek temizlenmelidir. Ote yandan, kosu
bandi kutusundan ¢ikartilip ilk kez monte edildiginde, kullaniimadan 6nce, montaj seti icinde yer alan silikon bazl agir yag ile
tabanin yaglanmasi ¢ok énemlidir. Kosu bandinin 20 saat seri veya iki ay kullanimindan sonra tabanin, sadece spor aletlerinin
satildigi diikkanlardan temin edeceginiz sprey seklindeki silikon bazl 6zel yag ile yaglamaniz gerekecek.

Yagi, platformun kenarina degil olabildigince merkezine dogru yayiniz.

Kosu bandinin désemesi surtiinmeli sarf malzemesidir & saglikh kullanim i¢in azami dmria 3 yildir. Bu slre doldugunda
yetkili servis tarafindan degistiriimesi gerekmektedir. Ayrica kosu bandi uzun sire kullaniimadiginda, déseme kullanim digi
kaldigindan kurur & kosu bandinin elektrikli aksamlarinda kisa devre olusturabileceginden yine degistirimesi gerekir.
DIK!(_AT_!!!_KOSU_ BANDININ _Y_OGUN KULLANILDIGI DURUMLARDA DOSEMENIN 18 ILE 24 AYLIK ZAMAN ARALIGINDA
DEGISTIRILMESI GEREKEBILIR.

SILIKON SPREYi iCIN UYARI

COCUKLARDAN UZAK TUTUNUZ I

Kisi tarafindan yutulur veya dogrudan ylze puskdirtilirse hemen doktora basvurunuz.

Bu Urin, kullanim talimatlarina uygun sekilde kullaniimadigi takdirde hasara neden olabilir.
Bu Urin yalnizca yaglama amaciyla ve alicinin sorumlulugu altinda kullaniimasi kosulu ile satilmakta olup imalatgilarin ve
temsilcilerin bu Urlnle alakali higbir sorumlulugu bulunmamaktadir.

Banda
Running =
beit
Tabla
Board
J/
.7-—” — N




Temizleme

Cihazdaki tozlari elektrikli siplrge veya nemli bir bez ile temizleyiniz. Bant tabanini kaldirarak zemini diizenli olarak temizleyin. Bu
cihazin 6mrunun uzamasina yardimci olacaktir.

Bant tabaninda veya kosu bandinda asla deterjan kullanmayiniz. Deterjan kullanimi bant tabani ve kosu bandi igin gerekli
yaglamayi azaltabilir.

Kosu bandini merkezde tutma

Kosuyorken veya yurlyorken, bir ayaginizdan ile diger ayadinizdan daha fazla glg alabilirsiniz. Bu da bandin merkezden
kaymasina neden olur. Bu kosu bandi, bandin her zaman bant tabani Gizerinde ortalanmis ve dogru sekilde hareket etmek lGizere
planlanip tasarlanmigtir. Bazen bandi merkezde tutmak igin ekstra ayarlama gerekebilir. Bandi ortalamak i¢in, arka silindirin
konumunu ayarlamak tzere Allen anahtarini kullaniniz.

Kosu bandini ortalama islemi :

1.)Bu islemi yaparken bol giysiler, kravat veya uzun takilar giymeyiniz.

2.)Civatalari hi¢ bir zaman tek seferde, bir ¢ceyrekten (V4 ) fazla gevirmeyiniz.

3.)Kosu bandinin asiri sekilde sikilmasindan veya gevsemesinden kaginmak icin her zaman bir tarafi sikarken diger tarafi
gevsetiniz.

4.)Cihazi g¢alistirin. Kosu bandinin tizerinde kimse olmadan saatte 4 km/h hiz ile ¢alistirarak ayarini yapiniz.

Ayarinizi yaptiktan sonra, kontrol etmek icin kosu bandinin lzerinde yaklasik 5 dakika boyunca yuriylinuz. Gerektigi taktirde
proseduru tekrarlayin ancak civatalari bir geyrekten fazla asla ¢cevirmeyiniz. Kosu bandinin asiri sikilmasi, 6mrinu ciddi sekilde
azaltabilir.

EGER BANT COK SOLA KAYMISSA :

- Sol silindirin civatasini bir ceyrek sag tarafa dogru cevirin. (sikkma-germe).
- Sag silindirin civatasini bir geyrek sol tarafa dogru d (gevsetme).

EGER BANT COK SAGA KAYMISSA :

- Sag silindirin civatasini bir ceyrek sag tarafa dogru gevirin (sikma-germe).
- Sol silindirin civatasini bir ceyrek sol tarafa dogru gevirin (gevsetme).

KOSU BANDININ GERGINLIK AYARI

Eger ayaginizi kosu bandinin tGzerine koydugunuzda, kaydigini hissediyorsaniz, bu bandin esnedigi ve silindirlerden kaydigi
anlamina gelmektedir. Tium kosu bantlari zamanla esner. Bu her kosu bandinda normal ve aligilagelen bir ayardir. Kaymayi
azaltmak igin, arka silindirin 2 Allen civatasini resimde gosterildigi gibi bir geyrek gevirin. Cihazin kayip kaymadigini kontrol etmek
icin tekrar deneyin. Gerekirse tekrarlayin ancak silindirin civatalarini bir geyrekten fazla gevirmeyin.










NO Tanim QTY NO Tanim QTY
1 BASE 1 50 BASE WHEEL $44*18*$8.5 2
2 INCLINE RACK 1 50 FRAME WHEEL ¢ 51*22*¢ 8.5 2
3 MAIN FRAME 1 51 HANDRAIL END CAP 2
4 LEFT UPRIGHT 1 52 HANDRAIL FOAM 2
5 RIGHT UPRIGHT 1 53 RUNNING DECK 1
6 BOLT M10*50 6 54 RUNNING BELT 1
7 SCREW M6*20 2 55 FOOT RAIL FASTENER 6
8 BOLT M10*60 1 56 POWER CORD JACK 1
9 BOLT M10*40 3 57 BASE CUSHION 2
10 BOLT M10*45 2 58 DC MOTOR 1
11 BOLT M8*45 1 59 CONTROLLER 1
12 BOLT M8*40 2 60 POWER SWITCH 1
13 BOLT M8*28 1 61 CIRCUIT BREAKER 1
14 BOLT M8*50 2 62 MAGNETIC RING 1
15 BOLT M8*15 4 63 INCLINE MOTOR 1
16 BOLT M8*90 1 64 FRONT ROLLER 1
17 BOLT M8*55 1 65 REAR ROLLER 1
18 SCREW M6*25 8 66 AIR CYLINDER 1
19 SCREW M5*28 8 67 HANDRAIL BUTTON-LEFT 1
20 SCREW M6*10 4 68 HANDRAIL BUTTON-RIGHT 1
21 SCREW M5*12 12 69 KEY PAD 1
22 SCREW M8*15 4 70 CABLE GROMMET 1
23 SCREW M4*12 6 71 STOP COLLAR 2
24 SCREW M4*10 9 72 AUDIO CABLE 1
25 SCREW M4*30 4 73 AC CABLE L=400 BLACK 1
26 NUT M10 6 74 AC CABLE L=400 RED 1
27 NUT M8 6 75 AC CABLE L=100 RED 1
28 NUT M5 8 76 POWER CORD 1
29 FLAT WASHER M10 14 77 MOTOR RUBBER PAD 2
30 FLAT WASHER M8 9 78 PHOTONIC SENSOR 1
31 SPRING WASHER M8 4 79 SENSOR BRACKET 1
32 SCREW M4*12 14 80 MOTOR BASE 1
33 BOLT M8*65 2 81 BOTTLE HOLDER-RIGHT 1
34 SCREW M4*35 4 82 BOTTLE HOLDER-LEFT 1

CONSOLE PLASTIC HOUSING-
35 SCREW M3*6 22 83 UPPER 1
CONSOLE PLASTIC HOUSING-

36 SCREW M4*8 4 84 BOTTOM 1
37 SAFETY KEY 1 85 COMPUTER PLASTIC 1
38 MOTOR COVER 1 86 SILICON PAD 1
39 REAR END CAP 1 87 COMPUTER SET 1
40 BRAND STICKER HOLDER 1 88 AIR CUSHION 2
41 BASE COVER-LEFT 1 89 SPRING CUSHION 4
42 BASE COVER-RIGHT 1 90 PLASTIC BUSHION(INCLINE RACK) 4
43 FRAME WHEEL COVER 2 91 PLASTIC BM%STH(;OR;\'('NCL'NE 2
44 SIDE RAIL 2 92 BASE CAP 4
45 MOVING WHEEL COVER 2 93 SIGNAL CABLE-1 1
46 CONSOLE RACK 1 94 SIGNAL CABLE-2 1
47 MOTOR BELT 1 95 END CAP 1
48 CUSHION $20*$6.5*13 6 96 SPEAKER 1

BASE FOOT PAD 4




ELEKTRIKLI KOSU BANDI GARANTI BELGESI

Garanti:
Uriiniin motor ve elektronik pargalarin (Pano-Konsol) satin alindig tarihten (2) yil boyunca,
Kosu bandi ve tabaninin bakimi 6zel silikon bazh sprey ile dogru sekilde gergeklestirilirse (1) yil boyunca gegerlidir.
Garanti herhangi bir tretim hatasini kapsar.
*Yedek parcanin degistiriimesi teknisyenlerin takdirine baglhidir.
*Montaj, kontrol, bandin ayarinin Ucreti tlketici tarafindan karsilanir.
+Uriniin satin alindig: tarinten 14 giin sonra teknisyen tarafindan bakimi igin sirket tarafindan gosterilecek Ucret, tiketici tarafindan kargilanir.
1 Urlin satin alindidi tarihinden itibaren 14 gin icinde gergeklesen bir hasarda miisterinin evinden kargo ile teslim alinacaktir.
Bu durumda kargo maliyetleri sirket tarafindan karsilanir..
(Cihaz kaynakli bir ariza ise).
2. Urlinin satin alindidi tarih Gzerinden 14 giin gegmesi durumunda yasanan bir hasarda, riin kargo sirketine misteri tarafindan
ulagtinlacaktir. Urliniin kargo sirketinden servis merkezine gdnderilme masraflari sirket tarafindan karsilanacaktir.
(Cihaz kaynakl bir ariza ise).
*Garanti yalnizca Urtintn ilk alicisi igin gegerlidir.
*Garanti sadece urlnin (spor salonlarinda, kulliplerde, ortak alanlarda degil) ev riini olarak kullaniimasi durumunda gegerlidir.
*Hasar mimkuin olan en kisa stre iginde onarilir.
*Gerek yedek parca eksikligi gerekse onarimda yasanan gecikmeyle ilgili olarak musteri higbir tazminat talebinde bulunamaz.
GARANTI, GECERLI DEGILDIR
Elektrik hatlarinin asir yiklenmesinde veya dalgalanmasinda.
*Hasarin (dusurmek, su, ates, yildirim) k6t kullanim veya yetersiz bakim kaynakli olmasi durumunda, gecerli degildir.
*Garanti, kablo, sensor, plastik parga, bant gibi sarf malzemelerin kétu kullanimdan veya baska bir nedenden dolayi zarar gérmelerini
kapsamaz.
*Garanti, trinde 6ngdrulen agirlik Gzerindeki kisiler tarafindan kullaniimasiyla veya diger faktérlerden dolayr motorda olusan hasari kapsamaz.
*Garanti, Urinde motorda veya elektronik pargalarda veya mekanik pargalarda, kosu bandinin asiri gerginliginden veya diger faktorlerden
(kosu bandi ve bant tabaninda hasar) dolayi olusan hasari kapsamaz.
*Garanti cihazin yetkisiz kisiler tarafindan onarimini veya bakimini sirasinda verdigi hasari kapsamaz.
*Garanti koti montajdan olusan hasari kapsamaz.
*Garantinin gecerli olmasi igin Uriine aligveris figinin/faturasinin da eslik etmesi gerekir.
Yukaridaki tiim durumlarda, teknik servisin ziyaretinin ve yedek parca masraflarinin maliyeti kullaniciya aittir.
*Sirket ve ithalatgl yazim hatalarindan sorumlu degildir.
«Uriin, Avrupa Toplulugu’'nda,(CE) pazarlama onayina sahiptir.
* Bolgenizde elektrik hatlarinda sorun varsa, gerekli techizatin kullanimi igin Griintn servisiyle irtibata geginiz.

INTERSPORT TURKISH
Kozyatagi Mahallesi, Degirmen Sk.
No:18/19B, Nida Kule is Merkezi KAT:24

TEL. : + 902166551000
127




